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SECTION 1: Customer information
Company Name : Hitachi Maxell, Ltd.
Address : 292 Yoshida-cho, Totsuka-ku, Yokohama-shi, Kanagawa, 244-0817 Japan
Telephone Number : +81503152 1784
Facsimile Number : +8145 866 5936
Contact Person : Hiroyuki Urata
SECTION 2: Equipment under test (E.U.T.)
2.1 Identification of E.U.T.
Type of Equipment : Wireless Display Module
Model Number : WHDO0070-D103
Serial Number :  Refer to 4.2 in this report.
Rating . DCsV
Country of Mass-production :  China
Condition of EUT : Engineering prototype
(Not for Sale: This sample is equivalent to mass-produced items.)
Receipt Date of Sample : November 5, 2013
Modification of EUT : No modification by the test lab.

2.2 Product description
Model: WHDO0070-D103 (referred to as the EUT in this report) is a Wireless Display Module.

Clock frequency(ies) in the system 19.2MHz, 20MHz
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Radio specification:
Equipment type . Transceiver
Frequency of operation *1) . 2.4GHz: 2412-2462MHz (IEEE 802.11b, 11g, 11n (HT20))

2422-2452MHz (IEEE 802.11n (HT40))
5GHz (W52): 5180-5240MHz (IEEE 802.11a, 11n (HT20))
5190-5230MHz (IEEE 802.11n (HT40))
5GHz (W58): 5745-5825MHz (IEEE 802.11a, 11n (HT20))
5755-5795MHz (IEEE 802.11n (HT40))
Bandwidth . 20MHz (IEEE 802.11a/b/g/n), 40MHz (IEEE 802.11n)
Channel spacing . 5MHz (2.4GHz),
20MHz (IEEE 802.11a, 11n (HT20, 5GHz)),
40MHz (IEEE 802.11n (HT40, 5GHz))

Type of modulation . DSSS, OFDM
Antenna type *2) . PCB Antenna
Antenna connector type . UFL

ITU code . D1Db, G1D
Operation temperature range  : 0to +40 deg.C

*1) Refer to the test report 10068267S-1 for FCC 15.407.
* The EUT does not perform simultaneous transmission of 2.4GHz and 5GHz Wireless LAN.

*2) The EUT has 3-type of antenna. One of the antennas is connected to the product.

No. | Antenna | Antenna model Antenna | 2.4G gain | 5G gain | Cable length Remark
Brand type (dBi) (dBi) (mm)

1 Hitachi WHDO0070-A300 | PIFA 0.49 1.77 300

2 Hitachi WHDO0070-A400 | PIFA 0.34 1.09 400

3 Hitachi WHDO0070-A500 | PIFA -0.76 1.09 500

The testing has been performed using WHD0070-A300 which has the highest antenna gain.

FCC 15.31 (e) / 212
The RF Module has its own regulator. The RF Module is constantly provided voltage (DC3.3V, DC1.2V, DC1.8V)
through the regulator regardless of input voltage. Therefore, this EUT complies with the requirement.

FCC 15.203/ 212
The EUT has a unique coupling/antenna connector (U.FL). Therefore the equipment complies with the requirement.
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SECTION 3: Test specification, procedures & results

31

Test specification

Test specification

FCC Part 15 Subpart C: 2013,
final revised on September 30, 2013 and effective October 30, 2013

Title FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional Radiators
Section 15.207 Conducted limits
Section 15.209 Radiated emission limits, general requirements
Section 15.247 Operation within the bands 902-928MHz, 2400-2483.5MHz,
and 5725-5850MHz
3.2 Procedures & Results
Item Test Procedure *1) | Specification | Remarks | Deviation Worst Margin Results
20.8dB
Freg.: 28.96700 MHz
Conducted Detection: Average _
emission ANSI C63.10:2009 [FCC 15.207 - N/A  |Phase: L1 Complied
Mode: Tx 2412MHz
IEEE 802.11n (HT20),
CDD
g:r?dwidth ANSI C63.10:2009 (FaC)Z(C;)15.247 Conducted N/A Complied
Maximum * See data
peak ANSI C63.10:2009 55(03)15'247 Conducted N/A Complied
output power
1.1dB
Out of band Freq.: 78.935MHz
emission FCC 15.109, ([Conducted Polarization: Vertical
& ANSI C63.10:2009 [15.247 (d) & / N/A  |Detection: Quasi-Peak Complied
Restricted 15.209 Radiated Mode: Tx 2412MHz
band edges IEEE 802.11n (HT20),
CDD
Power density [ANSI C63.10:2009 (FeC)ZC 15.247 Conducted N/A  |* See data Complied

Note: UL Japan’s EMI Work Procedures No.13-EM-W0420 and 13-EM-W0422.
*1) These tests were also referred to KDB 558074 v03 r01 (FCC), "Guidance for Performing Compliance
Measurements on Digital Transmission Systems (DTS) Operating Under §15.247”.

3.3 Addition to standard
Item Test Procedure Specification | Remarks Worst Margin Results
Occupied .
Bandwidth  [AL0 ©9%30°200% Conducted |- .
(99%) -

Note: UL Japan’s Work Procedures No. 13-EM-W0420 and 13-EM-W0422

* Other than above, no addition, exclusion nor deviation has been made from the standard.
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3.4  Uncertainty

The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2.
e Frequency range No.1 SAC™'/SR™ No.2 SAC/SR No.3 SAC/SR
) ) )
Conducted emission 150kHz-30MHz 3.6 dB 3.6 dB 3.5dB
(AC Mains) LISN
Radiated emission 9kHz-30MHz 3.7dB 3.7dB 3.6 dB
(Measurement distance: 3m) | 30\HZ-300MHz 4.8 dB 5.0 dB 4.8 dB
300MHz-1GHz 5.0dB 5.0dB 4.8 dB
1GHz-15GHz 4.9dB 4.9 dB 4.9 dB
Radiated emission 15GHz-18GHz 5.7dB 5.6 dB 5.6 dB
(Measurement distance: 1m) 18GHz-40GHz 5.2 dB 4.3 dB 4.3dB

*1: SAC=Semi-Anechoic Chamber
*2: SR= Shielded Room is applied besides radiated emission

Conducted emission test
The data listed in this test report has enough margin, more than the site margin.

Radiated emission test
The data listed in this report meets the limits unless the uncertainty is taken into consideration.

Antenna port conducted test

Power measurement uncertainty above 1GHz for this test was: (x) 1.5dB

Spurious emission (Conducted) measurement (below 1GHz) uncertainty for this test was: () 1.6dB
Spurious emission (Conducted) measurement (1G-3GHz) uncertainty for this test was: (+) 1.4dB
Spurious emission (Conducted) measurement (3G-18GHz) uncertainty for this test was: (x) 2.8dB
Spurious emission (Conducted) measurement (18G-26.5GHz) uncertainty for this test was: () 2.5dB
Bandwidth measurement uncertainty for this test was: () 5.4%
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3.5 Testlocation
UL Japan, Inc. Shonan EMC Lab.
1-22-3, Megumigaoka, Hiratsuka-shi, Kanagawa-ken 259-1220 JAPAN
Telephone number +81 463 50 6400
Facsimile number +81 463 50 6401
JAB Accreditation No. RTL02610
Size of reference .
FCC. . IC . . Width x Depth x | ground plane (m) Maximum
Registration | Registration - - measurement
No. No. Height (m) / horlzor_ltal distance
conducting plane
[J No.1 semi-anechoic chamber | 697847 2973D-1 20.6x11.3x7.65 | 206 x11.3 10m
XI No.2 semi-anechoic chamber | 697847 2973D-2 20.6x11.3x7.65 | 206 x11.3 10m
X No.3 semi-anechoic chamber | 697847 2973D-3 12.7 x 7.7 x5.35 12.7x7.7 5m
[J No.4 semi-anechoic chamber | - - 8.1 x5.1x3.55 8.1x5.1 -
[J No.1 shielded room - - 6.8x4.1x2.7 6.8x4.1 -
[J No.2 shielded room - - 6.8x4.1x2.7 6.8x4.1 -
XI No.3 shielded room - - 6.3x4.7x2.7 6.3x4.7 -
[J No.4 shielded room - - 44x4.7x2.7 4.4x4.7 -
XI No.5 shielded room - - 7.8%x6.4x2.7 7.8%x6.4 -
[J No.6 shielded room - - 7.8%x6.4x2.7 7.8%x6.4 -
[ No.7 shielded room - - 2.76 X 3.76 x 2.4 2.76 x 3.76 -
[J No.1 measurement room - - 255x4.1x25 - -

3.6

Refer to APPENDIX 1 to 3.

Test setup, Test data & Test instruments
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SECTION 4: Operation of E.U.T. during testing
4.1  Operating mode
Test item Mode Tested frequency Worst data mode *1)
Conducted emission | Transmitting IEEE 802.11n (HT20), | 2412MHz PN9, MCS2
Radiated emission CDD *4) 5745MHz PN9, MCS0
(below 1GHz) *2)
Radiated emission Transmitting IEEE 802.11b 2412MHz, 2437TMHz, 2462MHz | PN9, 1Mbps
(above 1GHz) *5) Transmitting IEEE 802.11g 2412MHz, 2437MHz, 2462MHz | PN9, 6Mbps
Transmitting IEEE 802.11n (HT20), | 2412MHz, 2437MHz, 2462MHz | PN9, MCS2
CDD *4)
Transmitting IEEE 802.11n (HT40), | 2422MHz, 2437MHz, 2452MHz | PN9, MCS0
CDD *4)
Transmitting IEEE 802.11a 5745MHz, 5785MHz, 5825MHz | PN9, 6Mbps
Transmitting IEEE 802.11n (HT20), | 5745MHz, 5785MHz, 5825MHz | PN9, MCS0
CDD *4)
Transmitting IEEE 802.11n (HT40), | 5755MHz, 5795MHz PN9, MCS0
CDD *4)
Other items Transmitting IEEE 802.11b 2412MHz, 2437TMHz, 2462MHz | PN9, 1Mbps
Transmitting IEEE 802.11g 2412MHz, 2437MHz, 2462MHz | PN9, 6Mbps
Transmitting IEEE 802.11n (HT20), | 2412MHz, 2437MHz, 2462MHz | PN9, MCS2
SISO
Transmitting IEEE 802.11n (HT20), | 2412MHz, 2437MHz, 2462MHz | PN9, MCS2
CDD *4)
Transmitting IEEE 802.11n (HT20), | 2412MHz, 2437MHz, 2462MHz | PN9, MCS10
SDM (MIMOQ) *3)
Transmitting IEEE 802.11n (HT40), | 2422MHz, 2437MHz, 2452MHz | PN9, MCS0
SISO
Transmitting IEEE 802.11n (HT40), | 2422MHz, 2437MHz, 2452MHz | PN9, MCS0
CDD *4)
Transmitting IEEE 802.11n (HT40), | 2422MHz, 2437MHz, 2452MHz | PN9, MCS8
SDM (MIMOQ) *3)
Transmitting IEEE 802.11a 5745MHz, 5785MHz, 5825MHz | PN9, 6Mbps
Transmitting IEEE 802.11n (HT20) | 5745MHz, 5785MHz, 5825MHz | PN9, MCS0
SISO
Transmitting IEEE 802.11n (HT20), | 5745MHz, 5785MHz, 5825MHz | PN9, MCS0
CDD *4)
Transmitting IEEE 802.11n (HT20), | 5745MHz, 5785MHz, 5825MHz | PN9, MCS8
SDM (MIMO) *3)
Transmitting IEEE 802.11n (HT40) | 5755MHz, 5795MHz PN9, MCS0
SISO
Transmitting IEEE 802.11n (HT40), | 5755MHz, 5795MHz PN9, MCS0
CDD *4)
Transmitting IEEE 802.11n (HT40), | 5755MHz, 5795MHz PN9, MCS8

SDM (MIMO) *3)

*1) The worst condition was determined based on the test result of Maximum Peak Output Power.

*2) Test operating mode was determined as follows according to “Section 1 of 6 802.11 a/b/g/n testing- Managing
Complex Regulatory Approvals - ”of TCB Council Workshop October 2009.
*3) As this transmitter has SDM (MIMO) mode for only MCS8 to MCS15, we need not to consider array gains.

*4) The EUT has CDD mode for MCS0 to MCS?7. Directional gain is below 6dB, if correlation gain is considered.

*5) CDD mode was selected in SISO / CDD / SDM (MIMO) for IEEE 802.11n (HT20) and IEEE 802.11n (HT40), based
on the test result of Maximum Peak Output Power.
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EUT has the power settings by the software as follows;

Test software: MTool.exe, ver. 1.0.0.9
Power settings:

2.4GHz: |IEEE 802.11h: 54, IEEE 802.11g: 48, IEEE 802.11n (HT20): 48, IEEE 802.11n (HT40): 48
5GHz: IEEE 802.11a: 50, IEEE 802.11n (HT20): 50, IEEE 802.11n (HT40): 50

Measured antenna port:

Single output

(IEEE 802.11a, 11b, 11g, 11n SISO)

Multi output
(IEEE 802.11n CDD, 11n SDM(MIMO))

- Antenna 0
- Antenna 1

Maximum peak output
power

Antenna 0 + Antenna 1

Radiated emission

- Antenna 0 or Antenna 1 *1)

Antenna 0 + Antenna 1

Other tests

- Antenna 0 or Antenna 1 *1)

Antenna 0 or Antenna 1 *1)

*1) The worse antenna port was determined based on the test result of Maximum Peak Output Power.

Justification:

4.2  Configuration and peripherals

The system was configured in typical fashion (as customer would normally use it) for testing.

B 2
3 DC5V
C
* Test data was taken under worse case conditions.
Description of EUT and support equipment
No. | Item Model number Serial number | Manufacturer Remarks
A | Wireless Display Module WHDO0070-D103 | *1) Askey Computer Corp. | EUT
B Planar Inverted F Antenna WHDO0070-A300 |1 Askey Computer Corp. | EUT
C Planar Inverted F Antenna WHDO0070-A300 |2 Askey Computer Corp. | EUT

*1) Conducted / Radiated emission: C0:D9:62:FF:E6:F4, Other test: C0:D9:62:FF:E6:DA

List of cables used

No. | Cable Name Length (m) Shield Remarks
Cable Connector

1 USB 2.1 Shielded Shielded -

2 Antenna 0.3 Shielded Shielded -

3 Antenna 0.3 Shielded Shielded -
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SECTION 5: Conducted emission

5.1 Operating environment

Test place See test data (APPENDIX 1)
Temperature : See test data (APPENDIX 1)
Humidity See test data (APPENDIX 1)

5.2 Test configuration

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 0.8m above the conducting ground plane.

The table is made of Styrofoam and covered with polyvinyl chloride. That has very low permittivity.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals was
aligned and was flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other
grounded conducting surface. EUT was located 80cm from LISN.

Each EUT current-carrying power lead, except the ground (safety) lead, was individually connected through a LISN to
the input power source. All unused 50ohm connectors of the LISN were resistively terminated in 50ohm when not
connected to the measuring equipment.

Photographs of the set up are shown in APPENDIX 3.

5.3  Test conditions

Frequency range : 0.15 - 30MHz
EUT position : Table top

5.4  Test procedure

The AC Mains Terminal Continuous disturbance Voltage had been measured with the EUT within a Shielded room.
The EUT was connected to a Line Impedance Stabilization Network (LISN) via DC power supply.

An overview sweep with peak detection has been performed.

The measurements had been performed with a quasi-peak detector and if required, a CISPR average detector.

The conducted emission measurements were made with the following detection of the test receiver.

Detection Type Quasi-Peak/ CISPR Average
IF Bandwidth : 9kHz

5.5 Results

Summary of the test results : Pass

Refer to APPENDIX 1.
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SECTION 6: 6dB bandwidth & Occupied bandwidth (99%)

Test procedure

The bandwidth was measured with a spectrum analyzer connected to the antenna port.

The test was measured based on Method 8.1 Option 1 and 8.2 Option 2 of “Guidance for Performing Compliance
Measurements on Digital Transmission Systems (DTS) Operating Under §15.247”.

Summary of the test results: Pass
Refer to APPENDIX 1.

SECTION 7: Maximum peak output power

Test procedure

The Maximum Peak Output Power was measured with a power meter connected to the antenna port.

The test was measured based on Method 9.1.3 PKPM1 of “Guidance for Performing Compliance Measurements on
Digital Transmission Systems (DTS) Operating Under 815.247”.

Summary of the test results: Pass
Refer to APPENDIX 1.

SECTION 8: Out of band emissions (Antenna port conducted)

Test procedure

The Out of Band Emissions was measured with a spectrum analyzer connected to the antenna port.

In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on a radiated measurement.

In the frequency range below 30MHz, RBW was narrowed to separate the noise contents.

Then, wide-band noise near the limit was checked separately, however the noise was not detected as shown in the chart.
(9kHz-150kHz:RBW=200Hz, 150kHz-30MHz:RBW=10kHz)

Summary of the test results: Pass
Refer to APPENDIX 1.

SECTION 9: Peak power density

Test procedure

The peak power density was measured with a spectrum analyzer connected to the antenna port.
Instrument used : Spectrum Analyzer
RBW / VBW : 3kHz / 9.1kHz

The test was measured based on Method 10.2 PKPSD of “Guidance for Performing Compliance Measurements on
Digital Transmission Systems (DTS) Operating Under 815.247”.

Summary of the test results: Pass
Refer to APPENDIX 1.
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SECTION 10: Radiated emission

10.1 Operating environment

Test place See test data (APPENDIX 1)
Temperature : See test data (APPENDIX 1)
Humidity See test data (APPENDIX 1)

10.2 Test configuration

EUT was placed on a urethane platform of nominal size, 0.5m by 0.5m, raised 0.8m above the conducting ground
plane. Photographs of the set up are shown in APPENDIX 3.

10.3 Test conditions

30MHz - 40GHz
Table top

Frequency range
EUT position

10.4 Test procedure

The Radiated Electric Field Strength intensity has been measured on a semi-anechoic chamber with a ground plane
and at a distance of 3m (below 15GHz) / 1m (above 15GHz) (Refer to Figure 1). Measurements were performed with
quasi-peak, peak and average detector. The measuring antenna height was varied between 1 and 4m and EUT was
rotated a full revolution in order to obtain the maximum value of the electric field intensity. The measurements were
performed for both vertical and horizontal antenna polarization.

The radiated emission measurements were made with the following detection.

Frequency 30-1000MHz 1-40GHz 20dBc
Detection type | Quasi-Peak Peak Average *1) Peak
IF Bandwidth 120kHz RBW: 1MHz RBW: 1MHz RBW: 100kHz
VBW: 3MHz VBW: 3MHz VBW: 300kHz
Detector: RMS

*1) Average Power Measurement was measured based on 12.2.5 of "Guidance for Performing Compliance
Measurements on Digital Transmission Systems (DTS) Operating Under §15.247”.

The carrier levels and noise levels were confirmed at each position of X, Y and Z axes to see the position of maximum
noise, and the test was made at the position that has the maximum noise.

Worst case:
2.4GHz band
Subject Antenna polarization| Carrier Spurious
Below 1GHz 1-2.8GHz 2.8-25GHz
Module Horizontal Y Y Y Z
Antenna X X X Y
Module Vertical Y Y Y Y
Antenna Z X Z Z
5GHz band
Subject Antenna polarization| Carrier Spurious
Below 1GHz 1-6.4GHz 6.4-40GHz
Module Horizontal Y Y Y Y
Antenna Y X Y X
Module Vertical Y Y Y Y
Antenna Z X Z X
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Figure 1. Antenna angle
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10.5 Band edge

Band edge level at 2390MHz and 2483.5MHz is below the limits of FCC 15.209 and band edge level at 2400MHz,
5725MHz and 5850MHz is below the 20dBc. Refer to the data.

10.6 Results

Summary of the test results : Pass
* No noise was detected above the 3rd order harmonics.

Refer to APPENDIX 1.
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APPENDIX 1: Data of Radio tests Test report No. : 10068267S-H

DATA OF CONDUCTED EMISSION TEST

UL Japan,Inc. Shonan EMC Lab. No.3 Shielded Room
Date : 2013/11/26

Company : Hitachi Maxell, Ltd. Mode : Tx,11n(HT20),CDD,2412MHz
Kind of EUT : Wireless Display Module Order No. : 10068267S

Model No. : WHDO070-D103 Power : DC 5V

gerial Il(\lo. : C0:D9:62:FF:E6:F4 Temp./Humi. : 25deg.C / 42%RH

emarks D -

Limit1 : FCC 15C(15.207) QP . .
Limit2 : FCC 15C(15.207) AV Engineer : Tatsuya Arai
80 Limi
——— Limit1 (QP)
75
70 —— — Limit2 (AV)
65
60 ) N (PK)
'%' 55 S — % >ﬁ N (OP/AV)
I P O e 6 I N — L1(PK)
45 T L1 (QP/AV)
L I VI e
o 40 AT e
] [ ‘i@‘ (i ‘ | \M\‘ | i ‘
s 35 \‘( M i ““‘V‘H‘ \'“*HWN\ i
> 30 | W w Ww‘\” | \m 1
e ‘ | U | i i
£ 257 ‘H'\\ I (‘\M 1l ] i “w
! \ | ] w“\w;’;\"\ Aoy WA O I 1)
15 A e 2T
10
5
0
2 3 S 7 1 2 3 5 7 10 20
15 Frequency [MHz] 30
F Reading CF Results Limit Margin
No. req. QP> | <AV> FaC 72ap> | <AV> | <aP> | <AV> | <QP> | <AV> | Phase | Comment
[MHz] [dBuV] | [dBuV] | [dB] | [dBuVl | [dBuV] | [dBuV] | [dBuV] | [dBl [dB]
1 0.18921 245 —| 127 a72 -—| e40| 540 268 —| N
2 0.34726]  18.2 -—| 127 309 -——| 500 490| 281 —| N
3| 19330000 145 - 135 280 --—-| e00| 500[ 320 - N
4| 1988900 167 - 138 303 --—-| e00| 500/ 207 - N
5| 27377000  10.1 - 138 239 --—-| 600 500| 361 - N
6| 28977000 186 123| 139 325 262 e00| 500 275 238 N
7 0.18921 23.6 - 127 -—-| 640 540 277 -
8 0.34726]  18.8 — 127 -—| 500 490| 275 —
9| 1937950 128 -—| 138 -—| s00| 500/ 338 —
10| 1992150 121 -—| 138 -—| 600 500 343 —
11| 27536000 17.4 -—| 138 -—| 600 500/ 288 —
12| 2896700 217 153 139 600 500/ 244 208 L1

Calculation:Result [dBuV] =Reading [dBuV] +C.Fac (LISN+Cable+ATT) [dB]
LISN: SLS-05 16 of 194
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Test report No. : 10068267S-H

DATA OF CONDUCTED EMISSION TEST

UL Japan,Inc. Shonan EMC Lab. No.3 Shielded Room
Date : 2013/11/26

Company : Hitachi Maxell, Ltd. Mode : Tx,11n(HT20),CDD,5745MHz
Kind of EUT : Wireless Display Module Order No. : 10068267S

Model No. : WHDOO70-D103 Power : DC5V

gerial k‘o' : C0:D9:62:FF:E6:F4 Temp./Humi. : 25deg.C / 42%RH

emarks D -

Limit1 : FCC 15C(15.207) QP
Limit2 : FCC 15C(15.207) AV Engineer : Tatsuya Arai

sg — Limit1 (QP)
70 —— — Limit2 (AV)
65
60 ~ N(PK)
= 55— o N(QP/AV)
- T
50 T
5 45 A DM T b [ e 4+ 0 4 L1 (PK)
P T L1 (QP/AV)
® 40 A
> 4 LA e, AT
= 35 8 LA ‘M\HMM X
s T
> 30 ‘\‘H ‘“\ \ ‘\h H‘! r‘ M L T
i HH“M“ “H‘HW I‘MH (L]
oc 25 B NN M (A e KT D
20 ol \“‘i “ i “ N{“ “”‘“‘ ﬂ ‘ Jw ‘le “ !\] P i A N - ﬁ o Lo Lok
i i I | VROV TR R b
1 5 ot ‘ u V w “ o W il “"\'\MWWW
10
5
0
2 3 S 7 1 2 3 5 7 10 20
15 Frequency [MHz] 30
F Reading CF Results Limit Margin
No. req. QP> | <AV> 8¢ ™2ap> | <AV> | <aP> | <AV> | <aP> | <AV> | Phase | Comment
[MHz] [dBuv] | [dBuv] [dB] | [dBuv] | [dBuV] | [dBuV] | [dBuV] [dB] [dB]
1 0.20027 234 - 12.7 36.1 -— 63.5 53.5 27.4 - N
2 0.33880 185 - 12.7 31.2 -— 59.2 49.2 28.0 - N
3| 2241700 6.2 -—- 13.6 19.8 -— 60.0 50.0 40.2 - N
4| 2560800 95 -—- 137 232 -— 60.0 50.0 36.8 - N
5|  27.93379 8.7 -—- 13.8 225 -— 60.0 50.0 37.5 - N
6| 2897117 7. -—- 13.9 21.0 -— 60.0 50.0 39.0 - N
7 0.20027 23.3 - 12.7 -— 63.5 53.5 27.5 -
8 0.33880 185 - 12.7 -— 59.2 49.2 28.0 -
9|  22.44850 15.7 - 13.6 -— 60.0 50.0 30.7 -
10|  25.65200 15.4 -—- 137 -— 60.0 50.0 30.9 - u
11| 27.79150 13.7 -—- 13.8 -— 60.0 50.0 32,5 - u
12|  28.83250 11.8 -—- 13.9 -— 60.0 50.0 34.3 - u

Calculation:Result [dBuV] =Reading [dBuV] +C.Fac (LISN+Cable+ATT) [dB]
LISN: SLS-05 17 of 194
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Test report No. : 10068267

S-H

-6dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date February 7, 2013
Temperature / Humidity 22deg.C , 31%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11b, PN9, worst antenna port 0, worst data mode 1Mbps
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
2412.0000 7.827 >0.500
2437.0000 7.638 > 0.500
2462.0000 8.127 >0.500
Tx, 2412MHz Tx, 2437MHz
% Agilent RL % Agilent RL
Ref 97 dBplY #Atten 10 dB Ref 97 dBpY #Atten 10 dB
#Peoak #Peoak
LDg QW‘MM HM“‘“\;{; LDg V i of] Mun.\.‘“?
18 18
dB/ A n dB/ A A
[/ | J 4
7 \ 17 \
A LY S e |
[ nwepwaiglin T gl vTmY— L pitasmggmramren™ AL T
LaRv LaRv
M1 52 M1 52
Center 2.412 88 GHz Span 56 MHz Center 2.437 08 GHz Span 56 MHz
#Res BH 100 kHz #UBH 366 kHz Sveep 4.8 ms (1261 pts) #Res BH 100 kHz #UBH 3686 kHz Sveep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur  99.60 ¥ Occupied Bandwidth Occ BH % Pur  99.60 ¥
10.0647 MHz ® dB -6.00 4B 10.0687 MHz ® dB -6.00 4B

Transmit Freq Error 22.457 kHz

Transmit Freq

Error  16.262 kHz

® dB Bandwidth 7.827 MHz ® dB Bandwidth 7.638 MHz
Tx, 2462MHz

% Agilent RL

Ref 97 dBpY #htten 18 dB

#Peak il

LDQ I.}“M Al L

16 2 HE

dB/ jA A\

IW \\
L™ g |
NEWTERE IR T bt

LgAw

M1 52
Center 2.462 08 GHz Span 56 MHz
#Res BH 100 kHz #UBH 366 kHz Sveep 4.8 ms (1261 pts)

Occupied Bandwidth Occ BH % Pur  99.60 ¥

10.0648 MHz x B -6.00 6B

Transmit Freq Error 14.327 kHz

® dB Bandwidth 8.127 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

-6dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date February 7, 2013
Temperature / Humidity 22deg.C , 31%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11g, PN9, worst antenna port 0, worst data mode 6Mbps
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
2412.0000 15.077 >0.500
2437.0000 15.091 >0.500
2462.0000 15.070 >0.500
Tx, 2412MHz Tx, 2437MHz
% Agilent RL % Agilent RL
Ref 97 dBmY #Atten 18 dB Ref 97 dBuY #Atten 18 dB
#Peak #Peak
Log ¥ Log
R mww
B/ ] L Y j L
/ | / \
"( i owrim W Wwwmwww' P RS PR
LaRv LaRv
ML $2 ML $2
Center 2.412 88 GHz Span 56 MHz Center 2.437 08 GHz Span 56 MHz
#Res BH 100 kHz #UBH 366 kHz Sveep 4.8 ms (1261 pts) #Res BH 100 kHz #UBH 3686 kHz Sveep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur  99.60 ¥ Occupied Bandwidth Occ BH % Pur  99.60 ¥
16.2979 MHz ® dB -6.00 4B 16.2917 MHz ® dB -6.00 4B
Transmit Freq Error 16.154 kHz Transmit Freq Error 20.336 kHz
% dB Bandwidth 15.877 MHz % dB Bandwidth 15.891 MHz
Tx, 2462MHz
% Agilent RL
Ref 97 dBmY #Atten 18 dB
#Peak
Log
el %WT
ﬁgz ]
/ 4
U ree T g o A
LgAw
ML $2
Center 2.462 08 GHz Span 56 MHz
#Res BH 100 kHz #UBH 366 kHz Sveep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BN % Pwr  99.68 ¥
% dB  -6.00 dB

16.2918 MHz

Transmit Freq Error
® dB Bandwidth

-1.891 kHz
15.978 HHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

-6dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014
Temperature / Humidity 26deg.C , 44%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n(HT20), SISO, PN9, worst antenna port 0, worst data mode 2(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
2412.0000 15.129 >0.500
2437.0000 15.121 >0.500
2462.0000 15.130 >0.500
Tx, 2412MHz Tx, 2437MHz
% Agilent RL % Agilent RL
Ref 97 dBpV #Atten 18 dB Ref 97 dBpd #Atten 18 dB
#Peak #Peak
W S R s e it XN
B/ ] | dB/ ] |
/ ! / |
WWW“V ‘mewmm bt e Mg Aol
LaRv LaRv
ML $2 ML $2
Center 2.412 00 GHz Span 58 MHz Center 2.437 00 GHz Span 58 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 4.3 ms (1261 pts) #Res BH 180 kHz #UBH 3686 kHz Sweep 4.3 ms (1261 pts)
Occupied Bandwidth Oce BH % Pur  99.00 % Occupied Bandwidth Occ BH % Pur 9908
17.4418 MHz xdB -6.00 db 17.4350 MHz xdB -6.00 db
Transmit Freq Error 22.793 kHz Transmit Freq Error 24.957 kHz
% dB Bandwidth 15.129 MHz % dB Bandwidth 15.121 MHz
Tx, 2462MHz
% Agilent RL
R;f sla: dBp #Atten 18 dB
ree PR e e o S
B/ ] |
/ |
WW' R m“mm ol
LgAw
ML $2
Center 2.462 00 GHz Span 58 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 4.3 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.4232 MHz xdB -6.00 db
Transmit Freq Error 5.560 kHz
% dB Bandwidth 15.138 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401

20 of 194




Test report No. : 10068267S-H

-6dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014
Temperature / Humidity 26deg.C , 44%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n (HT20), CDD, PN9, antenna port 0, worst data mode 2(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
2412.0000 15.134 >0.500
2437.0000 15.087 >0.500
2462.0000 15.133 >0.500
Tx, 2412MHz Tx, 2437MHz
% Agilent RL % Agilent RL
Ref 97 dBpV #Atten 18 dB Ref 97 dBu #Atten 18 dB
#Peak #Peak
) 9474 e T =L 1
B/ ! | dB/ [ |
/ | I |
R ST R s b
LaRv LaRv
ML $2 ML $2
Center 2.412 00 GHz Span 58 MHz Center 2.437 00 GHz Span 58 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 4.3 ms (1261 pts) #Res BH 180 kHz #UBH 3686 kHz Sweep 4.3 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
17.4109 MHz xdB -6.00 db 17.4389 MHz xdB -6.00 db
Transmit Freq Error 43.300 kHz Transmit Freq Error 53.659 kHz
% dB Bandwidth 15.134 MHz B % dB Bandwidth 15887 MHz B
Tx, 2462MHz
% Agilent RL
Ref 97 dBpV #Atten 18 dB
#Peak
v ENEE R AEEE
B/ [ |
/ |
P et L o
LgAw
ML $2
Center 2.462 00 GHz Span 58 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 4.3 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
17.4262 MHz xdB -6.00 db
Transmit Freq Error 29.699 kHz
% dB Bandwidth 15.133 MHz B
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No. : 10068267S-H

-6dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014
Temperature / Humidity 26deg.C , 44%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n (HT20), MIMO(SDM), PN9, antenna port 0, worst data mode 10(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
2412.0000 15.147 >0.500
2437.0000 15.136 >0.500
2462.0000 15.129 >0.500
Tx, 2412MHz Tx, 2437MHz
% Agilent RL % Agilent RL
R;f sla: dBp #Atten 18 dB R;f sla: BV #Atten 18 dB
) P S s S ) LW e i S
B/ ! I dB/ ! |
/ | / |
WY, LT, &
ey ol B T s AN o
LaRv LaRv
ML $2 ML $2
Center 2.412 00 GHz Span 58 MHz Center 2.437 00 GHz Span 58 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 4.3 ms (1261 pts) #Res BH 180 kHz #UBH 3686 kHz Sweep 4.3 ms (1261 pts)
Occupied Bandwidth Oce BH % Pur  99.00 % Occupied Bandwidth Occ BH % Pur 9908
17.4356 MHz xdB -6.00 db 17.4213 MHz xdB -6.00 db
Transmit Freq Error 43.392 kHz Transmit Freq Error 38.941 kHz
% dB Bandwidth 15.147 MHz B % dB Bandwidth 15.136 MHz B
Tx, 2462MHz
% Agilent RL
Ref 97 dBpV #Atten 18 dB
#Peak
5%9 TJ,MWMMW
dB/
! |
THLNY, i
T ) T ]
LgAw
ML $2
Center 2.462 00 GHz Span 58 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 4.3 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
17.4345 MHz xdB -6.00 db
Transmit Freq Error 30.622 kHz
% dB Bandwidth 15.129 MHz B
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No. : 10068267S-H

-6dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014
Temperature / Humidity 26deg.C , 44%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n (HT40), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
2422.0000 36.328 >0.500
2437.0000 35.559 >0.500
2452.0000 36.410 >0.500
Tx, 2422MHz Tx, 2437MHz
% Agilent RL % Agilent RL
Ref 97 dBpV #fitten 10 dB Ref 97 dBpd #Atten 18 dB
#Peak #Peak
5%9 L FATAEN Lhed) £ 5%53 bbbl Ao bl 1
4B/ | 4B/ |
/ 1 / |
iy, I, il A,
| mrrthitg P T i M Mﬂ"""”""‘“%
LaRv LaRv
ML $2 ML $2
Center 2.422 00 GHz Span 188 MHz Center 2.437 00 GHz Span 188 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts) #Res BH 180 kHz #UBH 3686 kHz Sweep 9.6 ms (1261 pts)
Occupied Bandwidth Oce BH % Pur  99.00 % Occupied Bandwidth Occ BH % Pur 9908
36.2015 MHz xdB -6.00 db 36.1593 MHz xdB -6.00 db
Transmit Freq Error 22.270 kHz Transmit Freq Error 22.187 kHz
% dB Bandwidth 36.328 MHz % dB Bandwidth 35.559 MHz
Tx, 2452MHz
% Agilent RL
Ref 97 dBpV #Atten 18 dB
#Peak
Log
18 bl U gy JHMLIILQ
B/ | |
/ |
- LY vm
LgAw
ML $2
Center 2.452 00 GHz Span 188 MHz

#Res BH 180 kHz

Occupied Bandwidth
36.2168 MHz

#UBH 366 kHz Sweep 9.6 ms (1261 pts)

Occ BH % Pur 99.80 %
®x dB  -6.00 dB

—-8.396 kHz
36.418 MHz

Transmit Freq Error
® dB Bandwidth

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

-6dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014
Temperature / Humidity 26deg.C , 44%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n (HT40), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
2422.0000 36.447 >0.500
2437.0000 35.937 >0.500
2452.0000 36.372 >0.500
Tx, 2422MHz Tx, 2437MHz
% Agilent RL % Agilent RL
Ref 97 dBpY #Atten 16 dB Ref 97 dBpY #Atten 16 dB
#Peak #Peak
5%9 @ L Loty Lhdea ) £ 5%9 & 5 Ll I b ol L A &
dB/ | | dB/ |
/ | / |
| ‘.-.”4“” WM - Iy,
[T S, T T vt e ¥ M"WMMW
LaRv LaRv
ML S2 ML S2
Center 2.422 00 GHz Span 188 MHz Center 2.437 00 GHz Span 188 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts) #Res BH 180 kHz #UBH 3686 kHz Sweep 9.6 ms (1261 pts)
Occupied Bandwidth Oce BH % Pur  99.00 % Occupied Bandwidth Occ BH % Pur 9908
36.2156 MHz xd5 600 db 36.1371 MHz xd5 600 db
Transmit Freq Error 46.545 kHz Transmit Freq Error 43.203 kHz
% dB Bandmidth 36.447 MHz % dB Bandmidth 35.937 MHz B
Tx, 2452MHz
% Agilent RL
Ref 97 dBpY #Atten 16 dB
#Peak
5%9 G L LA LL bbbl £
B/ f |
J |
] i}
T e s v \ww.
LgAw
ML S2
Center 2.452 00 GHz Span 188 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.1871 MHz xd5 600 db
Transmit Freq Error 13.339 kHz
% dB Bandmidth 36.372 MHz B
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

-6dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014
Temperature / Humidity 26deg.C , 44%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n (HT40), MIMO(SDM), PN9, antenna port 0, worst data mode 8(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
2422.0000 36.333 >0.500
2437.0000 35.446 >0.500
2452.0000 36.073 >0.500
Tx, 2422MHz Tx, 2437MHz
% Agilent RL % Agilent RL
Ref 97 dBpY #Atten 16 dB Ref 97 dBpY #Atten 16 dB
#Peak #Peak
5%9 &, bbb b AL L LAWY 4 5%9 Q4 Lk b L bl S
B/ | | dB/ | |
/ | / |
P i el il il
e T i " " bt gt
LaRv LaRv
ML S2 ML S2
Center 2.422 00 GHz Span 188 MHz Center 2.437 00 GHz Span 188 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts) #Res BH 180 kHz #UBH 3686 kHz Sweep 9.6 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
36.1874 MHz xd5 600 db 36.1515 MHz xd5 600 db
Transmit Freq Error 46.892 kHz Transmit Freq Error 42.880 kHz
% dB Bandmidth 36.333 MHz B % dB Bandmidth 35.446 MHz B
Tx, 2452MHz
% Agilent RL
Ref 97 dBpY #Atten 16 dB
#Peak
ﬁg G L Ul mbd L LAt
4B/ il
/ \
\ v A
W M
LgAw
ML S2
Center 2.452 00 GHz Span 188 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.2034 MHz X dB 600 0B
Transmit Freq Error 19.049 kHz
% dB Bandmidth 36873 MHz B
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 20, 2013
Temperature / Humidity 22deg.C , 33%RH
Engineer Akio Hayashi
Mode Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 6 Mbps
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5745.0000 15.561 >0.500
5785.0000 15.639 > 0.500
5825.0000 16.324 >0.500
Tx, 5745SMHz Tx, 578SMHz
o Agilant RL o Agilant RL
Ref 167 dBpl) sAtten 18 4B Ref 167 dBpl) sAtten 18 4B
heak [ | [ | [ | [ I oul
. M;_v;.-«'-—x-’.'-;'r““""A ' | I I .""'*-.ﬂ,_;\,._«r.w IIIII ] e ..';r.-.--* b \.'I.'Ml'-'"'l{"'-.'\-'\..',-.
M1 52 | | | | | | | | M1 52
Canter 5.745 B8 GHz Span L@ MHz Canter 5,785 B8 GHz Span L@ MHz
alles BH 198 kHz wJEH 308 kHz Sweap 4.8 ma (1701 prs) sRas BH 108 kHz wJEH 308 kHz Sweap 4.8 ma (1701 prs)
Occupied Bandwidth Occ BH X PWwr 9980 ¢ Occupied Bandwidth Occ BH X PWwr 9980 ¢
16.3225 MHz ¥ 4B -600 48 16.3356 MHz W dB 60040
Transmit Freq Error 23431 kHz Transmit Freq Error 17125 kHz
u dB Bandwidth 15561 MHz u dB Bandwidth 15,839 MHz

Tx, 5825MHz
1 Agilant RL
Rof 187 4Bl #Atten 18 dB
sPeak
Log 1
18 | | I | | | 1 |
JB/ | | Ly i __,..‘.,_._ ...... 4 . |
LY | !
e .‘.. 4 L
| - |'..ﬂ.&,\x“'"'{ | | | ..‘\_, | 1
'.'L'u‘*[""'?' e A e
Lafly T
Hl 5]
Center 5,325 B8 GHz Span 5@ MHz
sles BH 180 kHz wJEH 308 kHz Iweep 4.8 ms (1201 prs)
Occupied Bandwidth Occ BH % Pwr 9900 %
B, i
16.3313 MHz #dB 600 d

Transmit Freq Error 26736 kHz
u dB Bandwidth 16324 MUz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile  :+81 463 50 6401
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Test report No. : 10068267S-H

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 20, 2013
Temperature / Humidity 22deg.C , 33%RH
Engineer Akio Hayashi
Mode Tx, IEEE802.11n (HT20), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5745.0000 15.133 >0.500
5785.0000 15.411 >0.500
5825.0000 15.119 >0.500
Tx, 574SMHz Tx, 578SMHz
1 Agilant RL 1 Agilant RL
Rof 187 dBpl! sAtten 1@ di Rof 187 dBpl! sAtten 1@ di
sPeak | 'P:ak
_|_,1Iw~'--.*f-"f;'l‘w»'--'“""" '_-‘,-'a,_m._"-_-%\r,,__l_ »i-'-:..ﬁ-L o __,.-.-A'f-'f"-*'*"”:’l L] T, 4“%\_.2_1 e, |
Laflv 1 T LaAv
Hl 5] Ml 5]

Centar 5,745 BY GHz

Span 5@ MHz

Centar 5,785 BY GHz

Span 5@ MHz

sites BH 108 kHz WUEH 308 kHz Sweep 4.8 ms (1201 prs) sites BH 108 kHz WUEH 308 kHz Sweep 4.8 ms (1201 prs)
Dccupied Bandwidth Occ BH % Pwr 9900 ¥ Dccupied Bandwidth Occ BH % Pwr 9900 ¥
17.5555 MHz kdb -G080 17.5454 MHz kdb -G080
Transmit Freq Error 24632 kHz Transmit Freq Error 20,944 kHz
% dB Bandwidth 15,133 MHz % dB Bandwidth 15.411 MHz
Tx, 58§25SMHz
1 Agilant RL
Rof 187 dBpl! sAtten 1@ di
*Peak
Log
18 I | - | |
JB/ e e i, bl g
{ Il .'i.\
L bt L S
It A b
Lafv
H1 358

Center 5,825 68 GHz

sles BH 180 kHz

wfEW 308 kiz

Occupied Bandwidth

Transmit Freq Error

% dB Bandwidth

17.5406 MHz

25115 kHz
15,119 MHz

Span 50 Hiz
Sweep 4.8 ms (1201 prs)

Occ BH % Pwr
® dB

Ja.80 ¥
6.0 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test report No. : 10068267S-H

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 20, 2013
Temperature / Humidity 22deg.C , 33%RH
Engineer Akio Hayashi
Mode Tx, IEEE802.11n (HT20), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5745.0000 15.523 > 0.500
5785.0000 15.365 > 0.500
5825.0000 15.171 >0.500
Tx, 574SMHz Tx, 578SMHz
1 Agilant RL 1 Agilant RL
Ref 187 dBpl/ WAtten 10 dBt Ref 187 dBpl/ WAtten 10 dBt
sPaak sPeak
di/ | ! [$LTPATT T | dB/ | | [ e e
e PTG g | I "-«.».n.,,,u‘ . e T ’_'}'“"‘"".'3 Ao -'-:»,_,._.. .
Laflv T T T T T T T T Laflv |
ML 52 | | | | | | | | ML 52
Centar 5,745 B8 GHz Span S0 MHz Centar 5,785 BB GHz Span S0 MHz
sites B 160 Kz SUBH 300 kilz Sweep 4.8 ms (1201 prs) sites B 160 Kz SUBH 300 kilz Sweep 4.8 ms (1201 prs)
Dccupied Bandwidth Occ BH % Pwr 9900 ¥ Dccupied Bandwidth Occ BH % Pwr 9900 ¥
175414 MHz ¥ dp -6.0h dB 175431 MHz ¥ dB 6,00 dB
Transmit Freq Error 67435 kHz Transmit Freq Error 69629 kHz
% dB Bandwidth 15,523 MHz x dB Bandwidth 15,365 Miiz
Tx, 5825SMHz
1 Agilant RL
Ref 187 dBpl/ WAtten 10 dBt
*Feak
1 [ |
Y Y S
T\"‘-.-ay.-;u..,.,‘ b ‘.-
L i [ e il
Lafw
HL 352
Centar 5,825 BY GHz Span S0 MHz
sites B 160 Kz SUBH 300 kilz Sweep 4.8 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur 9900
175152 MHz ¥ dp -6.0h dB
Transmit Freq Error 72633 kHz
% dB Bandwidth 15171 Miiz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile  :+81 463 50 6401
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Test report No. : 10068267S-H

Test place
Date

Temperature / Humidity

-6dB Bandwidth

UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
November 20, 2013

22deg.C , 33%RH

Engineer Akio Hayashi
Mode Tx, IEEE802.11n (HT20), MIMO(SDM), PN9, antenna port 0, worst data mode 8(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5745.0000 15.191 > 0.500
5785.0000 15.178 > 0.500
5825.0000 15.196 >0.500
Tx, 574SMHz Tx, 578SMHz
1 Agilant RL 1 Agilant RL
Rof 187 dBpl! sAtten 1@ di Rof 187 dBpl! sAtten 1@ di
sPeak sPeak
A T ol j,H..m.F;hh_% . ‘ L i _‘L_}Lﬁw{; -
Lafv Laflv
H1 358 H1 358
Centar 5,745 B8 GHz Span S0 MHz Centar 5,785 BB GHz Span S0 MHz
sRes BH 1008 kHz WEH 308 kiiz Sweep 4.8 ms (1201 prs) sRes BH 1008 kHz WEH 308 kiiz Sweap 4.8 ms (1201 prs)
Dccupied Bandwidth Occ BH % Pwr 9900 ¥ Dccupied Bandwidth Occ BH % Pwr 9900 ¥
17.5372 MHz WdB  -6.h dB 17.5307 MHz KB 600 4B
Transmit Freq Error 23209 kHz Transmit Freq Error  37.758 kHz
% dB Bandwidth 15,191 Mz % dB Bandwidth 15,178 Miiz
Tx, 58§25SMHz
1 Agilant RL
Rof 187 dBpl! sAtten 1@ di
*Feak
JB/ | | | i TR, b,
S PRI L -.""-f‘“l"'"‘l-".ﬂem.w,.-'.r»r_l.l,'r.'»r.
Lafv
Ml 52]

Center 5,825 68 GHz

sites BH 108 kiz

Occupied Bandwidth
17.5253 MHz

42815 kHz
15,196 MHz

Transmit Freq Error
u dB Bandwidth

Span 5@ MHz

wfEW 308 kiz Iweep 4.8 ms (1201 prs)
Occ BH X Pur Ja.80 ¥
¥ dB 6.0 dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test report No

.2 10068267S-H

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 20, 2013
Temperature / Humidity 22deg.C , 33%RH
Engineer Akio Hayashi
Mode Tx, IEEE802.11n (HT40), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5755.0000 35.945 >0.500
>0.500
5795.0000 36.379 >0.500
Tx, 5755MHz
i Agilent RL
Sﬁli’r‘ dBp sAtten 1@ di
LEf [ [ aetibnidobudon, ol

wﬂw\m‘;.wﬁ-m.w‘ ha :"'r"'v-ul.':w'-‘#"m,

"~
g

Lafv

Hl 52
Centar 5./55 BY GHz

Span 168 MHz

shes BH 108 kHz BN 308 kiz Sweep 96 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur 9900
36.2144 Mz XdB 500
Transmit Freq Error 2686 [Hz
» dB Bandwidth 35,945 Mz
Tx, 579SMHz
1 Agilant RL
Ref 97 bl #Atten 1@ JB
*Peak
Loy | | | — | |
it} | | R TV VUl T8 UL TN N
dB/ f
1 ™ 1 - .ﬂ_(‘l T 1 1
phisptnbiphdictt e N
| | | | | ‘—.1'\1
Lafv
Ml 52

Center 5,795 68 GHz Span 10@ HHz

sRes BH 100 kiz WUBH 300 kiiz Sweep 9.6 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur 9900
36.2121 MHz wde  -6.60 4B

Transmit Freq Error 26521 kHz
u dB Bandwidth 16.379 MUz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No

.2 10068267S-H

-6dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 20, 2013
Temperature / Humidity 22deg.C , 33%RH
Engineer Akio Hayashi
Mode Tx, IEEE802.11n (HT40), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Freq. -6dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5755.0000 35.785 >0.500
>0.500
5795.0000 35.749 >0.500
Tx, 5755MHz
i Agilent RL
Sﬁlakm JBm sAtten 1@ di
i s e .

JN R

Lafv

Hl 52

L T
T vl 4
.

Centar 5./55 BY GHz

Span 168 MHz

sites B 160 Kz SUBH 300 kilz Sweep 9.6 ms (1281 prs)
Occupied Bandwidth Occ BH % Pur 9900
36.2145 MHz 4B -650 0B
Transmit Freq Error 25945 kHz
% dB Bandwidth 15,785 Miiz
Tx, 579SMHz
1 Agilant RL
Ref =18 dBm sAtten 1@ di
*Peak
Log I I ot |
it I I B T e S EE LN R -
dB/ L] | 1
et M o
Lafv
H1 358

Center 5,795 68 GHz
wies BN 100 kHz

Occupied Bandwidth

wfEW 308 kiz

36.2008 MHz
Transmit Freq Error 24891 kHz
u dB Bandwidth 35,749 MUz

Span 180 HHz
Sweep 9.6 ms (1281 prs)

Occ BH X Pur Ja.80 ¥
¥ dB 6.0 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No. : 10068267S-H

Test place
Date

Temperature / Humidity

-6dB Bandwidth

UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
November 20, 2013
22deg.C , 33%RH

Engineer Akio Hayashi
Mode Tx, IEEE802.11n (HT40), MIMO(SDM), PN9, antenna port 0, worst data mode 8(MCS)
Freq. -6dB Bandwidth Limit
[MHz] [MHz] [MHz]
5755.0000 36.270 >0.500
>0.500
5795.0000 36.310 >0.500
Tx, 5755MHz
1 Agilant RL
Ref =18 dBm sAtten 1@ di
*Feak
dB/ !

I I U
deerloonyppitmen™

Lafv

Hl 52

.""r“wmle-yv‘.éw';«.w_n
T

Centar 5./55 BY GHz

Span 168 MHz

sles EH 188 kHz wEH 308 kHz Sweep 96 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur 9900
6 ]
36.2041 MHz #dB 600 A
Transmit Freq Error 61872 kHz
u dB Bandwidth 1627 MUz
Tx, 579SMHz
1 Agilant RL
Ref =18 dBm sAtten 19 B
*Peak
Log T T T T 1 i
10 | | 3 B -.r-v-.'.-.. b B
dBs
PPN P o T —
(’M T I 1 LT w\-.\....,‘_l“_
Lafv
H1 358
Centar 5.795 BO GHz Span 168 MHz
sles EH 188 kHz wEH 308 kHz Sweep 96 ms (1201 prs)

Occupied Bandwidth
36.2168 MHz

Transmit Freq Error 54935 kHz
u dB Bandwidth 16318 MUz

Occ BH X Pur Ja.80 ¥
¥ dB 6.0 dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Maximum Peak Conducted Output Power

(PKPM1)

No.5 Shielded Room

Test place UL Japan, Inc. Shonan EMC Lab.
Date February 7, 2013
Temperature / Humidity 22deg.C , 31%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11b, PN9, worst antenna : worst data mode : 1 Mbps
(* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak) Cable Atten. Result Limit Margin
Reading Loss Loss
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 -3.59 111 20.21 17.73 59.29 30.00 1000 12.27
Mid 2437.0 -3.67 1.10 20.21 17.64 58.08 30.00 1000 12.36
High 2462.0 -3.78 111 20.21 17.54 56.75 30.00 1000 12.46
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Antenna 0
Data rate Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[Mbps] [MHz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
0 1 2437.0 -3.67 1.10 20.21 17.64 58.08 30.00 1000 1236 |Worst
0 2 2437.0 -3.73 1.10 20.21 17.58 57.28 30.00 1000 12.42
0 5.5 2437.0 -3.81 1.10 20.21 17.50 56.23 30.00 1000 12.50
0 11 2437.0 -3.74 1.10 20.21 17.57 57.15 30.00 1000 12.43
Antenna 1
Data rate Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[Mbps] [MHz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
1 1 2437.0 -4.14 1.10 20.21 17.17 52.12 30.00 1000 12.83
1 2 2437.0 -4.28 1.10 20.21 17.03 50.47 30.00 1000 12.97
1 5.5 2437.0 -4.23 1.10 20.21 17.08 51.05 30.00 1000 12.92
1 11 2437.0 -4.31 1.10 20.21 17.00 50.12 30.00 1000 13.00

Sample Calculation:

Result = Reading + Cable Loss + Atten. Loss

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No. : 10068267S-H

Maximum Peak Conducted Output Power

(PKPM1)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date February 7, 2013
Temperature / Humidity 22deg.C , 31%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11g, PN9, worst antenna : worst data mode : 6 Mbps
(* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 2.93 1.11 20.21 24.25 266.07 30.00 1000 5.75
Mid 2437.0 2.47 1.10 20.21 23.78 238.78 30.00 1000 6.22
High 2462.0 2.19 1.11 20.21 23.51 224.39 30.00 1000 6.49
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Antenna (
Data rate Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[Mbps] [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
0 6 2437.0 2.47 1.10 20.21 23.78 238.78 30.00 1000 6.22 Worst
0 9 2437.0 2.34 1.10 20.21 23.65 231.74 30.00 1000 6.35
0 12 2437.0 2.29 1.10 20.21 23.60 229.09 30.00 1000 6.40
0 18 2437.0 1.82 1.10 20.21 23.13 205.59 30.00 1000 6.87
0 24 2437.0 1.86 1.10 20.21 23.17 207.49 30.00 1000 6.83
0 36 2437.0 2.42 1.10 20.21 23.73 236.05 30.00 1000 6.27
0 48 2437.0 2.01 1.10 20.21 23.32 214.78 30.00 1000 6.68
0 54 2437.0 1.92 1.10 20.21 23.23 210.38 30.00 1000 6.77
Antenna 1
Data rate Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[Mbps] [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
1 6 2437.0 2.20 1.10 20.21 23.51 224.39 30.00 1000 6.49
1 9 2437.0 191 1.10 20.21 23.22 209.89 30.00 1000 6.78
1 12 2437.0 1.93 1.10 20.21 23.24 210.86 30.00 1000 6.76
1 18 2437.0 1.86 1.10 20.21 23.17 207.49 30.00 1000 6.83
1 24 2437.0 1.73 1.10 20.21 23.04 201.37 30.00 1000 6.96
1 36 2437.0 2.39 1.10 20.21 23.70 234.42 30.00 1000 6.30
1 48 2437.0 1.67 1.10 20.21 22.98 198.61 30.00 1000 7.02
1 54 2437.0 1.58 1.10 20.21 22.89 194.54 30.00 1000 7.11
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Test place
Date

Maximum Peak Conducted Output Power

(PKPM1)

UL Japan, Inc. Shonan EMC Lab.
January 31, 2014

No.5 Shielded Room

Temperature / Humidity 26deg.C , 44%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n(HT20), SISO, PN9, worst antenna : worst data mode : 2 (MCS)
(* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak) | Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 2.72 1.11 20.21 24.04 253.51 30.00 1000 5.96
Mid 2437.0 2.39 1.10 20.21 23.70 234.42 30.00 1000 6.30
High 2462.0 2.12 1.11 20.21 23.44 220.80 30.00 1000 6.56
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Antenna (
Mode Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
(MCS) [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
0 0 2437.0 2.36 1.10 20.21 23.67 232.81 30.00 1000 6.33
0 1 2437.0 2.25 1.10 20.21 23.56 226.99 30.00 1000 6.44
0 2 2437.0 2.39 1.10 20.21 23.70 234.42 30.00 1000 6.30 Worst
0 3 2437.0 2.02 1.10 20.21 23.33 215.28 30.00 1000 6.67
0 4 2437.0 1.92 1.10 20.21 23.23 210.38 30.00 1000 6.77
0 5 2437.0 1.85 1.10 20.21 23.16 207.01 30.00 1000 6.84
0 6 2437.0 1.89 1.10 20.21 23.20 208.93 30.00 1000 6.80
0 7 2437.0 1.86 1.10 20.21 23.17 207.49 30.00 1000 6.83
Antenna 1
Mode Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
(MCS) [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
1 0 2437.0 2.20 1.10 20.21 23.51 224.39 30.00 1000 6.49
1 1 2437.0 2.21 1.10 20.21 23.52 22491 30.00 1000 6.48
1 2 2437.0 2.12 1.10 20.21 23.43 220.29 30.00 1000 6.57
1 3 2437.0 1.76 1.10 20.21 23.07 202.77 30.00 1000 6.93
1 4 2437.0 1.70 1.10 20.21 23.01 199.99 30.00 1000 6.99
1 5 2437.0 1.69 1.10 20.21 23.00 199.53 30.00 1000 7.00
1 6 2437.0 1.63 1.10 20.21 22.94 196.79 30.00 1000 7.06
1 7 2437.0 1.76 1.10 20.21 23.07 202.77 30.00 1000 6.93
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Maximum Peak Conducted Output Power

(PKPM1)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014
Temperature / Humidity 26deg.C , 44%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n (HT20), CDD, PN9, worst data mode : 2 (MCS)
Antenna 0 + Antenna 1
Ch Freq. Result Result Result Limit Margin
Ant0 Ant 1 Ant0+ Antl
[MHz] [mW] [mW] [dBm] [mW] [dBm] [mW] [dB]
Low 24120 248.89 222.33 26.73 471.22 30.00 1000 3.27
Mid 2437.0 243.78 214.78 26.61 458.56 30.00 1000 3.39
High 2462.0 247.17 218.78 26.68 465.95 30.00 1000 3.32
Antenna 0 (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 2.64 111 20.21 23.96 248.89 30.00 1000 6.04
Mid 2437.0 2.56 1.10 20.21 23.87 243.78 30.00 1000 6.13
High 2462.0 2.61 1.11 20.21 23.93 247.17 30.00 1000 6.07
Antenna 1 (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 2.15 1.11 20.21 23.47 222.33 30.00 1000 6.53
Mid 2437.0 2.01 1.10 20.21 23.32 214.78 30.00 1000 6.68
High 2462.0 2.08 1.11 20.21 23.40 218.78 30.00 1000 6.60
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Mode Freq. Reading Reading Reading
Antenna 0 Antenna 1 Antenna 0 + 1
(MCS) [MHZz] [dBm] [mW] [dBm] [mW] [dBm] [mW]
0 2437.0 2.49 1.77 1.99 1.58 5.26 3.36
1 2437.0 2.42 1.75 1.87 1.54 5.16 3.28
2 2437.0 2.56 1.80 2.01 1.59 5.30 3.39 Worst
3 2437.0 2.29 1.69 1.79 151 5.06 3.20
4 2437.0 2.11 1.63 1.75 1.50 4.94 3.12
5 2437.0 2.17 1.65 1.61 1.45 491 3.10
6 2437.0 1.94 1.56 1.58 1.44 4.77 3.00
7 2437.0 2.08 1.61 1.78 1.51 4.94 3.12

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No. : 10068267S-H

Maximum Peak Conducted Output Power

(PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014
Temperature / Humidity 26deg.C , 44%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n (HT20), MIMO(SDM), PN9, worst data mode : 10 (MCS)
Antenna ( + Antenna 1
Ch Freq. Result Result Result Limit Margin
Ant0 Ant 1 Ant0+ Antl
[MHz] [mW] [mW] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 238.78 224.91 26.66 463.69 30.00 1000 3.34
Mid 2437.0 228.56 212.81 26.45 441.37 30.00 1000 3.55
High 2462.0 233.88 222.33 26.59 456.21 30.00 1000 3.41
Antenna 0 (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 2.46 111 20.21 23.78 238.78 30.00 1000 6.22
Mid 2437.0 2.28 1.10 20.21 23.59 228.56 30.00 1000 6.41
High 2462.0 2.37 1.11 20.21 23.69 233.88 30.00 1000 6.31
Antenna 1 (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2412.0 2.20 111 20.21 23.52 224.91 30.00 1000 6.48
Mid 2437.0 1.97 1.10 20.21 23.28 212.81 30.00 1000 6.72
High 2462.0 2.15 1.11 20.21 23.47 222.33 30.00 1000 6.53
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Mode Freq. Reading Reading Reading
Antenna 0 Antenna 1 Antenna 0 + 1
(MCS) [MHZz] [dBm] [mW] [dBm] [mW] [dBm] [mW]
8 2437.0 1.93 1.56 1.93 1.56 4.94 3.12
9 2437.0 171 1.48 1.47 1.40 4.60 2.89
10 2437.0 2.28 1.69 1.97 1.57 5.14 3.26 Worst
11 2437.0 1.63 1.46 1.25 1.33 4.45 2.79
12 2437.0 2.23 1.67 0.91 1.23 4.63 2.90
13 2437.0 2.17 1.65 1.26 1.34 4.75 2.98
14 2437.0 1.61 1.45 1.33 1.36 4.48 2.81
15 2437.0 1.69 1.48 1.51 1.42 4.61 2.89
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Test place
Date

Maximum Peak Conducted Output Power

(PKPM1)

UL Japan, Inc. Shonan EMC Lab.
January 31, 2014

No.5 Shielded Room

Temperature / Humidity 26deg.C , 44%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n (HT40), SISO, PN9, worst antenna : worst data mode : 0 (MCS)
(* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak) | Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2422.0 2.27 1.11 20.21 23.59 228.56 30.00 1000 6.41
Mid 2437.0 1.93 1.10 20.21 23.24 210.86 30.00 1000 6.76
High 2452.0 2.05 1.10 20.21 23.36 216.77 30.00 1000 6.64
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Antenna (
Mode Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
(MCS) [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
0 0 2437.0 1.93 1.10 20.21 23.24 210.86 30.00 1000 6.76 Worst
0 1 2437.0 1.78 1.10 20.21 23.09 203.70 30.00 1000 6.91
0 2 2437.0 1.25 1.10 20.21 22.56 180.30 30.00 1000 7.44
0 3 2437.0 1.57 1.10 20.21 22.88 194.09 30.00 1000 7.12
0 4 2437.0 1.13 1.10 20.21 22.44 175.39 30.00 1000 7.56
0 5 2437.0 1.36 1.10 20.21 22.67 184.93 30.00 1000 7.33
0 6 2437.0 1.18 1.10 20.21 22.49 177.42 30.00 1000 7.51
0 7 2437.0 1.22 1.10 20.21 22.53 179.06 30.00 1000 7.47
Antenna 1
Mode Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
(MCS) [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
1 0 2437.0 1.85 1.10 20.21 23.16 207.01 30.00 1000 6.84
1 1 2437.0 191 1.10 20.21 23.22 209.89 30.00 1000 6.78
1 2 2437.0 1.36 1.10 20.21 22.67 184.93 30.00 1000 7.33
1 3 2437.0 151 1.10 20.21 22.82 191.43 30.00 1000 7.18
1 4 2437.0 1.48 1.10 20.21 22.79 190.11 30.00 1000 7.21
1 5 2437.0 1.32 1.10 20.21 22.63 183.23 30.00 1000 7.37
1 6 2437.0 1.34 1.10 20.21 22.65 184.08 30.00 1000 7.35
1 7 2437.0 1.37 1.10 20.21 22.68 185.35 30.00 1000 7.32
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Maximum Peak Conducted Output Power

(PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014
Temperature / Humidity 26deg.C , 44%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n (HT40), CDD, PN9, worst data mode : 0 (MCS)
Antenna ( + Antenna 1
Ch Freq. Result Result Result Limit Margin
Ant0 Ant 1 Ant0+ Antl
[MHz] [mW] [mW] [dBm] [mW] [dBm] [mW] [dB]
Low 2422.0 22131 213.80 26.39 435.11 30.00 1000 3.61
Mid 2437.0 211.84 205.12 26.20 416.95 30.00 1000 3.80
High 2452.0 217.27 210.86 26.32 428.13 30.00 1000 3.68
Antenna 0 (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2422.0 2.13 111 20.21 23.45 221.31 30.00 1000 6.55
Mid 2437.0 1.95 1.10 20.21 23.26 211.84 30.00 1000 6.74
High 2452.0 2.06 1.10 20.21 23.37 217.27 30.00 1000 6.63
Antenna 1 (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2422.0 1.98 111 20.21 23.30 213.80 30.00 1000 6.70
Mid 2437.0 1.81 1.10 20.21 23.12 205.12 30.00 1000 6.88
High 2452.0 1.93 1.10 20.21 23.24 210.86 30.00 1000 6.76
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Mode Freq. Reading Reading Reading
Antenna 0 Antenna 1 Antenna 0 + 1
(MCS) [MHZz] [dBm] [mW] [dBm] [mW] [dBm] [mW]
0 2437.0 1.95 1.57 1.81 1.52 4.89 3.08 Worst
1 2437.0 1.93 1.56 171 1.48 4.83 3.04
2 2437.0 1.82 1.52 1.69 1.48 4.77 3.00
3 2437.0 1.62 1.45 1.67 1.47 4.66 2.92
4 2437.0 1.57 1.44 1.62 1.45 461 2.89
5 2437.0 1.48 141 1.57 1.44 4.54 2.84
6 2437.0 1.54 1.43 1.52 1.42 4.54 2.84
7 2437.0 1.56 1.43 1.54 1.43 4.56 2.86
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Maximum Peak Conducted Output Power

(PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014
Temperature / Humidity 26deg.C , 44%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n (HT40), MIMO(SDM), PN9, worst data mode : 8 (MCS)
Antenna ( + Antenna 1
Ch Freq. Result Result Result Limit Margin
Ant0 Ant 1 Ant0+ Antl
[MHz] [mW] [mW] [dBm] [mW] [dBm] [mW] [dB]
Low 2422.0 213.30 207.49 26.24 420.80 30.00 1000 3.76
Mid 2437.0 207.49 197.70 26.08 405.19 30.00 1000 3.92
High 2452.0 209.89 204.17 26.17 414.07 30.00 1000 3.83
Antenna 0 (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2422.0 1.97 111 20.21 23.29 213.30 30.00 1000 6.71
Mid 2437.0 1.86 1.10 20.21 23.17 207.49 30.00 1000 6.83
High 2452.0 191 1.10 20.21 23.22 209.89 30.00 1000 6.78
Antenna 1 (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 2422.0 1.85 111 20.21 23.17 207.49 30.00 1000 6.83
Mid 2437.0 1.65 1.10 20.21 22.96 197.70 30.00 1000 7.04
High 2452.0 1.79 1.10 20.21 23.10 204.17 30.00 1000 6.90
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Mode Freq. Reading Reading Reading
Antenna 0 Antenna 1 Antenna 0 + 1
(MCS) [MHZz] [dBm] [mW] [dBm] [mW] [dBm] [mW]
8 2437.0 1.86 1.53 1.65 1.46 4.77 3.00 Worst
9 2437.0 1.36 1.37 131 1.35 4.35 2.72
10 2437.0 1.57 1.44 1.44 1.39 4.52 2.83
11 2437.0 1.39 1.38 141 1.38 441 2.76
12 2437.0 1.70 1.48 1.17 131 4.45 2.79
13 2437.0 1.66 1.47 1.02 1.26 4.36 2.73
14 2437.0 1.23 1.33 1.37 1.37 431 2.70
15 2437.0 1.12 1.29 1.44 1.39 4.29 2.69
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Maximum Peak Conducted Output Power

(PKPM1)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11a, PN9, worst antenna : worst data mode : 6 Mbps
(* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 0.32 1.76 20.09 22.17 164.82 30.00 1000 7.83
Mid 5785.0 0.18 1.75 20.09 22.02 159.22 30.00 1000 7.98
High 5825.0 -0.19 2.06 20.10 21.97 157.40 30.00 1000 8.03
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Antenna (
Data rate Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[Mbps] [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
0 6 5785.0 0.18 1.75 20.09 22.02 159.22 30.00 1000 7.98 Worst
0 9 5785.0 0.12 1.75 20.09 21.96 157.04 30.00 1000 8.04
0 12 5785.0 0.07 1.75 20.09 2191 155.24 30.00 1000 8.09
0 18 5785.0 0.02 1.75 20.09 21.86 153.46 30.00 1000 8.14
0 24 5785.0 -0.08 1.75 20.09 21.76 149.97 30.00 1000 8.24
0 36 5785.0 -0.05 1.75 20.09 21.79 151.01 30.00 1000 8.21
0 48 5785.0 0.01 1.75 20.09 21.85 153.11 30.00 1000 8.15
0 54 5785.0 0.03 1.75 20.09 21.87 153.82 30.00 1000 8.13
Antenna 1
Data rate Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[Mbps] [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
1 6 5785.0 -1.38 1.75 20.09 20.46 111.17 30.00 1000 9.54
1 9 5785.0 -1.41 1.75 20.09 20.43 110.41 30.00 1000 9.57
1 12 5785.0 -1.48 1.75 20.09 20.36 108.64 30.00 1000 9.64
1 18 5785.0 -1.47 1.75 20.09 20.37 108.89 30.00 1000 9.63
1 24 5785.0 -1.49 1.75 20.09 20.35 108.39 30.00 1000 9.65
1 36 5785.0 -1.50 1.75 20.09 20.34 108.14 30.00 1000 9.66
1 48 5785.0 -1.45 1.75 20.09 20.39 109.40 30.00 1000 9.61
1 54 5785.0 -1.48 1.75 20.09 20.36 108.64 30.00 1000 9.64
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Test place
Date

Maximum Peak Conducted Output Power

Temperature / Humidity

(PKPM1)

UL Japan, Inc. Shonan EMC Lab.
November 12, 2013
23deg.C , 38%RH

No.5 Shielded Room

Engineer Shinichi Takano
Mode Tx, IEEE802.11n (HT20), SISO, PN9worst antenna : worst data mode : 0 (MCS)
(* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak) | Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 0.41 1.76 20.09 22.26 168.27 30.00 1000 7.74
Mid 5785.0 0.13 1.75 20.09 21.97 157.40 30.00 1000 8.03
High 5825.0 -0.24 2.06 20.10 21.92 155.60 30.00 1000 8.08
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Antenna (
Mode Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
(MCS) [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
0 0 5785.0 0.13 1.75 20.09 21.97 157.40 30.00 1000 8.03 Worst
0 1 5785.0 0.11 1.75 20.09 21.95 156.68 30.00 1000 8.05
0 2 5785.0 0.04 1.75 20.09 21.88 154.17 30.00 1000 8.12
0 3 5785.0 -0.10 1.75 20.09 21.74 149.28 30.00 1000 8.26
0 4 5785.0 0.07 1.75 20.09 2191 155.24 30.00 1000 8.09
0 5 5785.0 -0.13 1.75 20.09 21.71 148.25 30.00 1000 8.29
0 6 5785.0 0.04 1.75 20.09 21.88 154.17 30.00 1000 8.12
0 7 5785.0 0.00 1.75 20.09 21.84 152.76 30.00 1000 8.16
Antenna 1
Mode Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
(MCS) [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
1 0 5785.0 -1.36 1.75 20.09 20.48 111.69 30.00 1000 9.52
1 1 5785.0 -1.49 1.75 20.09 20.35 108.39 30.00 1000 9.65
1 2 5785.0 -1.52 1.75 20.09 20.32 107.65 30.00 1000 9.68
1 3 5785.0 -1.58 1.75 20.09 20.26 106.17 30.00 1000 9.74
1 4 5785.0 -1.57 1.75 20.09 20.27 106.41 30.00 1000 9.73
1 5 5785.0 -1.56 1.75 20.09 20.28 106.66 30.00 1000 9.72
1 6 5785.0 -1.53 1.75 20.09 20.31 107.40 30.00 1000 9.69
1 7 5785.0 -1.57 1.75 20.09 20.27 106.41 30.00 1000 9.73
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Maximum Peak Conducted Output Power

(PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n (HT20), CDD, PN9, worst data mode : 0 (MCS)
Antenna ( + Antenna 1
Ch Freq. Result Result Result Limit Margin
Ant0 Ant 1 Ant0+ Antl
[MHz] [mW] [mW] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 167.11 102.80 24.31 269.91 30.00 1000 5.69
Mid 5785.0 154.17 101.39 24.07 255.56 30.00 1000 5.93
High 5825.0 159.22 107.40 24.26 266.62 30.00 1000 5.74
Antenna 0 (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 0.38 1.76 20.09 22.23 167.11 30.00 1000 7.77
Mid 5785.0 0.04 1.75 20.09 21.88 154.17 30.00 1000 8.12
High 5825.0 -0.14 2.06 20.10 22.02 159.22 30.00 1000 7.98
Antenna 1 (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 -1.73 1.76 20.09 20.12 102.80 30.00 1000 9.88
Mid 5785.0 -1.78 1.75 20.09 20.06 101.39 30.00 1000 9.94
High 5825.0 -1.85 2.06 20.10 20.31 107.40 30.00 1000 9.69
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Mode Freq. Reading Reading Reading
Antenna 0 Antenna 1 Antenna 0 + 1
(MCS) [MHZz] [dBm] [mW] [dBm] [mW] [dBm] [mW]
0 5785.0 0.04 1.01 -1.78 0.66 2.23 1.67 Worst
1 5785.0 -0.11 0.97 -1.88 0.65 2.10 1.62
2 5785.0 -0.07 0.98 -1.86 0.65 2.14 1.64
3 5785.0 -0.01 1.00 -1.90 0.65 2.16 1.64
4 5785.0 0.01 1.00 -1.98 0.63 2.14 1.64
5 5785.0 -0.02 1.00 -1.95 0.64 2.13 1.63
6 5785.0 -0.04 0.99 -1.99 0.63 2.10 1.62
7 5785.0 -0.06 0.99 -1.94 0.64 2.11 1.63
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Maximum Peak Conducted Output Power

(PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n (HT20), MIMO(SDM), PN9, worst data mode : 8 (MCS)
Antenna ( + Antenna 1
Ch Freq. Result Result Result Limit Margin
Ant0 Ant 1 Ant0+ Antl
[MHz] [mW] [mW] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 158.85 99.08 24.12 257.94 30.00 1000 5.88
Mid 5785.0 152.05 97.95 23.98 250.00 30.00 1000 6.02
High 5825.0 155.96 105.20 24.17 261.15 30.00 1000 5.83
Antenna 0 (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 0.16 1.76 20.09 22.01 158.85 30.00 1000 7.99
Mid 5785.0 -0.02 1.75 20.09 21.82 152.05 30.00 1000 8.18
High 5825.0 -0.23 2.06 20.10 21.93 155.96 30.00 1000 8.07
Antenna 1 (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5745.0 -1.89 1.76 20.09 19.96 99.08 30.00 1000 10.04
Mid 5785.0 -1.93 1.75 20.09 19.91 97.95 30.00 1000 10.09
High 5825.0 -1.94 2.06 20.10 20.22 105.20 30.00 1000 9.78
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Mode Freq. Reading Reading Reading
Antenna 0 Antenna 1 Antenna 0 + 1
(MCS) [MHZz] [dBm] [mW] [dBm] [mW] [dBm] [mW]
8 5785.0 -0.02 1.00 -1.93 0.64 2.14 1.64 Worst
9 5785.0 -0.15 0.97 -2.08 0.62 2.00 1.59
10 5785.0 -0.04 0.99 -1.97 0.64 2.11 1.63
11 5785.0 -0.09 0.98 -2.05 0.62 2.05 1.60
12 5785.0 -0.12 0.97 -2.08 0.62 2.02 1.59
13 5785.0 -0.08 0.98 -2.24 0.60 1.98 1.58
14 5785.0 -0.13 0.97 -2.11 0.62 2.00 1.59
15 5785.0 -0.05 0.99 -2.14 0.61 2.04 1.60
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Maximum Peak Conducted Output Power

(PKPM1)
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n (HT40), SISO, PN9worst antenna : worst data mode : 0 (MCS)
(* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak) | Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5755.0 -0.17 1.76 20.09 21.68 147.23 30.00 1000 8.32
High 5795.0 -0.42 1.75 20.09 21.42 138.68 30.00 1000 8.58
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Antenna (
Mode Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
(MCS) [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
0 0 5755.0 -0.17 1.76 20.09 21.68 147.23 30.00 1000 8.32 Worst
0 1 5755.0 -0.24 1.76 20.09 21.61 144.88 30.00 1000 8.39
0 2 5755.0 -0.31 1.76 20.09 21.54 142.56 30.00 1000 8.46
0 3 5755.0 -0.27 1.76 20.09 21.58 143.88 30.00 1000 8.42
0 4 5755.0 -0.33 1.76 20.09 21.52 141.91 30.00 1000 8.48
0 5 5755.0 -0.21 1.76 20.09 21.64 145.88 30.00 1000 8.36
0 6 5755.0 -0.19 1.76 20.09 21.66 146.55 30.00 1000 8.34
0 7 5755.0 -0.24 1.76 20.09 21.61 144.88 30.00 1000 8.39
Antenna 1
Mode Freq. |P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
(MCS) [MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
1 0 5755.0 -1.82 1.76 20.09 20.03 100.69 30.00 1000 9.97
1 1 5755.0 -1.86 1.76 20.09 19.99 99.77 30.00 1000 10.01
1 2 5755.0 -1.85 1.76 20.09 20.00 100.00 30.00 1000 10.00
1 3 5755.0 -1.95 1.76 20.09 19.90 97.72 30.00 1000 10.10
1 4 5755.0 -1.88 1.76 20.09 19.97 99.31 30.00 1000 10.03
1 5 5755.0 -1.87 1.76 20.09 19.98 99.54 30.00 1000 10.02
1 6 5755.0 -1.91 1.76 20.09 19.94 98.63 30.00 1000 10.06
1 7 5755.0 -1.86 1.76 20.09 19.99 99.77 30.00 1000 10.01
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Maximum Peak Conducted Output Power

(PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n (HT40), CDD, PN9, worst data mode : 0 (MCS)
Antenna ( + Antenna 1
Ch Freq. Result Result Result Limit Margin
Ant0 Ant 1 Ant0+ Antl
[MHz] [mW] [mW] [dBm] [mW] [dBm] [mW] [dB]
Low 5755.0 146.89 99.77 23.92 246.66 30.00 1000 6.08
High 5795.0 142.89 91.20 23.69 234.09 30.00 1000 6.31
Antenna 0 (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5755.0 -0.18 1.76 20.09 21.67 146.89 30.00 1000 8.33
High 5795.0 -0.29 1.75 20.09 21.55 142.89 30.00 1000 8.45
Antenna 1 (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5755.0 -1.86 1.76 20.09 19.99 99.77 30.00 1000 10.01
High 5795.0 -2.24 1.75 20.09 19.60 91.20 30.00 1000 10.40
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Mode Freq. Reading Reading Reading
Antenna 0 Antenna 1 Antenna 0 + 1
(MCS) [MHZz] [dBm] [mW] [dBm] [mW] [dBm] [mW]
0 5755.0 -0.18 0.96 -1.86 0.65 2.07 1.61 Worst
1 5755.0 -0.23 0.95 -1.97 0.64 2.00 1.58
2 5755.0 -0.34 0.92 -2.01 0.63 1.92 1.55
3 5755.0 -0.24 0.95 -1.98 0.63 1.99 1.58
4 5755.0 -0.22 0.95 -2.07 0.62 1.96 1.57
5 5755.0 -0.28 0.94 -1.99 0.63 1.96 1.57
6 5755.0 -0.24 0.95 -2.11 0.62 1.94 1.56
7 5755.0 -0.26 0.94 -2.09 0.62 1.93 1.56
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Maximum Peak Conducted Output Power

(PKPM1)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Mode Tx, IEEE802.11n (HT40), MIMO(SDM), PN9, worst data mode : 8 (MCS)
Antenna ( + Antenna 1
Ch Freq. Result Result Result Limit Margin
Ant0 Ant 1 Ant0+ Antl
[MHz] [mW] [mW] [dBm] [mW] [dBm] [mW] [dB]
Low 5755.0 144.21 97.72 23.84 241.94 30.00 1000 6.16
High 5795.0 137.09 86.30 23.49 223.39 30.00 1000 6.51
Antenna 0 (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5755.0 -0.26 1.76 20.09 21.59 144.21 30.00 1000 8.41
High 5795.0 -0.47 1.75 20.09 21.37 137.09 30.00 1000 8.63
Antenna 1 (* P/IM: Power Meter with power sensor)
Ch Freq. P/M (Peak)| Cable Atten. Result Limit Margin
Reading Loss Loss
[MHZz] [dBm] [dB] [dB] [dBm] [mW] [dBm] [mW] [dB]
Low 5755.0 -1.95 1.76 20.09 19.90 97.72 30.00 1000 10.10
High 5795.0 -2.48 1.75 20.09 19.36 86.30 30.00 1000 10.64
Sample Calculation:
Result = Reading + Cable Loss + Atten. Loss
[Pre check]
Mode Freq. Reading Reading Reading
Antenna 0 Antenna 1 Antenna 0 + 1
(MCS) [MHZz] [dBm] [mW] [dBm] [mW] [dBm] [mW]
8 5755.0 -0.26 0.94 -1.95 0.64 1.99 1.58 Worst
9 5755.0 -0.33 0.93 -2.06 0.62 1.90 1.55
10 5755.0 -0.29 0.94 -2.01 0.63 1.94 1.56
11 5755.0 -0.37 0.92 -2.02 0.63 1.89 1.55
12 5755.0 -0.42 0.91 -2.08 0.62 1.84 1.53
13 5755.0 -0.46 0.90 -2.16 0.61 1.78 151
14 5755.0 -0.48 0.90 -2.07 0.62 1.81 1.52
15 5755.0 -0.44 0.90 -2.11 0.62 1.82 1.52
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Radiated Emission

Test place No.3 Semi Anechoic Chamber No.3 Semi Anechoic Chamber
Date December 11, 2013 February 10, 2014
Temperature / Humidity 26 deg.C, 31 %RH 25deg.C , 33 %RH
Engineer Shinichi Takano Shinichi Takano

Mode TX, 2412 MHz

Tx, IEEE802.11b, PN9, worst antenna port 0, worst data mode 1Mbps

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB] [em] [deg]
Hori. 2390.000 [PK 46.8 26.8 14.7 38.2 50.1 73.9 23.8 100 123
Hori. 3216.013 |PK 49.8 28.2 6.5 38.1 46.4 73.9 2715 100 130
Hori. 4824.000 [PK 51.8 31.1 7.9 37.1 53.7 73.9 20.2 100 274
Hori. 7236.000 [PK 44.6 37.1 9.1 39.4 51.4 73.9 22.5 100 0
Hori. 2390.000 [AV 36.4 26.8 14.7 38.2 39.7 53.9 14.2 100 123
Vert. 2390.000 [PK 47.0 26.8 14.7 38.2 50.3 73.9 23.6 100 91
Vert. 3215.992 |PK 48.8 28.2 6.5 38.1 45.4 73.9 28.5 100 96
Vert. 4824.000 [PK 47.9 31.1 7.9 37.1 49.8 73.9 24.1 100 342
Vert. 7236.000 [PK 45.0 37.1 9.1 39.4 51.8 73.9 22.1 100 0
Vert. 2390.000 |AV 35.9 26.8 14.7 38.2 39.2 53.9 14.7 100 91

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

Average measurement value with duty factor

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB]
Hori. 3216.013 |[AV 44.6 28.2 6.5 38.1 0.4 41.6 53.9 12.3
Hori. 4824.000 AV 46.8 31.1 7.9 37.1 0.4 49.1 53.9 4.8
Hori. 7236.000 [AV 36.3 37.1 9.1 39.4 0.4 43.5 53.9 10.4
Vert. 3215.992 |[AV 42.3 28.2 6.5 38.1 0.4 39.3 53.9 14.6
Vert. 4824.000 AV 42.4 31.1 7.9 37.1 0.4 44.7 53.9 9.2
Vert. 7236.000 |AV 36.5 37.1 9.1 39.4 0.4 43.7 53.9 10.2

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

20dBc Data Sheet (RBW 100kHz, VBW 300kHz)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin  [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB]

Hori. 2412.000 [PK 92.6 26.8 14.7 38.2 95.9 - -

Hori. 2400.000 [PK 48.4 26.8 14.7 38.2 51.7 75.9 24.2

Vert. 2412.000 [PK 93.1 26.8 14.7 38.2 96.4 - -

Vert. 2400.000 |PK 47.4 26.8 14.7 38.2 50.7 76.4 25.7

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
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Test report No. : 10068267S-H

Radiated Emission

Test place No.3 Semi Anechoic Chamber No.3 Semi Anechoic Chamber
Date December 11, 2013 February 10, 2014
Temperature / Humidity 26 deg.C, 31 %RH 25deg.C , 33 %RH
Engineer Shinichi Takano Shinichi Takano

Mode TX, 2437 MHz

Tx, IEEE802.11b, PN9, worst antenna port 0, worst data mode 1Mbps

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB] [em] [deg]
Hori. 3249.345 [PK 48.8 28.1 6.5 38.1 45.3 73.9 28.6 100 131
Hori. 4874.000 [PK 50.1 31.3 7.9 37.1 52.2 73.9 21.7 100 277
Hori. 7311.000 [PK 45.4 37.2 9.1 39.4 52.3 73.9 21.6 100 0
Vert. 3249.355 |PK 48.2 28.1 6.5 38.1 44.7 73.9 29.2 100 88
Vert. 4874.000 [PK 47.1 31.3 7.9 37.1 49.2 73.9 24.7 100 342
Vert. 7311.000 |PK 45.3 37.2 9.1 39.4 52.2 73.9 21.7 100 0

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

Average measurement value with duty factor

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuv/m] | [dBuV/m] [dB]
Hori. 3249.345 |AV 43.1 28.1 6.5 38.1 0.4 40.0 53.9 13.9
Hori. 4874.000 [AV 45.5 31.3 7.9 37.1 0.4 48.0 53.9 5.9
Hori. 7311.000 [AV 35.9 37.2 9.1 39.4 0.4 43.2 53.9 10.7
Vert. 3249.355 |[AV 42.7 28.1 6.5 38.1 0.4 39.6 53.9 14.3
Vert. 4874.000 [AV 41.4 31.3 7.9 37.1 0.4 43.9 53.9 10.0
Vert. 7311.000 |AV 36.0 37.2 9.1 39.4 0.4 43.3 53.9 10.6

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
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Test report No. : 10068267S-H

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.3 Semi Anechoic Chamber
Date December 11, 2013 February 10, 2014
Temperature / Humidity 26 deg.C, 31 %RH 25deg.C , 33 %RH
Engineer Shinichi Takano Shinichi Takano

Mode TX, 2462 MHz

Tx, IEEE802.11b, PN9, worst antenna port 0, worst data mode 1Mbps

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB] [em] [deg]
Hori. 2483.500 [PK 48.0 26.9 14.8 38.1 51.6 73.9 22.3 100 233
Hori. 3282.000 [PK 46.2 28.1 6.5 38.0 42.8 73.9 31.1 100 307
Hori. 4924.000 [PK 49.8 31.6 7.8 37.0 52.2 73.9 21.7 100 267
Hori. 7386.000 [PK 45.4 37.3 9.3 39.4 52.6 73.9 21.3 100 0
Hori. 2483.500 [AV 37.8 26.9 14.8 38.1 41.4 53.9 12.5 100 233
Vert. 2483.500 [PK 48.7 26.9 14.8 38.1 52.3 73.9 21.6 100 198
Vert. 3282.708 |PK 45.2 28.1 6.5 38.0 41.8 73.9 321 100 315
Vert. 4924.000 |[PK 48.2 31.6 7.8 37.0 50.6 73.9 23.3 100 255
Vert. 7386.000 [PK 45.4 37.3 9.3 39.4 52.6 73.9 21.3 100 0
Vert. 2483.500 |AV 39.8 26.9 14.8 38.1 43.4 53.9 10.5 100 198

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

Average measurement value with duty factor

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB]
Hori. 3282.000 [AV 39.0 28.1 6.5 38.0 0.4 36.0 53.9 17.9
Hori. 4924.000 AV 45.8 31.6 7.8 37.0 0.4 48.6 53.9 53
Hori. 7386.000 [AV 35.6 37.3 9.3 39.4 0.4 43.2 53.9 10.7
Vert. 3282.708 |[AV 39.1 28.1 6.5 38.0 0.4 36.1 53.9 17.8
Vert. 4924.000 AV 43.0 31.6 7.8 37.0 0.4 45.8 53.9 8.1
Vert. 7386.000 |AV 36.3 37.3 9.3 39.4 0.4 43.9 53.9 10.0

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.
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Test report No. : 10068267S-H

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.3 Semi Anechoic Chamber
Date November 26, 2013 February 10, 2014
Temperature / Humidity 25 deg.C, 42 %RH 25deg.C , 33 %RH
Engineer Hikaru shirasawa Shinichi Takano

Mode TX, 2412 MHz

Tx, IEEE802.11g, PN9, worst antenna port 0, worst data mode 6Mbps

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB] [em] [deg]
Hori. 2384.233 [PK 59.4 26.8 14.7 38.3 62.6 73.9 11.3 100 121
Hori. 2390.000 [PK 58.1 26.8 14.7 38.2 61.4 73.9 12.5 100 121
Hori. 3216.012 |PK 51.7 28.2 6.6 41.7 44.8 73.9 29.1 100 253
Hori. 4824.000 [PK 48.7 31.1 7.9 37.1 50.6 73.9 23.3 100 273
Hori. 7236.000 [PK 46.6 37.1 9.1 39.4 53.4 73.9 20.5 100 0
Hori. 2384.233 |AV 42.6 26.8 14.7 38.3 45.8 53.9 8.1 100 121
Hori. 2390.000 [AV 42.5 26.8 14.7 38.2 45.8 53.9 8.1 100 121
Vert. 2384.409 |PK 53.0 26.8 14.7 38.3 56.2 73.9 17.7 100 5
Vert. 2390.000 [PK 54.1 26.8 14.7 38.2 57.4 73.9 16.5 100 5
Vert. 3215.956 |PK 49.3 28.2 6.6 41.7 42.4 73.9 315 100 218
Vert. 4824.000 [PK 45.1 31.1 7.9 37.1 47.0 73.9 26.9 100 232
Vert. 7236.000 [PK 45.6 37.1 9.1 39.4 52.4 73.9 21.5 100 0
Vert. 2384.409 |AV 43.5 26.8 14.7 38.3 46.7 53.9 7.2 100 5
Vert. 2390.000 |AV 43.3 26.8 14.7 38.2 46.6 53.9 7.3 100 5

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

Average measurement value with duty factor

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB]
Hori. 3216.012 |[AV 47.3 28.2 6.6 41.7 0.4 40.8 53.9 13.1
Hori. 4824.000 AV 38.4 31.1 7.9 37.1 0.4 40.7 53.9 13.2
Hori. 7236.000 [AV 36.6 37.1 9.1 39.4 0.4 43.8 53.9 10.1
Vert. 3215.956 |[AV 43.8 28.2 6.6 41.7 0.4 37.3 53.9 16.6
Vert. 4824.000 [AV 36.1 31.1 7.9 37.1 0.4 38.4 53.9 15.5
Vert. 7236.000 |AV 36.4 37.1 9.1 39.4 0.4 43.6 53.9 10.3

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

20dBc Data Sheet (RBW 100kHz, VBW 300kHz)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin  [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB]

Hori. 2412.000 [PK 89.3 26.8 14.7 38.2 92.6 - -

Hori. 2400.000 [PK 51.6 26.8 14.7 38.2 54.9 72.6 17.7

Vert. 2412.000 [PK 89.3 26.8 14.7 38.2 92.6 - -

Vert. 2400.000 |PK 50.6 26.8 14.7 38.2 53.9 72.6 18.7

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
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Test report No. : 10068267S-H

Radiated Emission

Test place No.3 Semi Anechoic Chamber No.3 Semi Anechoic Chamber
Date November 26, 2013 February 10, 2014
Temperature / Humidity 25 deg.C, 42 %RH 25deg.C , 33 %RH
Engineer Hikaru shirasawa Shinichi Takano

Mode TX, 2437 MHz

Tx, IEEE802.11g, PN9, worst antenna port 0, worst data mode 6Mbps

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB] [em] [deg]
Hori. 3249.343 [PK 50.3 28.1 6.6 41.7 43.3 73.9 30.6 100 253
Hori. 4874.000 [PK 46.8 31.3 7.9 37.1 48.9 73.9 25.0 100 137
Hori. 7311.000 [PK 45.1 37.2 9.1 39.4 52.0 73.9 21.9 100 0
Vert. 3249.568 |PK 49.9 28.1 6.6 41.7 42.9 73.9 31.0 100 209
Vert. 4874.000 [PK 45.3 31.3 7.9 37.1 47.4 73.9 26.5 100 152
Vert. 7311.000 |PK 45.6 37.2 9.1 39.4 52.5 73.9 21.4 100 0

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

Average measurement value with duty factor

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuv/m] | [dBuV/m] [dB]
Hori. 3249.343 |AV 45.0 28.1 6.6 41.7 0.4 38.4 53.9 15.5
Hori. 4874.000 [AV 37.3 31.3 7.9 37.1 0.4 39.8 53.9 14.1
Hori. 7311.000 [AV 36.0 37.2 9.1 39.4 0.4 43.3 53.9 10.6
Vert. 3249.568 |[AV 44.3 28.1 6.6 41.7 0.4 37.7 53.9 16.2
Vert. 4874.000 [AV 35.7 31.3 7.9 37.1 0.4 38.2 53.9 15.7
Vert. 7311.000 |AV 36.3 37.2 9.1 39.4 0.4 43.6 53.9 10.3

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.
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Test report No. : 10068267S-H

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.3 Semi Anechoic Chamber
Date November 26, 2013 February 10, 2014
Temperature / Humidity 25 deg.C, 42 %RH 25deg.C , 33 %RH
Engineer Hikaru shirasawa Shinichi Takano

Mode TX, 2462 MHz

Tx, IEEE802.11g, PN9, worst antenna port 0, worst data mode 6Mbps

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB] [em] [deg]
Hori. 2483.500 [PK 55.4 26.9 14.8 38.1 59.0 73.9 14.9 100 231
Hori. 2490.420 |PK 52.4 26.9 14.8 38.1 56.0 73.9 17.9 100 231
Hori. 3282.465 |PK 49.9 28.1 6.6 41.7 42.9 73.9 31.0 100 256
Hori. 4924.000 [PK 46.5 31.6 7.8 37.0 48.9 73.9 25.0 100 139
Hori. 7386.000 [PK 44.8 37.3 9.3 39.4 52.0 73.9 21.9 100 0
Hori. 2483.500 [AV 45.3 26.9 14.8 38.1 48.9 53.9 5.0 100 231
Hori. 2490.420 |AV 43.4 26.9 14.8 38.1 47.0 53.9 6.9 100 231
Vert. 2483.500 [PK 56.7 26.9 14.8 38.1 60.3 73.9 13.6 100 196
Vert. 2490.420 |PK 55.8 26.9 14.8 38.1 59.4 73.9 145 100 196
Vert. 3282.670 |PK 49.3 28.1 6.6 41.7 42.3 73.9 31.6 100 198
Vert. 4924.000 [PK 46.8 31.6 7.8 37.0 49.2 73.9 24.7 100 256
Vert. 7386.000 [PK 45.3 37.3 9.3 39.4 52.5 73.9 21.4 100 0
Vert. 2483.500 [AV 46.9 26.9 14.8 38.1 50.5 53.9 34 100 196
Vert. 2490.420 |AV 46.2 26.9 14.8 38.1 49.8 53.9 4.1 100 196

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

Average measurement value with duty factor

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB]
Hori. 3282.465 |AV 43.6 28.1 6.6 41.7 0.4 37.0 53.9 16.9
Hori. 4924.000 AV 37.0 31.6 7.8 37.0 0.4 39.8 53.9 14.1
Hori. 7386.000 [AV 35.7 37.3 9.3 39.4 0.4 43.3 53.9 10.6
Vert. 3282.670 [AV 43.4 28.1 6.6 41.7 0.4 36.8 53.9 17.1
Vert. 4924.000 AV 36.4 31.6 7.8 37.0 0.4 39.2 53.9 14.7
Vert. 7386.000 |AV 36.0 37.3 9.3 39.4 0.4 43.6 53.9 10.3

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.
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Test report No. : 10068267S-H

Test place
Date

Radiated Emission

No.2 Semi Anechoic Chamber
November 26, 2013

No0.3 Semi Anechoic Chamber
January 25, 2014

Temperature / Humidity 25 deg.C, 42 %RH 23 deg.C , 31 %RH
Engineer Tatsuya Arai Shinichi Takano
Mode TX, 2412 MHz
Tx, IEEE802.11n (HT20), CDD, PN9, worst data mode 2(MCS)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 390.489 [QP 331 16.1 9.0 32.0 26.2 46.0 19.8 100 97
Hori. 2390.000 |PK 63.2 26.8 147 38.2 66.5 73.9 7.4 100 45
Hori. 3216.055 |PK 50.6 28.2 6.6 417 43.7 73.9 30.2 100 146
Hori. 4824.000 |PK 46.9 311 7.9 37.1 48.8 73.9 25.1 100 288
Hori. 7236.000 |PK 48.3 37.1 9.1 39.4 55.1 73.9 18.8 118 303
Hori. 2390.000 |AV 453 26.8 147 38.2 48.6 53.9 5.3 100 45
Vert. 78.935 [QP 57.3 6.3 7.4 321 38.9 40.0 1.1 100 106
Vert. 91.804 [QP 56.0 8.5 7.5 321 39.9 435 3.6 100 167
Vert. 117.544 |QP 44.4 12.7 7.2 321 32.2 435 11.3 100 148
Vert. 157.855 |QP 42.2 14.8 7.8 321 32.7 435 10.8 100 162
Vert. 390.489 [QP 33.6 16.1 9.0 32.0 26.7 46.0 19.3 128 170
Vert. 2390.000 |PK 61.8 26.8 147 38.2 65.1 73.9 8.8 100 60
Vert. 3216.055 |PK 51.9 28.2 6.6 417 45.0 73.9 28.9 102 280
Vert. 4824.000 |PK 47.0 311 7.9 37.1 48.9 73.9 25.0 104 355
Vert. 7236.000 |PK 46.3 37.1 9.1 39.4 53.1 73.9 20.8 100 359
Vert. 2390.000 |AV 46.3 26.8 14.7 38.2 49.6 53.9 4.3 100 60
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
Average measurement value with duty factor
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuv/m] | [dBuv/m] | [dB]
Hori. 3216.055 |AV 45.0 28.2 6.6 417 0.4 385 53.9 154
Hori. 4824.000 |AV 38.2 311 7.9 37.1 0.4 40.5 53.9 134
Hori. 7236.000 |AV 38.3 37.1 9.1 39.4 0.4 455 53.9 8.4
Vert. 3216.055 |AV 47.7 28.2 6.6 417 0.4 41.2 53.9 12.7
Vert. 4824.000 |AV 37.8 311 7.9 37.1 0.4 40.1 53.9 13.8
Vert. 7236.000 |AV 37.5 37.1 9.1 39.4 0.4 44.7 53.9 9.2
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
20dBc Data Sheet (RBW 100kHz, VBW 300kHz)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin  [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB]
Hori. 2412.000 |PK 92.9 26.8 147 38.2 96.2 - -
Hori. 2400.000 |PK 58.0 26.8 147 38.2 61.3 76.2 149
Vert. 2412.000 |PK 94.0 26.8 147 38.2 97.3 - -
Vert. 2400.000 |PK 55.0 26.8 14.7 38.2 58.3 77.3 19.0
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
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Test report No. : 10068267S-H

Radiated Emission

Test place No.3 Semi Anechoic Chamber No.3 Semi Anechoic Chamber
Date November 26, 2013 January 25, 2014

Temperature / Humidity 25 deg.C, 42 %RH 23 deg.C , 31 %RH
Engineer Tatsuya Arai Shinichi Takano

Mode TX, 2437 MHz

Tx, IEEE802.11n (HT20), CDD, PN9, worst data mode 2(MCS)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB] [em] [deg]
Hori. 3249.373 [PK 48.7 28.1 6.6 41.7 41.7 73.9 32.2 100 318
Hori. 4874.000 [PK 46.2 31.3 7.9 37.1 48.3 73.9 25.6 100 219
Hori. 7311.000 [PK 47.3 37.2 9.1 39.4 54.2 73.9 19.7 100 236
Vert. 3249.373 |PK 50.6 28.1 6.6 41.7 43.6 73.9 30.3 110 268
Vert. 4874.000 [PK 45.8 31.3 7.9 37.1 47.9 73.9 26.0 100 254
Vert. 7311.000 |PK 47.3 37.2 9.1 39.4 54.2 73.9 19.7 117 359

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

Average measurement value with duty factor

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuv/m] | [dBuV/m] [dB]
Hori. 3249.373 |AV 42.6 28.1 6.6 41.7 0.4 36.0 53.9 17.9
Hori. 4874.000 [AV 37.1 31.3 7.9 37.1 0.4 39.6 53.9 14.3
Hori. 7311.000 [AV 37.6 37.2 9.1 39.4 0.4 44.9 53.9 9.0
Vert. 3249.373 |AV 45.4 28.1 6.6 41.7 0.4 38.8 53.9 15.1
Vert. 4874.000 [AV 36.8 31.3 7.9 37.1 0.4 39.3 53.9 14.6
Vert. 7311.000 |AV 37.6 37.2 9.1 39.4 0.4 44.9 53.9 9.0

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400 55 0f 194
Facsimile : +81 463 50 6401



Test report No. : 10068267S-H

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.3 Semi Anechoic Chamber
Date November 26, 2013 January 25, 2014

Temperature / Humidity 25 deg.C, 42 %RH 23 deg.C , 31 %RH
Engineer Tatsuya Arai Shinichi Takano

Mode TX, 2462 MHz

Tx, IEEE802.11n (HT20), CDD, PN9, worst data mode 2(MCS)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB] [em] [deg]
Hori. 2483.500 [PK 58.4 26.9 14.8 38.1 62.0 73.9 11.9 100 49
Hori. 3282.722 |PK 48.1 28.1 6.6 41.7 41.1 73.9 32.8 100 248
Hori. 4924.000 [PK 46.3 31.6 7.8 37.0 48.7 73.9 25.2 100 224
Hori. 7386.000 [PK 45.3 37.3 9.3 39.4 52.5 73.9 21.4 108 95
Hori. 2483.500 [AV 47.6 26.9 14.8 38.1 51.2 53.9 2.7 100 49
Vert. 2483.500 [PK 61.9 26.9 14.8 38.1 65.5 73.9 8.4 100 34
Vert. 3282.722 |PK 49.7 28.1 6.6 41.7 42.7 73.9 31.2 100 270
Vert. 4924.000 |PK 48.0 31.6 7.8 37.0 50.4 73.9 235 100 256
Vert. 7386.000 [PK 47.7 37.3 9.3 39.4 54.9 73.9 19.0 100 175
Vert. 2483.500 |AV 47.4 26.9 14.8 38.1 51.0 53.9 2.9 100 34

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

Average measurement value with duty factor

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB]
Hori. 3282.722 |AV 41.0 28.1 6.6 41.7 0.4 34.4 53.9 19.5
Hori. 4924.000 AV 37.5 31.6 7.8 37.0 0.4 40.3 53.9 13.6
Hori. 7386.000 [AV 37.1 37.3 9.3 39.4 0.4 44.7 53.9 9.2
Vert. 3282.722 |AV 43.3 28.1 6.6 41.7 0.4 36.7 53.9 17.2
Vert. 4924.000 AV 38.3 31.6 7.8 37.0 0.4 41.1 53.9 12.8
Vert. 7386.000 |AV 38.2 37.3 9.3 39.4 0.4 45.8 53.9 8.1

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400 56 of 194
Facsimile : +81 463 50 6401



Test report No. : 10068267S-H

Test place
Date

Temperature / Humidity

Radiated Emission

No.3 Semi Anechoic Chamber
November 26, 2013
25 deg.C, 42 %RH

No0.3 Semi Anechoic Chamber
January 25, 2014
23 deg.C , 31 %RH

Engineer Tatsuya Arai Shinichi Takano
Mode TX, 2422 MHz
Tx, IEEE802.11n (HT40), CDD, PN9, worst data mode 0(MCS)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 2377.000 |PK 57.3 26.8 147 38.3 60.5 73.9 134 100 48
Hori. 2390.000 |PK 61.3 26.8 147 38.2 64.6 73.9 9.3 100 48
Hori. 3229.369 |PK 50.0 28.1 6.6 417 43.0 73.9 30.9 100 144
Hori. 4844.000 |PK 45.6 31.2 7.9 37.1 47.6 73.9 26.3 100 266
Hori. 7386.000 |PK 443 37.3 9.3 39.4 515 73.9 22.4 100 0
Hori. 2377.000 |AV 47.6 26.8 147 38.3 50.8 53.9 3.1 100 48
Hori. 2390.000 |AV 485 26.8 147 38.2 51.8 53.9 2.1 100 48
Vert. 2377.000 |PK 58.6 26.8 147 38.3 61.8 73.9 121 100 81
Vert. 2390.000 |PK 69.0 26.8 147 38.2 72.3 73.9 1.6 100 81
Vert. 3229.369 |PK 50.9 28.1 6.6 417 43.9 73.9 30.0 100 241
Vert. 4844.000 |PK 441 31.2 7.9 37.1 46.1 73.9 27.8 100 31
Vert. 7386.000 |PK 44.6 37.3 9.3 39.4 51.8 73.9 221 100 0
Vert. 2377.000 |AV 46.0 26.8 147 38.3 49.2 53.9 4.7 100 81
Vert. 2390.000 |AV 49.1 26.8 14.7 38.2 52.4 53.9 1.5 100 81
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
Average measurement value with duty factor
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuv/m] | [dBuv/m] | [dB]
Hori. 3229.369 |AV 438 28.1 6.6 417 0.9 37.7 53.9 16.2
Hori. 4844.000 |AV 36.4 31.2 7.9 37.1 0.9 39.3 53.9 14.6
Hori. 7386.000 |AV 35.9 37.3 9.3 39.4 0.9 44.0 53.9 9.9
Vert. 3229.369 |AV 45.9 28.1 6.6 417 0.9 39.8 53.9 141
Vert. 4844.000 |AV 35.9 31.2 7.9 37.1 0.9 38.8 53.9 15.1
Vert. 7386.000 |AV 35.6 37.3 9.3 39.4 0.9 43.7 53.9 10.2
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
20dBc Data Sheet (RBW 100kHz, VBW 300kHz)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin  [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB]
Hori. 2422.000 |PK 915 26.8 147 38.2 94.8 - -
Hori. 2400.000 |PK 60.0 26.8 147 38.2 63.3 74.8 115
Vert. 2422.000 |PK 92.9 26.8 147 38.2 96.2 - -
Vert. 2400.000 |PK 58.4 26.8 14.7 38.2 61.7 76.2 145
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
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Test report No. : 10068267S-H

Radiated Emission

Test place No.3 Semi Anechoic Chamber No.3 Semi Anechoic Chamber
Date November 26, 2013 January 25, 2014

Temperature / Humidity 25 deg.C, 42 %RH 23 deg.C , 31 %RH
Engineer Tatsuya Arai Shinichi Takano

Mode TX, 2437 MHz

Tx, IEEE802.11n (HT40), CDD, PN9, worst data mode 0(MCS)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB] [em] [deg]
Hori. 3249.376 [PK 48.9 28.1 6.6 41.7 41.9 73.9 32.0 100 144
Hori. 4874.000 [PK 44.4 31.3 7.9 37.1 46.5 73.9 27.4 100 221
Hori. 7311.000 [PK 44.9 37.2 9.1 39.4 51.8 73.9 221 100 0
Vert. 3249.376 |PK 51.6 28.1 6.6 41.7 44.6 73.9 29.3 100 257
Vert. 4874.000 [PK 43.7 31.3 7.9 37.1 45.8 73.9 28.1 100 34
Vert. 7311.000 |PK 45.2 37.2 9.1 39.4 52.1 73.9 21.8 100 0

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

Average measurement value with duty factor

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuv/m] | [dBuV/m] [dB]
Hori. 3249.376 |AV 41.7 28.1 6.6 41.7 0.9 35.6 53.9 18.3
Hori. 4874.000 [AV 35.8 31.3 7.9 37.1 0.9 38.8 53.9 15.1
Hori. 7311.000 [AV 36.3 37.2 9.1 39.4 0.9 44.1 53.9 9.8
Vert. 3249.376 |AV 46.7 28.1 6.6 41.7 0.9 40.6 53.9 13.3
Vert. 4874.000 [AV 34.8 31.3 7.9 37.1 0.9 37.8 53.9 16.1
Vert. 7311.000 |AV 36.4 37.2 9.1 39.4 0.9 44.2 53.9 9.7

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.
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Test report No. : 10068267S-H

Radiated Emission

Test place No.3 Semi Anechoic Chamber No.3 Semi Anechoic Chamber
Date November 26, 2013 January 25, 2014

Temperature / Humidity 25 deg.C, 42 %RH 23 deg.C , 31 %RH
Engineer Tatsuya Arai Shinichi Takano

Mode TX, 2452 MHz

Tx, IEEE802.11n (HT40), CDD, PN9, worst data mode 0(MCS)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB] [em] [deg]
Hori. 2483.500 [PK 60.6 26.9 14.8 38.1 64.2 73.9 9.7 100 51
Hori. 2498.565 |PK 53.6 26.9 14.8 38.1 57.2 73.9 16.7 100 51
Hori. 3269.376 |PK 47.5 28.1 6.6 41.7 40.5 73.9 33.4 100 74
Hori. 4904.000 [PK 46.0 315 7.8 37.0 48.3 73.9 25.6 100 285
Hori. 7356.000 [PK 46.4 37.2 9.2 39.4 53.4 73.9 20.5 107 94
Hori. 2483.500 [AV 45.9 26.9 14.8 38.1 49.5 53.9 44 100 51
Hori. 2498.565 |[AV 45.1 26.9 14.8 38.1 48.7 53.9 5.2 100 51
Vert. 2483.500 [PK 59.9 26.9 14.8 38.1 63.5 73.9 10.4 100 359
Vert. 2498.565 |PK 55.6 26.9 14.8 38.1 59.2 73.9 14.7 100 359
Vert. 3269.376 |PK 49.1 28.1 6.6 41.7 42.1 73.9 31.8 100 277
Vert. 4904.000 [PK 45.4 315 7.8 37.0 47.7 73.9 26.2 100 167
Vert. 7356.000 [PK 45.7 37.2 9.2 39.4 52.7 73.9 21.2 100 0
Vert. 2483.500 [AV 47.2 26.9 14.8 38.1 50.8 53.9 3.1 100 359
Vert. 2498.565 |AV 47.1 26.9 14.8 38.1 50.7 53.9 3.2 100 359

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

Average measurement value with duty factor

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB]
Hori. 3269.376 |[AV 40.6 28.1 6.6 41.7 0.9 34.5 53.9 19.4
Hori. 4904.000 [AV 35.6 315 7.8 37.0 0.9 38.8 53.9 15.1
Hori. 7356.000 [AV 37.1 37.2 9.2 39.4 0.9 45.0 53.9 8.9
Vert. 3269.376 |[AV 42.0 28.1 6.6 41.7 0.9 35.9 53.9 18.0
Vert. 4904.000 [AV 35.4 315 7.8 37.0 0.9 38.6 53.9 15.3
Vert. 7356.000 |AV 36.8 37.2 9.2 39.4 0.9 44.7 53.9 9.2

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.
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Test report No. : 10068267S-H

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.2 Semi Anechoic Chamber  No.2 Semi Anechoic Chamber
Date November 20, 2013 November 21, 2013 November 22 2013
Temperature / Humidity 20 deg.C, 40 %RH 27 deg.C, 26 %RH 25 deg.C, 39 %RH
Engineer Akio Hayashi Akio Hayashi Akio Hayashi
Mode TX, 5745 MHz
Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 6Mbps
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 11490.000 [PK 45.7 40.6 9.7 39.4 56.6 73.9 17.3 100 100
Hori. 17235.000 [PK 455 40.8 2.6 40.6 48.3 73.9 25.6 100 0
Vert. 11490.000 [PK 45.7 40.6 9.7 39.4 56.6 73.9 17.3 100 100
Vert. 17235.000 [PK 45.1 40.8 2.6 40.6 47.9 73.9 26.0 100 0
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
Average measurement value with duty factor
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuv/m] | [dBuv/m] | [dB]
Hori. 11490.000 |AV 36.7 40.6 9.7 39.4 0.4 48.0 53.9 5.9
Hori. 17235.000 |AV 35.4 40.8 2.6 40.6 0.4 38.6 53.9 15.3
Vert. 11490.000 |AV 36.9 40.6 9.7 39.4 0.4 48.2 53.9 5.7
Vert. 17235.000 |AV 35.5 40.8 2.6 40.6 0.4 38.7 53.9 15.2
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
20dBc Data Sheet (RBW 100kHz, VBW 300kHz)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin  [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB]
Hori. 5745.000 |PK 89.3 324 17.0 40.7 98.0 - -
Hori. 5725.000 |PK 47.9 324 17.0 40.7 56.6 78.0 21.4
Vert. 5745.000 |PK 88.1 324 17.0 40.7 96.8 - -
Vert. 5725.000 |PK 47.7 32.4 17.0 40.7 56.4 76.8 20.4
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400 60 of 194
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Test report No. : 10068267S-H

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.2 Semi Anechoic Chamber
Date November 21, 2013 November 22 2013
Temperature / Humidity =~ 27 deg.C, 26 %RH 25 deg.C, 39 %RH

Engineer Akio Hayashi Akio Hayashi

Mode TX, 5785 MHz

Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 6Mbps

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB] [cm] [deg]

Hori. 11570.000 [PK 47.3 40.5 9.7 39.3 58.2 73.9 15.7 100 100
Hori. 17355.000 [PK 45.0 419 2.8 40.6 49.1 73.9 24.8 100 0
Vert. 11570.000 [PK 46.3 40.5 9.7 39.3 57.2 73.9 16.7 100 100
Vert. 17355.000 [PK 45.1 41.9 2.8 40.6 49.2 73.9 24.7 100 0
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
Average measurement value with duty factor

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark

Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuv/m] | [dBuv/m] | [dB]

Hori. 11570.000 |AV 37.3 40.5 9.7 39.3 0.4 48.6 53.9 53
Hori. 17355.000 |AV 37.0 419 2.8 40.6 0.4 415 53.9 124
Vert. 11570.000 |AV 37.3 40.5 9.7 39.3 0.4 48.6 53.9 53
Vert. 17355.000 |AV 36.5 41.9 2.8 40.6 0.4 41.0 53.9 12.9
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
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Test report No. : 10068267S-H

Radiated Emission

Test place No.3 Semi Anechoic Chamber No.2 Semi Anechoic Chamber
Date November 20, 2013 November 21, 2013
Temperature / Humidity 20 deg.C, 40 %RH 27 deg.C, 26 %RH

Engineer Akio Hayashi Akio Hayashi

Mode TX, 5825 MHz

No.2 Semi Anechoic Chamber
November 22 2013
25 deg.C, 39 %RH
Akio Hayashi

Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 6Mbps

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB] [em] [deg]
Hori. 11650.000 |PK 46.8 40.4 9.8 39.3 57.7 73.9 16.2 100 100
Hori. 17475.000 |PK 45.3 42.9 2.8 40.5 50.5 73.9 23.4 100 0
Vert. 11650.000 |PK 46.5 40.4 9.8 39.3 57.4 73.9 16.5 100 100
Vert. 17475.000 |PK 44.6 42.9 2.8 40.5 49.8 73.9 24.1 100 0
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
Average measurement value with duty factor
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuv/m] | [dBuV/m] [dB]
Hori. 11650.000 |AV 37.5 40.4 9.8 39.3 0.4 48.8 53.9 5.1
Hori. 17475.000 |AV 35.8 42.9 2.8 40.5 0.4 41.4 53.9 12.5
Vert. 11650.000 |AV 37.1 40.4 9.8 39.3 0.4 48.4 53.9 55
Vert. 17475.000 |JAV 35.9 42.9 2.8 40.5 0.4 41.5 53.9 12.4

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

20dBc Data Sheet (RBW 100kHz, VBW 300kHz)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin  [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB]

Hori. 5825.000 [PK 89.0 324 17.1 40.6 97.9 - -

Hori. 5850.000 [PK 42.0 32.3 17.1 40.6 50.8 77.9 27.1

Hori. 5857.875 |PK 41.8 32.3 17.1 40.6 50.6 77.9 27.3

Vert. 5825.000 [PK 86.5 324 17.1 40.6 95.4 - -

Vert. 5850.000 [PK 41.4 32.3 17.1 40.6 50.2 75.4 25.2

Vert. 5857.875 |PK 41.0 32.3 17.1 40.6 49.8 75.4 25.6

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.2 Semi Anechoic Chamber  No.2 Semi Anechoic Chamber No.3 Semi Anechoic Chamber
Date November 20, 2013 November 21, 2013 November 22 2013 November 26, 2013
Temperature / Humidity 20 deg.C, 40 %RH 27 deg.C, 26 %RH 25 deg.C, 39 %RH 25 deg.C, 42 %RH

Engineer Akio Hayashi Akio Hayashi Akio Hayashi Tatsuya Arai

Mode TX, 5745 MHz

Tx, IEEE802.11n (HT20), CDD, PN9, worst data mode 0(MCS)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB] [em] [deg]
Hori. 390.664 [QP 34.7 16.1 9.0 32.0 27.8 46.0 18.2 100 92
Hori. 11490.000 |PK 46.0 40.6 9.7 39.4 56.9 73.9 17.0 100 100
Hori. 17235.000 |PK 44.4 40.8 2.6 40.6 47.2 73.9 26.7 100 0
Vert. 80.355 |QP 56.4 6.3 7.4 321 38.0 40.0 2.0 100 2
Vert. 119.051 |QP 48.4 12.9 7.2 321 36.4 43.5 7.1 100 211
Vert. 151.217 |QP 41.7 14.6 7.7 321 31.9 43.5 11.6 100 171
Vert. 390.664 |QP 33.7 16.1 9.0 32.0 26.8 46.0 19.2 122 176
Vert. 11490.000 |PK 45.8 40.6 9.7 39.4 56.7 73.9 17.2 100 100
Vert. 17235.000 |PK 44.2 40.8 2.6 40.6 47.0 73.9 26.9 100 0

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

Average measurement value with duty factor

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB]
Hori. 11490.000 |AV 36.7 40.6 9.7 39.4 0.4 48.0 53.9 5.9
Hori. 17235.000 |AV 35.4 40.8 2.6 40.6 0.4 38.6 53.9 15.3
Vert. 11490.000 |AV 37.4 40.6 9.7 39.4 0.4 48.7 53.9 5.2
Vert. 17235.000 |JAV 35.6 40.8 2.6 40.6 0.4 38.8 53.9 15.1

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

20dBc Data Sheet (RBW 100kHz, VBW 300kHz)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin  [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB]

Hori. 5745.000 [PK 92.2 324 17.0 40.7 100.9 - -

Hori. 5725.000 [PK 55.8 324 17.0 40.7 64.5 80.9 16.4

Vert. 5745.000 [PK 92.8 324 17.0 40.7 101.5 - -

Vert. 5725.000 |PK 57.1 32.4 17.0 40.7 65.8 81.5 15.7

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
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Test report No. : 10068267S-H

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.2 Semi Anechoic Chamber
Date November 21, 2013 November 22 2013
Temperature / Humidity =~ 27 deg.C, 26 %RH 25 deg.C, 39 %RH

Engineer Akio Hayashi Akio Hayashi

Mode TX, 5785 MHz

Tx, IEEE802.11n (HT20), CDD, PN9, worst data mode 0(MCS)

(* PK: Peak, AV: Average, QP: Quasi-Peak)

Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuVv/m] | [dBuV/m] [dB] [em] [deg]
Hori. 11570.000 |PK 46.7 40.5 9.7 39.3 57.6 73.9 16.3 100 100
Hori. 17335.000 |PK 45.8 41.7 2.8 40.6 49.7 73.9 24.2 100 0
Vert. 11570.000 |PK 48.7 40.5 9.7 39.3 59.6 73.9 14.3 100 100
Vert. 17335.000 |PK 46.4 41.7 2.8 40.6 50.3 73.9 23.6 100 0
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
Average measurement value with duty factor
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuv/m] | [dBuV/m] [dB]
Hori. 11570.000 |AV 37.5 40.5 9.7 39.3 0.4 48.8 53.9 5.1
Hori. 17335.000 |AV 36.2 41.7 2.8 40.6 0.4 40.5 53.9 13.4
Vert. 11570.000 |AV 37.7 40.5 9.7 39.3 0.4 49.0 53.9 4.9
Vert. 17335.000 |JAV 35.9 41.7 2.8 40.6 0.4 40.2 53.9 13.7

Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor

Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No

.2 10068267S-H

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.2 Semi Anechoic Chamber  No.2 Semi Anechoic Chamber
Date November 20, 2013 November 21, 2013 November 22 2013
Temperature / Humidity 20 deg.C, 40 %RH 27 deg.C, 26 %RH 25 deg.C, 39 %RH
Engineer Akio Hayashi Akio Hayashi Akio Hayashi
Mode TX, 5825 MHz
Tx, IEEE802.11n (HT20), CDD, PN9, worst data mode 0(MCS)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 11650.000 [PK 46.7 40.4 9.8 39.3 57.6 73.9 16.3 100 110
Hori. 17475.000 [PK 45.0 42.9 2.8 40.5 50.2 73.9 23.7 100 0
Vert. 11650.000 [PK 46.8 40.4 9.8 39.3 57.7 73.9 16.2 100 100
Vert. 17475.000 [PK 45.5 42.9 2.8 40.5 50.7 73.9 23.2 100 0
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
Average measurement value with duty factor
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuv/m] | [dBuv/m] | [dB]
Hori. 11650.000 |AV 374 40.4 9.8 39.3 0.4 48.7 53.9 5.2
Hori. 17475.000 |AV 36.1 42.9 2.8 40.5 0.4 417 53.9 12.2
Vert. 11650.000 |AV 37.3 40.4 9.8 39.3 0.4 48.6 53.9 5.3
Vert. 17475.000 |AV 35.8 42.9 2.8 40.5 0.4 41.4 53.9 12.5
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
20dBc Data Sheet (RBW 100kHz, VBW 300kHz)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin  [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB]
Hori. 5825.000 |PK 92.0 324 171 40.6 100.9 - -
Hori. 5850.000 |PK 46.6 323 171 40.6 55.4 80.9 255
Vert. 5825.000 |PK 90.6 324 171 40.6 99.5 - -
Vert. 5850.000 |PK 47.3 32.3 17.1 40.6 56.1 79.5 23.4
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400 65 of 194
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Test report No

.2 10068267S-H

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.2 Semi Anechoic Chamber  No.2 Semi Anechoic Chamber
Date November 20, 2013 November 21, 2013 November 22 2013
Temperature / Humidity 20 deg.C, 40 %RH 27 deg.C, 26 %RH 25 deg.C, 39 %RH
Engineer Akio Hayashi Akio Hayashi Akio Hayashi
Mode TX, 5755 MHz
Tx, IEEE802.11n (HT40), CDD, PN9, worst data mode 0(MCS)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 11510.000 [PK 46.1 40.5 9.7 39.4 56.9 73.9 17.0 100 100
Hori. 17265.000 [PK 45.2 411 2.7 40.6 48.4 73.9 255 100 0
Vert. 11510.000 [PK 455 40.5 9.7 39.4 56.3 73.9 17.6 100 100
Vert. 17265.000 [PK 44.9 41.1 2.7 40.6 48.1 73.9 25.8 100 0
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
Average measurement value with duty factor
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuv/m] | [dBuv/m] | [dB]
Hori. 11510.000 |AV 36.7 40.5 9.7 39.4 0.9 48.4 53.9 5.5
Hori. 17265.000 |AV 35.7 411 2.7 40.6 0.9 39.8 53.9 141
Vert. 11510.000 |AV 36.7 40.5 9.7 39.4 0.9 48.4 53.9 5.5
Vert. 17265.000 |[AV 35.9 41.1 2.7 40.6 0.9 40.0 53.9 13.9
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
20dBc Data Sheet (RBW 100kHz, VBW 300kHz)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin  [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB]
Hori. 5755.000 |PK 92.3 324 171 40.6 101.2 - -
Hori. 5725.000 |PK 60.0 324 17.0 40.7 68.7 81.2 125
Vert. 5755.000 |PK 90.6 324 171 40.6 99.5 - -
Vert. 5725.000 |PK 60.3 32.4 17.0 40.7 69.0 79.5 10.5
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400 66 of 194
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Test report No

.2 10068267S-H

Radiated Emission

Test place No.2 Semi Anechoic Chamber No.2 Semi Anechoic Chamber  No.2 Semi Anechoic Chamber
Date November 20, 2013 November 21, 2013 November 22 2013
Temperature / Humidity 20 deg.C, 40 %RH 27 deg.C, 26 %RH 25 deg.C, 39 %RH
Engineer Akio Hayashi Akio Hayashi Akio Hayashi
Mode TX, 5795 MHz
Tx, IEEE802.11n (HT40), CDD, PN9, worst data mode 0(MCS)
(* PK: Peak, AV: Average, QP: Quasi-Peak)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin Height Angle |Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB] [cm] [deg]
Hori. 11590.000 [PK 47.3 40.4 9.7 39.3 58.1 73.9 15.8 100 100
Hori. 17385.000 [PK 44.8 42.1 2.8 40.6 49.1 73.9 24.8 100 0
Vert. 11590.000 [PK 46.3 40.4 9.7 39.3 57.1 73.9 16.8 100 100
Vert. 17385.000 [PK 45.1 42.1 2.8 40.6 49.4 73.9 24.5 100 0
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
Average measurement value with duty factor
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Duty Result Limit Margin  [Remark
Factor
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuv/m] | [dBuv/m] | [dB]
Hori. 11590.000 |AV 37.6 40.4 9.7 39.3 0.9 49.3 53.9 4.6
Hori. 17385.000 |AV 36.0 42.1 2.8 40.6 0.9 41.2 53.9 12.7
Vert. 11590.000 |AV 375 40.4 9.7 39.3 0.9 49.2 53.9 4.7
Vert. 17385.000 |AV 36.2 42.1 2.8 40.6 0.9 41.4 53.9 12.5
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier) + Duty factor
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
20dBc Data Sheet (RBW 100kHz, VBW 300kHz)
Polarity Frequency Detector Reading Ant.Fac. Loss Gain Result Limit Margin  [Remark
[MHz] [dBuV] [dB/m] [dB] [dB] [dBuv/m] | [dBuV/m] [dB]
Hori. 5850.000 |PK 44.4 323 171 40.6 53.2 - -
Hori. 5795.000 |PK 88.4 324 171 40.6 97.3 33.2 -64.1
Vert. 5850.000 |PK 49.3 323 171 40.6 58.1 - -
Vert. 5795.000 |PK 90.3 32.4 17.1 40.6 99.2 38.1 -61.1
Result = Reading + Ant.Fac. + Loss (Cable+(Attenuator or Filter)(below 18GHz)-Distance factor(above 15GHz)) - Gain(Amprifier)
Distance factor : 15GHz -40GHz : 20log(3.0m/1.0m)= 9.5dB
UL Japan, Inc.
Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400 67 of 194
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Test report No

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 16, 2013

Temperature / Humidity 27deg.C , 43%RH

Engineer Shinichi Takano

.2 10068267S-H

Duty Factor Calculation chart

Tx, IEEE802.11b, PN9, worst antenna port 0, worst data mode 1Mbps

Duty Factor Calculation

Duty Factor: 20log (1/duty cycle) = 0.4dB

duty cycle = 12.41 /13.06 = 0.95 (95%)

3% Agilent RL

a Mkrl 1241 ms
Ref & dBm #ftten 16 dB -0.45 dB
e S S N N I O B
1@ m I e g o A M A NORTOR VY

Lopy [— N W—

51 %2
Center 2.437 008 GHz Span @ Hz
Res BH 1 MHz #BH 3 MHz Sweep 15.47 ms (8001 pts)
Marker Trace Type K fxis Amplitude
iR (&3] Time 1.643 me -13.85 dBm
1o (&3] Time 12.41 me -0.46 dB
2R (&3] Time 1.643 me -13.85 dBm
20 (&3] Time 13.0E me -0.82 dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test place
Date

Engineer

, 38%RH

UL Japan, Inc. Shonan EMC Lab.
November 12, 2013

Temperature / Humidity 23deg.C
Shinichi Takano

Test report No

No.5 Shielded Room

.2 10068267S-H

Duty Factor Calculation chart

Tx, IEEE802.11g, PN9, worst antenna port 1, worst data mode 6Mbps

Duty Factor Calculation

Duty Factor: 20log (1/duty cycle) = 0.4dB

duty cycle = 2.065 / 2.17 = 0.952 (95.2%)

3% Agilent RL
a Mkrl  2.865 ms
RSF LE( dBin #ftten 10 dB 1.56 dB
#Peal
o —— | I ——
1@
dB/ 2

LgAw 4”

stosof |
Center 2.437 008 GHz Span @ Hz
Res BH 1 MHz #BH 3 MHz Sweep 3 ms (8001 pts)
Marker Trace Type K fxis Amplitude
iR (&3] Tine 218.3 ps -32.84 dBm
1o (&3] Tine 2.BE5 me 1.5E dB
2R (&3] Tine 218.3 ps -32.84 dBm
20 (&3] Tine 217 ne -2.71 dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400

: +81 463 50 6401
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Test place
Date

Temperature / Humidity 27deg.C
Shinichi Takano

Engineer

Test report No

UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
December 16, 2013

, 43%RH

.2 10068267S-H

Duty Factor Calculation chart

Tx, IEEE802.11n (HT20), CDD, PN9, worst data mode 2(MCS)

Duty Factor Calculation

Duty Factor: 20log (1/duty cycle) = 0.4dB

duty cycle = 0.6525 / 0.6851 = 0.952 (95.2%)

3% Agilent RL
a Mkr2  B85.1 ps
Rgf L?( dBin Atten 18 dB -0.65 dB
#Peal
sk | — T T T T |
1@
dB/
SRR T - [ M
LgAw w
51 %2
Center 2.437 008 GHz Span @ Hz
Res BH 1 MHz #BH 3 MHz Sweep 1 ms (8001 pts)
Marker Trace Type K fxis Amplitude
iR (&3] Tine 184 ps -34.31 dBm
1o (&3] Tine BS2.5 ps 2.28 dB
2R (&3] Tine 184 ps -34.31 dBm
20 (&3] Tine B85 ps -0.65 dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400

: +81 463 50 6401

70 of 194




Test report No

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date December 16, 2013

Temperature / Humidity 27deg.C , 43%RH

Engineer Shinichi Takano

.2 10068267S-H

Duty Factor Calculation chart

Tx, IEEE802.11n (HT40), CDD, PN9, worst data mode 0(MCS)

Duty Factor Calculation
Duty Factor: 20log (1/duty cycle) = 0.9dB
duty cycle = 0.9327/1.031 = 0.905 (90.5%)
3% Agilent RL
a Mkrz  1.831 ms
Ref 6 dBm #ftten 10 dB 1.14 dB
#Peak
Log
1@ | |
dB/
2
T
I r |
. m
51 %2
Center 2.437 008 GHz Span @ Hz
Res BH 1 MHz #BH 3 MHz Sweep 1.52 ms (3081 pts)
Marker  Trace Type ¥ Fxis Anplituds
1R 3 Tine 281.8 ps ~41.81 dBm
1z (3 Tine 932.7 p= 2.15 dB
2R (3 Tine 2818 p= ~41.81 dBm
22 & Tine 1.831 ms 1.14 dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

.2 10068267S-H

Duty Factor Calculation chart

Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 6Mbps

Duty Factor Calculation

Duty Factor: 20log (1/duty cycle) = 0.4dB

duty cycle = 2.064 / 2.17 = 0.951 (95.1%)

3% Agilent RL
a Mkr2 217 ms
RSF LE( dBin Atten 18 dB -0.59 dB
#Peal
I N I ——
1@ 2
dB/

LgAw :m
51 82

¥

Center 5.785 008 GHz Span @ Hz
Res BH 1 MHz #BH 3 MHz Sweep 3 ms (8001 pts)
Marker Trace Type K fxis Amplitude
iR (&3] Tine 284 ps -26.24 dBm
1o (&3] Time 2.8E4 m= 5.26 dB
2R (&3] Tine 284 ps -26.24 dBm
20 (&3] Time 217 ne -0.59 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

Duty Factor Calculation chart

Tx, IEEE802.11n (HT20), CDD, PN9, worst data mode 0(MCS)

Duty Factor Calculation

Duty Factor: 20log (1/duty cycle) = 0.4dB

duty cycle = 1.908 / 2.006 = 0.951 (95.1%)

3% Agilent RL
a Mkrz  2.806 ms
Ref 6 dBm Atten 18 dB .56 dB
ok | - |
Log 1
1@ 2
dB/

LgAw ﬂ w
152 |

Center 5.785 008 GHz Span @ Hz
Res BH 1 MHz #BH 3 MHz Sweep 3 ms (8001 pts)
Marker Trace Type K fxis Amplitude
iR (&3] Tine 284 ps -26.81 dBm
1o (&3] Time 1.988 me 4.24 dB
2R (&3] Tine 284 ps -26.81 dBm
20 (&3] Time 2.88E me B.5E dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

.2 10068267S-H

Duty Factor Calculation chart

Tx, IEEE802.11n (HT40), CDD, PN9, worst data mode 0(MCS)

Duty Factor Calculation

Duty Factor: 20log (1/duty cycle) = 0.9dB

duty cycle = 0.9321 /1.029 = 0.906 (90.6%)

3% Agilent RL
a Mkrz  1.829 ms

Ref 6 dBm Atten 18 dB -0.80 dB
#Peak

Log

18 ) } ,
o I
il !
|
. :m m
51 82

Center 5.755 608 GHz Span @ Hz
Res BH 1 MHz #BH 3 MHz Sweep 1.52 ms (3081 pts)
Marker Trace Type K fxis Amplitude
iR (&3] Tine 204.7 ps -31.88 dBm
1o (&3] Tine 932.1 ps 2.23 dB
2R (&3] Tine 204.7 ps -31.88 dBm
20 (&3] Time 1.829 me -0.88 dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test place
Date

UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

February 7, 2013

Temperature / Humidity 22deg.C , 31%RH

Test report No. : 10068267S-H

Engineer Shinichi Takano
. o e
Spurious emission (Conducted)
Tx, IEEE802.11b, PN9, worst antenna port 0, worst data mode 1Mbps
Tx, 2412MHz (above 1GHz)
1GHz - SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.412 GHz
Ref 97 dBpY #fitten 28 dB 89.70 dBpY Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
1] 1] LMot Lt cr el A, Aol
697 | ST par Ce o e R (9.7 iR & v N
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.412 GHz 89.70 dBpl
10GHz - 15SGHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
DI - - sl e it e DI i bldon Apisride. et ol v A o
69.7 - 69.7
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz
# Agilent RL
Ref 97 dBpY #fitten 28 dB
#Peak
Log
18
dB/
ol o I AT " S P T
69.7
dBpY
LgAv
51 52
Start 20.060 GHz Stop 25.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

: +81 463 50 6400

Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place
Date

UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

February 7, 2013

Temperature / Humidity 22deg.C , 31%RH

Test report No. : 10068267S-H

Engineer Shinichi Takano
. o e
Spurious emission (Conducted)
Tx, IEEE802.11b, PN9, worst antenna port 0, worst data mode 1Mbps
Tx, 2437MHz (above 1GHz)
1GHz - SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.437 GHz
Ref 97 dBpY #fitten 28 dB 89.75 dBpY Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
1] N 1] B, bbb, sty b .
69.7 Ao R T o R 69.7 [ e Baaid i =
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.437 GHz 89.75 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
0l o . " N Y i ‘ i D [ i L, Y ok
69.7 69.7
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz
# Agilent RL
Ref 97 dBpY #fitten 28 dB
#Peak
Log
18
dB/
[ T e e e it
69.7
dBpY
LgAv
51 52
Start 20.060 GHz Stop 25.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

: +81 463 50 6400

Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date February 7, 2013
Temperature / Humidity 22deg.C , 31%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11b, PN9, worst antenna port 0, worst data mode 1Mbps
Tx, 2462MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.462 GHz
Ret 97 dBp¥ #Atten 28 dB 96.36 dBpV Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] 1] . i ]
8.3 2 S d s 70.3 [y T T e hr
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type ¥ Axis fmplitude Marker  Trace Type W Axis fmplituds
1 @ Freg 2,462 BHz 98.36 dEul
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
ol el o b, O sk i . ol e . TV RPN W " "
8.3 8.3
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W Axis fmplituds Marker  Trace Type W Axis fmplituds
20GHz - 25GHz
= Agilent RL
# Agilent RL
Ref
et 97 dbwl sfitten 20 dB
%g #Peak
Log
B/
dB/
o
Sé-‘m T S e VU TV I TDPDS WP e ewew: ROt ey
78,
LafidBpy
41 LgAv
Stargy gp
RS are 26,060 GHz Stop 25.009 GHz

#Res BH 108 kHz #VBH 388 kHz

Sweep 477.9 ms (1261 pts)

Marker  Trace Type H Axiz

FAnplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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21746
Text Box
Spurious emission (Conducted)


Test place
Date

Test report No. : 10068267S-H
UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
February 7, 2013

Temperature / Humidity 22deg.C , 31%RH

Engineer Shinichi Takano
. o e
Spurious emission (Conducted)
Tx, IEEE802.11g, PN9, worst antenna port 0, worst data mode 6Mbps
Tx, 2412MHz (above 1GHz)
1GHz - SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.412 GHz

Ref 97 dBpY #ftten 28 dB 87.65 dBpY Ref 97 dBpY #ftten 28 dB
#Peak T #Peak
Log Log
18 18
dB/ dB/
1] f fond, 1] T ERTTVTN Py N N
67.6 (eI e ! - Al
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 10.000 GHz
#Res BH 100 kHz #UBH 366 kHz Sveep 382.3 ms (1261 pts) #Res BH 100 kHz #UBH 366 kHz Sveep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

1 (€3] Freg 2.412 GHz 87.65 dEpl
10GHz - 15SGHz 15GHz - 20GHz

= Agilent RL # Agilent RL
Ref 97 dBpY #ftten 28 dB Ref 97 dBpY #ftten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
1] " i o i 1] et - st o i ot ‘ s
67.6 . - 67.6
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.006 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 100 kHz #UBH 366 kHz Sveep 477.9 ms (1261 pts) #Res BH 100 kHz #UBH 366 kHz Sveep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

20GHz - 25GHz

# Agilent

Ref 97 dBpV

RL

#Atten 28 dB

#Peak

Log
16

B/

] e

67.6

dBpY
LgAv

§1 52

Start 20.080 GHz
#Res BH 108 kHz

Stop 25.000 GHz
#UBH 366 kHz Sveep 477.9 ms (1261 pts)

Marker  Trace

Type K Axis FAmplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

: +81 463 50 6400

Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place
Date

Test report No. : 10068267S-H
UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
February 7, 2013

Temperature / Humidity 22deg.C , 31%RH

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11g, PN9, worst antenna port 0, worst data mode 6Mbps
Tx, 2437MHz (above 1GHz)
1GHz - SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.437 GHz

Ref 97 dBpY #ftten 28 dB 88.10 dBpY Ref 97 dBpY #ftten 28 dB
#Peak 1 #Peak
Log Log
18 18
dB/ dB/
1] H " 1] PR S "
[ ) SRR rsn———— D G * R 68.8 ? =
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 10.000 GHz
#Res BH 100 kHz #UBH 366 kHz Sveep 382.3 ms (1261 pts) #Res BH 100 kHz #UBH 366 kHz Sveep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

1 (€3] Freg 2.437 GHz 92.18 dEpl
10GHz - 15SGHz 15GHz - 20GHz

= Agilent RL # Agilent RL
Ref 97 dBpY #ftten 28 dB Ref 97 dBpY #ftten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
Dl Lk s ™ " g Attt nd ]l Moot o iy i e e
65.8 65.8
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.006 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 100 kHz #UBH 366 kHz Sveep 477.9 ms (1261 pts) #Res BH 100 kHz #UBH 366 kHz Sveep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

20GHz - 25GHz

# Agilent

Ref 97 dBpV

RL

#Atten 28 dB

#Peak

Log
16

B/

] T LTy Fos it UPRPTRNNY PURPRvape s . ) N e

66.8

dBpY
LgAv

§1 52

Start 20.080 GHz
#Res BH 108 kHz

Stop 25.000 GHz
#UBH 366 kHz Sveep 477.9 ms (1261 pts)

Marker  Trace

Type K Axis FAmplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

: +81 463 50 6400

Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date February 7, 2013

Temperature / Humidity 22deg.C , 31%RH

Engineer Shinichi Takano

Test report No. : 10068267S-H

Spurious emission (Conducted)

Tx, IEEE802.11g, PN9, worst antenna port 0, worst data mode 6Mbps

Tx, 2462MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.462 GHz
Ret 87 dBpY #Atten 28 dB §7.58 dBpV Ret 87 dBpY #Atten 28 dB
#Peak T #Peak
Log Log
16 16
dB/ dB/
1] - . 1] ettt sy Lo gt s i
B7.5  wnt “ = ] 67.5 [ _—
By dBpy
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 10.000 GHz
#Res BH 100 kHz #UBH 366 kHz Sveep 382.3 ms (1261 pts) #Res BH 100 kHz #UBH 366 kHz Sveep 477.9 ms (1261 pts)
Marker  Trace Type ¥ s Fmplitude Marker  Trace Type W s Fmplitude
1 (€3] Freg 2.462 GHz 87.58 dEpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 87 dBpY #Atten 28 dB Ret 87 dBpY #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
] " o - i T s h O] fsbeery s Ayt h ]
67.5 67.5
By dBpy
LgAv LaRv
51 52 51 52
Start 10,080 GHz Stop 15009 GHz Start 15.000 GHz Stop 20,009 GHz
#Res BH 100 kHz #UBH 366 kHz Sveep 477.9 ms (1261 pts) #Res BH 100 kHz #UBH 366 kHz Sveep 477.9 ms (1261 pts)
Marker  Trace Type W s Fmplitude Marker  Trace Type W s Fmplitude
20GHz - 25GHz
# Agilent RL
Ret 87 dBpY #Atten 28 dB
#Peak
Log
16
dB/
] - evhrinid WW&MMW
67.5
dBpY
LgAv
51 52
Start 20.080 GHz Stop 25.000 GHz
#Res BH 100 kHz #UBH 366 kHz Sveep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014

Temperature / Humidity 26deg.C , 44%RH

Engineer Shinichi Takano

Test report No. : 10068267S-H

Spurious emission (Conducted)

Tx, IEEE802.11n(HT20), SISO, PN9, worst antenna port 0, worst data mode 2(MCS)

Tx, 2412MHz (above 1GHz)
1GHz - SGHz 5GHz - 10GHz

# Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
i]] N . i]] PRI T L e P M. |
67.4 i k = 67,4 fobws P T -
By dByy
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

1 (&) Freq 2.412 GHz 87.42 dBpl
10GHz - 15GHz 15GHz - 20GHz

= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
ol 4 et N s LA rsmitshimes, - ol i s NI ok " N
67.4 o 67.4
By dByy
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

20GHz - 25GHz

# Agilent RL
Ret 97 dBp¥ #Atten 28 dB
#Peak
Log
16
dB/
Dl [rmssanpiapal it by S e B
67.4
dBpY
LgAv
51 52
Start 20,606 GHz Stop 25.009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place
Date January 31, 2014
Temperature / Humidity 26deg.C

UL Japan, Inc. Shonan EMC Lab.

, 44%RH

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n(HT20), SISO, PN9, worst antenna port 0, worst data mode 2(MCS)
Tx, 2437MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mirl 2.437 GHz
Ref 97 dBp! #hitten 20 dB 86.79 dBp Ref 97 dBp! #hitten 20 dB
#Peak L #Peak
Log Log
19 19
dB/ dB/
|
ul} L\ ul} gt i, eriny -
66.7 e N S i A 86.7 v g
By By
LgAv LgAv
51 s2 51 52

Start 1.800 GHz

#Res BH 100 kHz #YBH 308 kHz

Stop 5.000 GHz
Sweep 382.3 ms (1261 pts)

Start 5.000 GHz
#Res BH 108 kHz

Stop 16000 GHz

#UBH 366 kHz Sweep 477.9 ms (1261 pts)

#Res BH 100 kHz #YBH 308 kHz

Sweep 477.9 ms (1261 pts)

Marker  Trace Type K Axis

Amplitude

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.437 GHz 86.79 dBpU
10GHz - 15GHz 15GHz - 20GHz

= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
] i 1 P Tl v ] st i, Wb kg N \
66.7 - 66.7
By dBpy
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

20GHz - 25GHz

# Agilent RL
Ret 97 dBp¥ #Atten 28 dB
#Peak
Log
16
dB/
Dl PR Lo R RS S [P B s PR Lo T
66.7
dBpY
LgAv
51 52
Start 20,606 GHz Stop 25.009 GHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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21746
Text Box
Spurious emission (Conducted)


Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014

Temperature / Humidity 26deg.C , 44%RH

Engineer Shinichi Takano

Spurious emission (Conducted)
Tx, IEEE802.11n(HT20), SISO, PN9, worst antenna port 0, worst data mode 2(MCS)

Tx, 2462MHz (above 1GHz)

1GHz - SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.462 GHz
Ret 97 dBp¥ #Atten 28 dB 87.82 dBpV Ret 97 dBp¥ #Atten 28 dB
#Peak 1 #Peak
Log Log
16 16
dB/ dB/
o] Dl P ety PR oo
7.8 P IETRPOR YRR g T T Ve 3 e 7.3 - ol T
By dBpy
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.462 GHz 87.82 dBpl
10GHz - 15SGHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
Dl " " N - b ‘ Pichirbit s b ol el M ) TN R it
67.8 - 67.8
By dBpy
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz
# Agilent RL
Ret 97 dBp¥ #Atten 28 dB
#Peak
Log
16
dB/
ol O A e i 0 Aubogernitd i
67.8
dBpY
LgAv
51 52
Start 20,606 GHz Stop 25.009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

Date January 31, 2014

Temperature / Humidity 26deg.C , 44%RH

Engineer Shinichi Takano

Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), CDD, PN9, antenna port 0, worst data mode 2(MCS)
Tx, 2412MHz (below 1GHz)
9kHz - 150kHz 150kHz - 30MHz

# Agilent RL # Agilent RL
Ref 77 dBpV #Atten 20 dB Ref 87 dBpV #Atten 20 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
b7 b7

i K | N K i b TN ST TV BTN s kg A Lo
Sy [t i L T e T
LgAv LgAv
5152 5152
Start 9.00 kHz Stop 150.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude

30MHz - 1GHz

# Agilent RL
Ref 97 dBpV #Atten 20 dB
#Peak
Log
10
dB/
]
67.6 . " P W B e g
dBpY
LgAw
5152
Start 30.0 MHz Stop 1.600 & GHz

#Res BH 100 kHz

#UBH 366 kHz Sweep 92.72 ms (1261 pts)

Marker  Trace Type

K Axis Amplitude

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463

50 6401
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Test place
Date

Temperature / Humidity 26deg.C , 44%RH

UL Japan, Inc. Shonan EMC Lab.

January 31, 2014

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), CDD, PN9, antenna port 0, worst data mode 2(MCS)
Tx, 2412MHz (above 1GHz)
1GHz - SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.412 GHz
Ref 97 dBpY #fitten 28 dB 87.54 dBpY Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
1] ok 0l et s, M
B7.6  potrn BT A 67.6 |v * ¥ ""1
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.412 GHz 87.64 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
Dl " el g L perithsss i, Aot gt - ] i T 4 ) A . TSV Y,
67.6 67.6
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz
# Agilent RL
Ref 97 dBpY #fitten 28 dB
#Peak
Log
18
dB/
ol PP O P a . " B
67.6
dBpY
LgAv
51 52
Start 20.060 GHz Stop 25.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test place
Date

Test report No. : 10068267S-H
UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
January 31, 2014

Temperature / Humidity 26deg.C , 44%RH

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), CDD, PN9, antenna port 0, worst data mode 2(MCS)
Tx, 2437MHz (above 1GHz)
1GHz - SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.437 GHz
Ref 97 dBpY #fitten 28 dB 84.49 dBpY Ref 97 dBpY #fitten 28 dB
#Peak N #Peak
Log Log
18 18
dB/ dB/
DI i _ DI rert i s it .
64.4 A Spuhe S ¥ - T 64.4 " . o
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.437 GHz £4.49 dBpl
10GHz - 15SGHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
1] et . i e . _— D feeen I R . o]
64.4 64.4
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

20GHz - 25GHz

% Agilent

Ref 97 dBpY

RL

#Atten 28 dB

#Peak

Log
16

B/

ol ot

64.4

dBpY

LgAv

§1 52

Start 20,606 GHz
#Res BH 100 kHz

Stop 25.009 GHz
#UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker  Trace

Type K Axis Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test place

Date

Test report No. : 10068267S-H
UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
January 31, 2014

Temperature / Humidity 26deg.C , 44%RH

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), CDD, PN9, antenna port 0, worst data mode 2(MCS)
Tx, 2462MHz (above 1GHz)
1GHz - SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.462 GHz
Ref 97 dBpY #fitten 28 dB 85.44 dBpY Ref 97 dBpY #fitten 28 dB
#Peak T #Peak
Log Log
18 18
dB/ dB/
ol " ol P bt e "
65.4 e ot s = BS5.4 [ B ““W
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.462 GHz 85.44 dBpl
10GHz - 15SGHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ol e o ) ) [ ot Ay topodon ol bt Aot PR — i .
65.4 65.4
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

20GHz - 25GHz

% Agilent

Ref 97 dBpY

RL

#Atten 28 dB

#Peak

Log
16

B/

ol u

TSRS P . - N ) T T Ly

65.4

dBpY

LgAv

§1 52

Start 20,606 GHz
#Res BH 100 kHz

Stop 25.009 GHz
#UBH 366 kHz Sweep 477.9 ms (1261 pts)

Markar

Trace

Type K Axis Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400

: +81 463 50 6401
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Test place
Date

UL Japan, Inc. Shonan EMC Lab.
January 31, 2014
Temperature / Humidity 26deg.C

, 44%RH

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), MIMO(SDM), PN9, antenna port 0, worst data mode 10(MCS)
Tx, 2412MHz (above 1GHz)
1GHz - 5SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.412 GHz
Ref 97 dBpY WAtten 20 dB 86.31 dBp Ref 97 dBpY WAtten 20 dB
#Peak 1 #Peak
Log Log
10 10
dB/ dB/
1] 1] iy s i "
B3 [amenis ; T . ey B3 [ * - "
By e
LgAv LgAv
51 $2 51 $2

Start 1.800 GHz

Stop 5.000 GHz

Start 5.000 GHz

Stop 16000 GHz

#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.412 GHz 86.31 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
ol , . . N, Ak har e ol el v s b Ayl i s
66.3 - 66.3
By dBpy
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

20GHz - 25GHz

% Agilent

Ref 97 dBpY

#Atten 28 dB

RL

#Peak

Log
16

B/

Dl PRI P L S R e 3

66.3

dBpY

LgAv

§1 52

Start 20,606 GHz
#Res BH 100 kHz

#YBH 308 kHz

Stop 25.009 GHz
Sweep 477.9 ms (1261 pts)

Marker  Trace

Type K Axis

Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

: +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014
Temperature / Humidity 26deg.C , 44%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), MIMO(SDM), PN9, antenna port 0, worst data mode 10(MCS)
Tx, 2437MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.437 GHz
Ref 97 dBpY #fitten 28 dB 86.91 dBpY Ref 97 dBpY #fitten 28 dB
#Peak T #Peak
Log Log
18 18
dB/ dB/
ul} l\ . ul} bl il ” s,
669 b e =r rempai T i ] 669 , e e
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type o Axis finplitude Marker  Trace Type o Axis finplitude
1 @ Freg 2.437 GHz 36.91 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
i]] N " " - P AP i it Dl " _— , N o
6.9 6.9
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type o Axis finplitude Marker  Trace Type o Axis finplitude
20GHz - 25GHz
# Agilent RL
Ref 97 dBpY #fitten 28 dB
#Peak
Log
18
dB/
ol Y N———— Nesspaok " - et o S
6.9
dBpY
LgAv
51 52
Start 20.060 GHz Stop 25.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type o Axis finplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile

89 of 194




Test place
Date

UL Japan, Inc. Shonan EMC Lab.
January 31, 2014
Temperature / Humidity 26deg.C

, 44%RH

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), MIMO(SDM), PN9, antenna port 0, worst data mode 10(MCS)
Tx, 2462MHz (above 1GHz)
1GHz - 5SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.462 GHz
Ref 97 dBpY WAtten 20 dB 85.59 dBpY Ref 97 dBpY WAtten 20 dB
#Peak T #Peak
Log Log
10 10
dB/ dB/
i]] " u} e e "™
65.5 ; S 7 e o T B = i =
By By
LgAv LgAv
51 $2 51 $2

Start 1.800 GHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 5.000 GHz
Sweep 382.3 ms (1261 pts)

Start 5.000 GHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 16,009 GHz
Sweep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.462 GHz 85.59 dBpl
10GHz - 15GHz 15GHz - 20GHz

= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] sy, kg L o, ot ] Vb tprint e v b P e 1 o
65.5 T 65.5
By dBy
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

20GHz - 25GHz

% Agilent

Ref 97 dBpY

#Atten 28 dB

RL

#Peak

Log
16

B/

ol ah

69.5

dBpY

LgAv

§1 52

Start 20,606 GHz
#Res BH 100 kHz

#YBH 308 kHz

Stop 25.009 GHz
Sweep 477.9 ms (1261 pts)

Marker  Trace

Type K Axis

Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

: +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H
Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014

Temperature / Humidity 26deg.C , 44%RH

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)
Tx, 2422MHz (above 1GHz)

1GHz - 5SGHz 5GHz - 10GHz

# Agilent RL # Agilent RL
Mrl 2.422 GHz

Ref 97 dBpY #fitten 20 dB 8195 dBuY Ref 97 dBpY #fitten 20 dB
#Peak #Peak
Log 5 Log
10 f 10
dB/ [\ dB/

|

|
ol T \ ‘ ‘ 1] et o N ;
61.9 e o ; BRI
By By
LgAv LgAv
5152 515

Start 1.800 GHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 5.000 GHz
Sweep 382.3 ms (1261 pts)

Start 5.000 GHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 16,009 GHz
Sweep 477.9 ms (1261 pts)

#Res BH 100 kHz

#YBH 308 kHz

Sweep 477.9 ms (1261 pts)

#Res BH 100 kHz

#YBH 308 kHz

Marker  Trace Type ¥ Axis Fmplitude Marker  Trace Type W Axis fmplituds
1 @ Freg 2.422 BHz 81,96 dBul
10GHz - 15GHz 15GHz - 20GHz

= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
Dl . by, " 0 e s e ol i M T e SRR DTS T b ”
61.9 61.9
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz

Sweep 477.9 ms (1261 pts)

Marker  Trace

Type

K Axis

Amplitude

Marker  Trace

Type

K Axis

Amplitude

20GHz - 25GHz

% Agilent

Ref 97 dBpY

#Atten 28 dB

RL

#Peak

Log
16

B/

DI i

gt oo

61.3

dBpY

LgAv

§1 52

Start 20,606 GHz
#Res BH 100 kHz

#YBH 308 kHz

Stop 25.009 GHz
Sweep 477.9 ms (1261 pts)

Marker  Trace

Type

K Axis

Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place
Date

UL Japan, Inc. Shonan EMC Lab.

January 31, 2014

Temperature / Humidity 26deg.C , 44%RH

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)
Tx, 2437MHz (above 1GHz)
1GHz - 5SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkl 2.437 GHz
Ref 97 dBpY sfitten 28 dB 8112 dBwY Ref 97 dBpY sfitten 28 dB
#Peak #Peak
Log ; Log
19 19
dB/ dB/
1] i —— A 1] st o b ks
BLL Bl [t
dBwY By
LgAv LgAv
5152 5152

Start 1.800 GHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 5.000 GHz
Sweep 382.3 ms (1261 pts)

Start 5.000 GHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 16,009 GHz
Sweep 477.9 ms (1261 pts)

#Res BH 100 kHz

#YBH 308 kHz

Sweep 477.9 ms (1261 pts)

#Res BH 100 kHz

#YBH 308 kHz

Marker  Trace Type o Axis finplitude Marker  Trace Type o Axis finplitude
1 @ Freg 2.437 GHz 81.12 dBpl
10GHz - 15GHz 15GHz - 20GHz

= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ol A . . E A gl & Dl SRR D T 4 o bbby pirin
61.1 o 61.1
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz

Sweep 477.9 ms (1261 pts)

Marker  Trace Type

K Axis Amplitude

Marker  Trace

Type K Axis

Amplitude

20GHz - 25GHz

% Agilent

Ref 97 dBpY

#Atten 28 dB

RL

#Peak

Log
16

B/

ul} [t Agathp bt i e b -

61.1

dBpY

LgAv

§1 52

Start 20,606 GHz
#Res BH 100 kHz

#YBH 308 kHz

Stop 25.009 GHz
Sweep 477.9 ms (1261 pts)

Marker  Trace Type

K Axis Amplitude

UL Japan, Inc.

Shonan EMC

Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place
Date

Temperature / Humidity 26deg.C

UL Japan, Inc. Shonan EMC Lab.
January 31, 2014
, 44%RH

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)
Tx, 2452MHz (above 1GHz)
1GHz - 5SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.452 GHz
Ref 97 dBpY Wfitten 20 dB 80.61 dBpY Ref 97 dBpY Wfitten 20 dB
#Peak #Peak
Log 1 Log
16 # 16
dB/ dB/
1] f L'L - " . 1] PRTRAEL. LISV YVURY Ry v
60.6 “ s i = 60.6 : = . T
dBuY By
LgAv LgAv
5152 5152

Start 1.800 GHz
#Res BH 108 kHz

Stop 5.000 GHz

#UBH 366 kHz Sweep 382.3 ms (1261 pts)

Start 5.000 GHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 16,009 GHz
Sweep 477.9 ms (1261 pts)

#Res BH 100 kHz

#UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker  Trace

Type K Axis Amplitude

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.452 GHz 80.61 dBpl
10GHz - 15SGHz 15GHz - 20GHz

= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
] L o » —— ARl bnds ] WPEEEL S, L " n e o i
60.6 60.6
By dBpY
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

20GHz - 25GHz

# Agilent RL
Ret 97 dBp¥ #Atten 28 dB
#Peak
Log
16
dB/
Dl T LT IR T stk Uil by nbtino
60.6
dBpY
LgAv
51 52
Start 20,606 GHz Stop 25.009 GHz

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place
Date

Temperature / Humidity

UL Japan, Inc. Shonan EMC Lab.
January 31, 2014
26deg.C , 44%RH

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Tx, 2422MHz (above 1GHz)

1GHz - 5GHz 5GHz - 10GHz

# Agilent RL # Agilent RL
Mkrl 2422 GHz

Ref 97 dBpY WAtten 20 dB 51.29 dBpY Ref 97 dBpY WAtten 20 dB
#Peak #Peak
Log 1 Log
10 % 10
dB/ ‘ dB/

[

|
1] [ , 1] ‘ s ‘ " ‘
n — e : = = B2 [ : i - -
Bl By
LgAv LgAv
51 $2 51 $2

Start 1.800 GHz
#Res BH 108 kHz

Stop 5.000 GHz

#UBH 366 kHz Sweep 382.3 ms (1261 pts)

Start 5.000 GHz
#Res BH 108 kHz

Stop 16000 GHz

#UBH 366 kHz Sweep 477.9 ms (1261 pts)

#Res BH 100 kHz

#UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker  Trace

Type K Axis Amplitude

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 3 Freq 2.422 GHz 81.29 dBpl
10GHz - 15SGHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
ol e e } | oA N - ol st J hiwrsd L TP "
61.2 T 61.2
Bl dBpl
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz
# Agilent RL
Ret 97 dBp¥ #Atten 28 dB
#Peak
Log
16
dB/
Dl PR UL B f b Iep——" I ihriebils o]
61.2
dBpY
LgAv
51 52
Start 20,606 GHz Stop 25.009 GHz

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400

+81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014
Temperature / Humidity 26deg.C , 44%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Tx, 2437MHz (above 1GHz)
1GHz - 5SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.437 GHz
Ref 97 dBpY #Atten 28 dB 81.19 dBpY Ref 97 dBpY #Atten 28 dB
#Peak #Peak
Log 1 Log
10 i 10
dB/ \ dB/
|
|
1] I N ul} ) Gty ik A
R rvesee T s 611 - o o
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type X fxis Fmplitude Marker  Trace Type X fxis Fnplitude
1 @ Freq 2.437 GHz 1,18 dBull
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #Atten 28 dB Ref 97 dBpY #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
DI A " . Y i o DI i bt - FR— I
61.1 61.1
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.090 GHz Stop 15.808 GHz Start 15,000 GHz Stop 20.808 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type X fxis Fnplitude Marker  Trace Type X fxis Fnplitude
20GHz - 25GHz
= Agilent RL
# Agilent RL
Ref
et 97 dbwl #Atten 20 dB
%g #Peak
Log
B/
dB/
ul}
gg'QD\ - - e A O O RN PN Pty
M,
Bl.
LafdBuy
41 LgAv
Starsl 5
e are 26,660 GHz Stop 25.808 GHz
#Res BH 100 kHz #BH 288 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type W fxis finplituds

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test place
Date

Test report No. : 10068267S-H

UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
January 31, 2014

Temperature / Humidity 26deg.C , 44%RH

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Tx, 2452MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.452 GHz
Ref 97 dBpY #fitten 28 dB 80.51 dBpY Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log L Log
10 i 10
dB/ dB/
D { H D Ao b it "
BB Pl Tt L ST T ot s = =
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.452 GHz 80.61 dBpl
10GHz - 15SGHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
Dl ™ » sl . ol T - Apoal ) o "
66.6 66.6
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

20GHz - 25GHz

% Agilent

Ref 97 dBpY

RL

#Atten 28 dB

#Peak

Log
16

B/

DI O B it § (WP % b g AT

66.6

dBpY

LgAv

§1 52

Start 20,606 GHz
#Res BH 100 kHz

Stop 25.009 GHz
#UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker  Trace

Type K Axis Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014

Temperature / Humidity 26deg.C , 44%RH

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), MIMO(SDM), PN9, antenna port 0, worst data mode 8( MCS)
Tx, 2422MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.422 GHz
Ref 97 dBpY #fitten 28 dB 83.21 dBpY Ref 97 dBpY #fitten 28 dB
#Peak #Peak
i
Log Log
18 ﬂ 18
dB/ | dB/
i
|
D & . D . T A P
63.2 b Iy S B3.2 R i e e
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.422 GHz 83.21 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
] sseniedal i e - . ] i e O b : by
63.2 - 63.2
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz
# Agilent RL
Ref 97 dBpY #fitten 28 dB
#Peak
Log
18
dB/
ol Y FRUY R P U RS ROV PO ST P
63.2
dBpY
LgAv
51 52
Start 20.060 GHz Stop 25.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014

Temperature / Humidity 26deg.C , 44%RH

Engineer Shinichi Takano

Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), MIMO(SDM), PN9, antenna port 0, worst data mode 8( MCS)

Tx, 2437MHz (above 1GHz)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.437 GHz
Ret 97 dBp¥ #Atten 28 dB 81.47 dBpV Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log ‘» Log
16 16
dB/ dB/
1] J . 1] ekt e e e , A
[ I e 61.4 = : . W e
By dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.437 GHz 81.47 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
Dl " P - Lhosy™ H s ] o, ST - " RPN wory -
61.4 " 61.4
By dBpY
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz
# Agilent RL
Ret 97 dBp¥ #Atten 28 dB
#Peak
Log
16
dB/
ol L - i PR U P > ey
61.4
dBpY
LgAv
51 52
Start 20,606 GHz Stop 25.009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014

Temperature / Humidity 26deg.C , 44%RH

Engineer Shinichi Takano

Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), MIMO(SDM), PN9, antenna port 0, worst data mode 8( MCS)

Tx, 2452MHz (above 1GHz)
1GHz - SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 2.452 GHz
Ret 97 dBp¥ #Atten 28 dB 81.45 dBpV Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log ; Log
10 i 10
dB/ dB/
1] l( - . " _ 1] 4 s, VAR ot
614 = o TS Y g T v v v Gl4 7 b "
By dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 2.452 GHz 81.46 dBpl
10GHz - 15SGHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
] e it L I i - ol b ot e i . R
614 " 61.4
By dBpY
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz
# Agilent RL
Ret 97 dBp¥ #Atten 28 dB
#Peak
Log
16
dB/
ol N [t b PUSN FYS A s
61.4
dBpY
LgAv
51 52
Start 20,606 GHz Stop 25.009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test place

Date

UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 6Mbps
Tx, 5745MHz (above 1GHZz)(1/2)
1GHz - SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.745 GHz
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB 84.51 dBpY
#Peak #Peak
Log Log
18 18
dB/ dB/
] . ] iy it e "
64.5 | . R e i v ’ = 645 [ S - o
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.745 GHz 84.51 dBpl
10GHz - 15SGHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
D‘ —— b Vs ' NP D‘ o My ity oy " ) ity gl Sriohshe
64.5 64.5
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ol » I A PRSI SRy ] WMWWWMM P . PR b
64.5 64.5
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400

: +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place UL Japan, Inc. Shonan EMC Lab.
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

No.5 Shielded Room

Test report No. : 10068267S-H

Spurious emission (Conducted)

Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 6Mbps

Tx, 5745MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
s 4, e = o s
Dl ) -l Dl
64.5 64.5
By dBpY
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place
Date

Temperature / Humidity

UL Japan, Inc. Shonan EMC Lab.

November 12, 2013

23deg.C  , 38%RH

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 6Mbps
Tx, S785SMHz (above 1GHz)(1/2)
1GHz - SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.785 GHz
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB 85.14 dBpY
#Peak #Peak
Log Log
18 18
dB/ dB/
ol . ol sttt i i
651 . — T X * 51 [ 7 e
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.785 GHz 85.14 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
Dl N s i L e, - > ]l A b i P it i ac T T— s M
65.1 65.1
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
] T s A AR it Pt b i brar e S N Dl T T § —— it
65.1 65.1
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

: +81 463 50 6400

Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place UL Japan, Inc. Shonan EMC Lab.

Date November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

No.5 Shielded Room

Test report No. : 10068267S-H

Spurious emission (Conducted)

Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 6Mbps

Tx, 5785MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
. JR ISP P * =
1] . i 1]
£5.1 £5.1
By dBy
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

Spurious emission (Conducted)
Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 6Mbps

Tx, 5825MHz (above 1GHz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.825 GHz
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB 84.39 dBpV
#Peak #Peak N
Log Log
16 16
dB/ dB/
D ) ] ] e s .
B3 [ommbiantu i B - 64.3
By dBpy
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.225 GHz £4.39 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
D — o o o b " s i, -
64.3 - 64.3
By dBpy
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
ol o o - TR ARV A T Y ol TN NS S B e N -
64.3 64.3
By dBpy
LgAv LgAv
51 52 51 52
Start 20,606 GHz Stop 25.009 GHz Start 25.006 GHz Stop 36.009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place UL Japan, Inc. Shonan EMC Lab.

Date November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

No.5 Shielded Room

Test report No. : 1

0068267S-H

Spurious emission (Conducted)

Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 6Mbps

Tx, 5825MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
. . Wwwwmm "
ol i A o Dl
64.3 64.3
By dBpy
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place
Date

Temperature / Humidity 23deg.C

UL Japan, Inc. Shonan EMC Lab.

November 12, 2013

, 38%RH

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
. o e
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)
Tx, 5745MHz (above 1GHZz)(1/2)
1GHz - SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.745 GHz
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB 84.52 dBpY
#Peak #Peak
Log Log
18 18
dB/ dB/
D N J ] I O O -
64.5 - & e # 64.5 =
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.745 GHz 84.52 dBpl
10GHz - 15SGHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
o - ‘ Lot PR S - ol . N T g s ! . e
64.5 64.5
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ol T s i b VRV U A o, Lt pguabontibend ol P PR WP o I N i .
64.5 64.5
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

: +81 463 50 6400

Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place UL Japan, Inc. Shonan
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano

EMC Lab.

No.5 Shielded Room

Test report No. : 10068267S-H

Spurious emission (Conducted)

Tx, IEEE802.11n (HT20), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)

Tx, 5745MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
w P
o o ol
64.5 64.5
By dBpY
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place
Date

Temperature / Humidity 23deg.C

UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
November 12, 2013

, 38%RH

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)
Tx, 5785MHz (above 1GHZz)(1/2)
1GHz - 5SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.785 GHz
Ref 97 dBpY Wfitten 20 dB Ref 97 dBpY Wfitten 20 dB 84.62 dBpY
#Peak #Peak
Log Log
19 19
dB/ dB/
ul} ul} PRTEC e P I rrvee bt 4 W
64.6 e = Fhed * 64.6 W ot ko > o
dBuY dERY
LgAv LgAv
5152 5152

Start 1.800 GHz
#Res BH 108 kHz

Start 5.000 GHz
#Res BH 108 kHz

Stop 5.000 GHz

#UBH 366 kHz Sweep 382.3 ms (1261 pts)

Stop 16000 GHz

#UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.785 GHz 84.62 dBpl
10GHz - 15GHz 15GHz - 20GHz

= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
] " " ol ol . Yo . o A ¢ l 1] o : A b At et i i
64.6 ) 64.6
dBpY dBpY
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

20GHz - 25GHz 25GHz - 30GHz

# Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
] PO PPN R sbomsabhartoiag i, o i Wit ] P NN e e s . T P
64.6 64.6
dBpY dBpY
LgAv LgAv
51 52 51 52
Start 20,606 GHz Stop 25.009 GHz Start 25.006 GHz Stop 36.009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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21746
Text Box
Spurious emission (Conducted)


Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)
Tx, 5785MHz (above 1GHZz)(2/2)
30GHz - 35GHz 35GHz - 40GHz
# Agilent RL # Agilent RL
Ref 97 dBpV #Atten 28 dB Ref 97 dBpV #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
RTINS
ol ~ ol
64.6 64.6
dBpY dBuY
LgAv LgAv
51 §2 51 §2
Start 30.800 GHz Stop 35.008 GHz Start 35.600 GHz Stop 40.808 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude

UL Japan, Inc.

Shonan E

MC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place

Date

UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Test report No. : 10068267S-H

Engineer Shinichi Takano
. o e
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)
Tx, 5825MHz (above 1GHz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.825 GHz
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB 86.59 dBpY
#Peak #Peak A
Log Log
18 18
dB/ dB/
] - . ___ ol Jlk e pere il o
66.5 A - i 66.5
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.225 GHz 86.59 dBpl
10GHz - 15SGHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
i} A hone, ot e kil ol . Mgtk A A e A bt e
66.5 66.5
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
D [ttt " TR oA DR PSRN S O e ; ) et o A
66.5 66.5
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place

Date

Temperature / Humidity 23deg.C

November 12, 2013

UL Japan, Inc. Shonan EMC Lab.

, 38%RH

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)
Tx, 5825MHz (above 1GHz)(2/2)
30GHz - 35GHz 35GHz - 40GHz

# Agilent RL # Agilent RL
Ref 97 dBpV #Atten 28 dB Ref 97 dBpV #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ol . ‘" - ol
66.5 66.5
dBpY dBnY
LgAv LgAv
51 §2 51 §2
Start 30.800 GHz Stop 35.008 GHz Start 35.600 GHz Stop 40.808 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude

UL Japan, Inc.

Shonan

EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

Date November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Tx, 5745MHz (below 1GHz)
9kHz - 150kHz 150kHz - 30MHz

# Agilent RL # Agilent RL
Ref 77 dBpV #Atten 20 dB Ref 87 dBpV #Atten 20 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
] ]
67.9 L 67.9 [ } R P TS SR . e
S Mﬂﬁ d iy HL u:“ Y vll "uw-'"wv"-"u'w M..nl._,."l ”Tu”n ”4" |:"¢.“ N.:.F\' o .'I F"l‘" Job dBwY
LgAv LgAv
5152 5152
Start 9.00 kHz Stop 150.00 kHz Start 158 kHz Stop 36.000 MHz
#Res BH 200 Hz #UBH 526 Hz Sweep 2.279 5 (1261 pts) #Res BH 10 kHz #UBH 36 kHz Sweep 285.3 ms (1261 pts)

Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude

30MHz - 1GHz

# Agilent RL
Ref 97 dBpV #Atten 20 dB
#Peak
Log
10
dB/
]
67.9 i o n - TS
dBpY
LgAw
5152
Start 30.0 MHz Stop 1.600 & GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 92.72 ms (1261 pts)

Marker Trace Type X Axis Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test place

Date

UL Japan, Inc. Shonan EMC Lab.

November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Tx, 5745MHz (above 1GHZz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.745 GHz
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB 87.97 dBpY
#Peak #Peak
Log Log
18 18
dB/ dB/
] k ‘ _ ] i . : . .
67.9 oy pwm——ry PP X B7.9 = e o
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.745 GHz 87.97 dBpl
10GHz - 15SGHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
] st " s L e MO e i s s - ] sk “ s b, Mot P b s i it
67.9 67.9
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
O[] o i I T A ——— ot I e L B " T IS I
67.9 67.9
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile

: +81 463 50 6400

: +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), CDD, PN9, antenna port 0, worst data mode 0(MCS)

Tx, 5745MHz (above 1GHz)(2/2)

30GHz - 35GHz 35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

» . caderon PR SRCTIY Y TP T o

DI e i ol
67.9 67.9
By dBpy
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Tx, S785SMHz (above 1GHz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.785 GHz
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB 84.35 dBpY
#Peak #Peak
Log Log
18 18
dB/ dB/
1] , 1] T L e " e
64.3 v - A ™ Ry 64.3 e o ” Y
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type o Axis finplitude Marker  Trace Type o Axis finplitude
1 @ Freg 5.785 GHz 84.35 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
Dl N N o Y i i F¥N n Dl A Ak " Al —_ . m , Ll
64.3 ""' 64.3
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 100 kHz #BH 288 kHz Sveep 477.9 ms (1261 pts)
Marker  Trace Type o Axis finplitude Marker  Trace Type # iz finplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ol bttt Al Lt o RPRRIPOA )t AU W ol [rofmese bt 4 a " N u 5 desih
64.3 64.3
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 20.000 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 100 kHz #BH 288 kHz Sveep 477.9 ms (1261 pts) #Res BH 100 kHz #BH 288 kHz Sveep 477.9 ms (1261 pts)
Marker  Trace Type # iz finplitude Marker  Trace Type # iz finplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room

Date

November 12, 2013

Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano

Test report No. : 10068267S-H

Spurious emission (Conducted)

Tx, IEEE802.11n (HT20), CDD, PN9, antenna port 0, worst data mode 0(MCS)

Tx, 5785MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL

Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB

#Peak #Peak

Log Log

16 16

dB/ dB/

1 ol

64.3 64.3

By dBpy

LgAv LgAv

51 52 51 52

Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz

#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan

EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Tx, 5825MHz (above 1GHz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.825 GHz
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB 83.46 dBpY
#Peak #Peak
Log Log
18 18
dB/ dB/
ul} 1] HI\. bty aiata
634 [rur % A A o ] 63.4 R
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type o Axis finplitude Marker  Trace Type o Axis finplitude
1 @ Freg 5.825 GHz 33.45 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
]l iy et - T O vt e btk ol . b it » . o,
63.4 63.4
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type o Axis finplitude Marker  Trace Type o Axis finplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
o . P Ry N ., T SN R I s T ,; N
63.4 63.4
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type o Axis finplitude Marker  Trace Type o Axis finplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Tx, 5825MHz (above 1GHz)(2/2)
30GHz - 35GHz 35GHz - 40GHz
# Agilent RL # Agilent RL
Ref 97 dBpy #Atten 20 dB Ref 97 dBpy #Atten 20 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
e R M
1] ' 1]
63.4 63.4
dBwY dBuY
LgAv LgAv
5152 5152
Start 36.800 GHz Stop 35.000 GHz Start 35.000 GHz Stop 40,000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test place
Date

Test report No. : 10068267S-H
UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), MIMO(SDM), PN9, antenna port 0, worst data mode 8(MCS)
Tx, 5745MHz (above 1GHZz)(1/2)
1GHz - SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.745 GHz
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB 85.50 dBpY
#Peak #Peak 1
Log Log
18 18
dB/ dB/
1] ] " , N ol H PR e O ¥ eripud il A
65.4 B b (e ol By 65.4 " v & T
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.745 GHz 85.50 dBpl
10GHz - 15SGHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ol . A N o o ol Noertbomant R . s, VI
65.4 65.4
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ol N —— St et " Lokttt e ol et Arsn il g - . N .
65.4 65.4
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan,

Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

: +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), MIMO(SDM), PN9, antenna port 0, worst data mode 8(MCS)
Tx, 5745MHz (above 1GHz)(2/2)
30GHz - 35GHz 35GHz - 40GHz
# Agilent RL # Agilent RL
Ref 97 dBpy #Atten 20 dB Ref 97 dBpy #Atten 20 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
o PR
] et ]
65.4 65.4
dBwY dBuY
LgAv LgAv
5152 5152
Start 36.800 GHz Stop 35.000 GHz Start 35.000 GHz Stop 40,000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude

UL Japan, Inc.

Shonan E

MC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), MIMO(SDM), PN9, antenna port 0, worst data mode 8(MCS)
Tx, S785SMHz (above 1GHz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.785 GHz
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB 86.22 dBpY
#Peak #Peak 1
Log Log
18 18
dB/ dB/
1] m o i]] e " A ot o "
BB.2  fewbetroy 2 A et . BE.2 [P
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type o Axis finplitude Marker  Trace Type o Axis finplitude
1 @ Freg 5.785 GHz 86.22 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
i] ; b thind e v ] i pa " ok i LTI o
66.2 66.2
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type o Axis finplitude Marker  Trace Type o Axis finplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ol N s o b, 4 T ol LT m—— T e N R N . . oy
66.2 66.2
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type o Axis finplitude Marker  Trace Type o Axis finplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), MIMO(SDM), PN9, antenna port 0, worst data mode 8(MCS)
Tx, 5785MHz (above 1GHz)(2/2)
30GHz - 35GHz 35GHz - 40GHz
# Agilent RL # Agilent RL
Ref 97 dBpy #Atten 20 dB Ref 97 dBpy #Atten 20 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
i] i]
66.2 66.2
dBwY dBul
LgAv LgAv
5152 5152
Start 36.800 GHz Stop 35.000 GHz Start 35.000 GHz Stop 40,000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude

UL Japan, Inc.

Shonan E

MC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), MIMO(SDM), PN9, antenna port 0, worst data mode 8(MCS)

Tx, 5825MHz (above 1GHz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.825 GHz
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB 84.28 dBpV
#Peak #Peak N
Log Log
16 16
dB/ dB/
] ‘ , ] Il pr b e
64.2 g it 3 64.2
Bl dBpl
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.225 GHz £4.28 dBpl
10GHz - 15SGHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
ol . . i - I Y it Mo ol et . “ i RN W
64.2 64.2
Bl dBpl
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
] P g—"s M RS A o ST — ] R B WUTS S » e
64.2 64.2
Bl dBpl
LgAv LgAv
51 52 51 52
Start 20,606 GHz Stop 25.009 GHz Start 25.006 GHz Stop 36.009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT20), MIMO(SDM), PN9, antenna port 0, worst data mode 8(MCS)
Tx, 5825MHz (above 1GHz)(2/2)
30GHz - 35GHz 35GHz - 40GHz
# Agilent RL # Agilent RL
Ref 97 dBpy #Atten 20 dB Ref 97 dBpy #Atten 20 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
] ! ]
4.2 4.2
dBpY dBul
LgAv LgAv
5152 5152
Start 36.800 GHz Stop 35.000 GHz Start 35.000 GHz Stop 40,000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude

UL Japan, Inc.

Shonan E

MC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401

124 of 194




Test place
Date

Temperature / Humidity 23deg.C

UL Japan, Inc. Shonan EMC Lab.

November 12, 2013
, 38%RH

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
o o e
Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)
Tx, S755SMHz (above 1GHz)(1/2)
1GHz - SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.755 GHz
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB 84.18 dBpY
#Peak #Peak i
Log Log
18 18 ﬁ
dB/ dB/ |
n}
f
1] 1] J |l R Il Ml g "
641 fasimmsne H . s - ] 64.1
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq E.755 GHz £4.18 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
D‘ . B \imm{"""" ~ A D‘ ! Y R TRy i o, ey
64.1 64.1
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
o i b U I - RN I ol b s Al s AT g . w v
64.1 64.1
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone HES

Facsimile

81 463 50 6400

: +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)

Tx, 5755MHz (above 1GHz)(2/2)

30GHz - 35GHz 35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

" ol RPN RO s Py P

1] " 1]
64.1 64.1
By dBpy
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)

Tx, 5795MHz (above 1GHz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.795 GHz
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB £3.59 dBpV
#Peak #Peak N
Log Log 1
16 16
dB/ dB/
D b 1 D I, RS U = .
63.4 * it il 63.4
By dBpy
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.705 GHz 83.50 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
Dl . " s . i et s o oo Dl yor " \ Sk A phs, P ST ” b
63.4 63.4
By dBpy
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
Dl bbb R " hipgitin e e et Dl P, " . ot " A
63.4 63.4
By dBpy
LgAv LgAv
51 52 51 52
Start 20,606 GHz Stop 25.009 GHz Start 25.006 GHz Stop 36.009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)
Tx, 5795MHz (above 1GHz)(2/2)
30GHz - 35GHz 35GHz - 40GHz
# Agilent RL # Agilent RL
Ref 97 dBpV #Atten 28 dB Ref 97 dBpV #Atten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
PRt .L
ol ol
63.4 63.4
dBwY dBuY
LgAv LgAv
51 §2 51 §2
Start 30.800 GHz Stop 35.008 GHz Start 35.600 GHz Stop 40.808 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude

UL Japan, Inc.

Shonan E

MC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place
Date

Temperature / Humidity

UL Japan, Inc. Shonan EMC Lab.
November 12, 2013
23deg.C , 38%RH

Test report No. :

No.5 Shielded Room

10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Tx, S755SMHz (above 1GHz)(1/2)
1GHz - SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.755 GHz
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB 83.74 dBpY
#Peak #Peak
1
Log Log
18 18 ﬁ
dB/ dB/ |
T
i
D . . D /1 st o, .
63.7 b P e B P 63.7
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq E.755 GHz 83.74 dBpl
10GHz - 15SGHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ol " . " O ki i, — ] Ao " RPN " bbbl
63.7 63.7
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ol R " FSIT IR PR ~ E ol [l o it P N TP TR N
63.7 63.7
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Tx, 5755MHz (above 1GHz)(2/2)
30GHz - 35GHz 35GHz - 40GHz

# Agilent RL # Agilent RL
Ref 97 dBpy #Atten 20 dB Ref 97 dBpy #Atten 20 dB
#Peak #Peak
Log Log
18 18
dB/ dB/

ik . " B s - b b
ol d - 1]
63.7 63.7
dBpY dBuY
LgAv LgAv
5152 5152
Start 36.800 GHz Stop 35.000 GHz Start 35.000 GHz Stop 40,000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Tx, 5795MHz (above 1GHz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.795 GHz
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB 83.99 dBpY
#Peak #Peak N
Log Log
18 18
dB/ dB/
1] — . ol JI \ sttt ey it
£3.9 e A Y 7 = % ] £3.9 e
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type o Axis finplitude Marker  Trace Type o Axis finplitude
1 @ Freg 5.735 GHz 33.93 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
1] st . bubye A “ i DI o . - v I - N
63.9 63.9
dBwY dBpY
LgAv LaRv
51 52 51 52
Start 10.060 GHz Stop 15.000 GHz Start 15.000 GHz Stop 20.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type o Axis finplitude Marker  Trace Type o Axis finplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ref 97 dBpY #fitten 28 dB Ref 97 dBpY #fitten 28 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
ol . Ak ‘ . el T R M R AT VU it s dp vt
63.9 63.9
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 20.060 GHz Stop 25.000 GHz Start 25.000 GHz Stop 30.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker  Trace Type o Axis finplitude Marker  Trace Type o Axis finplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile

131 of 194




Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Tx, 5795MHz (above 1GHz)(2/2)
30GHz - 35GHz 35GHz - 40GHz
# Agilent RL # Agilent RL
Ref 97 dBpy #Atten 20 dB Ref 97 dBpy #Atten 20 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
N ) gronene SPRIEAS L o
1] s i 1]
63.9 63.9
dBwY dBuY
LgAv LgAv
5152 5152
Start 36.800 GHz Stop 35.000 GHz Start 35.000 GHz Stop 40,000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), MIMO(SDM), PN9, antenna port 0, worst data mode 8(MCS)

Tx, S755SMHz (above 1GHz)(1/2)
1GHz - SGHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.755 GHz
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB 83.45 dBpV
#Peak #Peak B
Log Log ‘ﬂ)
16 16
dB/ dB/ |
I
i
D J D I = -
63.4 L et YTy oo gk £3.4
By dBpy
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq E.755 GHz 83.46 dBpl
10GHz - 15SGHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
1] L R " -, i et ] Dl b et gt A W
63.4 - 63.4
By dBpy
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
o - o, - M PRSI AT T T e ——l gt e Ay
63.4 63.4
By dBpy
LgAv LgAv
51 52 51 52
Start 20,606 GHz Stop 25.009 GHz Start 25.006 GHz Stop 36.009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test place UL Japan, Inc. Shonan EMC Lab.

Date November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

No.5 Shielded Room

Test report No. : 10068267S-H

Spurious emission (Conducted)

Tx, IEEE802.11n (HT40), MIMO(SDM), PN9, antenna port 0, worst data mode 8(MCS)

Tx, 5755MHz (above 1GHz)(2/2)

30GHz - 35GHz

35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
vy YT PO
ol : g ol
63.4 63.4
By dBpy
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), MIMO(SDM), PN9, antenna port 0, worst data mode 8(MCS)

Tx, 5795MHz (above 1GHz)(1/2)
1GHz - 5GHz 5GHz - 10GHz
# Agilent RL # Agilent RL
Mkrl 5.795 GHz
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB 83.65 dBpV
#Peak #Peak N
Log Log 4
16 16
dB/ dB/
D ot D I . et s
3.6 — , e + T 636 o
By dBpy
LgAv LgAv
51 52 51 52
Start 1.000 GHz Stop 5.000 GHz Start 5.000 GHz Stop 16.000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 382.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq 5.705 GHz 83.65 dBpl
10GHz - 15GHz 15GHz - 20GHz
= Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
Dl ool o . s - A | Dl v Ll " FRTY B "y FR—
63.6 63.6
By dBpy
LgAv LaRv
51 52 51 52
Start 10,606 GHz Stop 15.009 GHz Start 15.006 GHz Stop 26,009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
20GHz - 25GHz 25GHz - 30GHz
# Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
ol TN n i . R P itena Attt ol T A, o™ .
63.6 63.6
By dBpy
LgAv LgAv
51 52 51 52
Start 20,606 GHz Stop 25.009 GHz Start 25.006 GHz Stop 36.009 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

Spurious emission (Conducted)
Tx, IEEE802.11n (HT40), MIMO(SDM), PN9, antenna port 0, worst data mode 8(MCS)

Tx, 5795MHz (above 1GHZz)(2/2)

30GHz - 35GHz 35GHz - 40GHz

# Agilent RL # Agilent RL
Ret 97 dBp¥ #Atten 28 dB Ret 97 dBp¥ #Atten 28 dB
#Peak #Peak
Log Log
16 16
dB/ dB/

s ™ 4 -

[ s ad ol
63.6 63.6
By dBpy
LgAv LgAv
51 52 51 52
Start 30.006 GHz Stop 35.000 GHz Start 35.006 GHz Stop 46,000 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 477.9 ms (1261 pts)

Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test place
Date

Temperature / Humidity 22deg.C

Test report No
UL Japan, Inc. Shonan EMC Lab.

February 7, 2013
, 31%RH

No.5 Shielded Room

.2 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Band Edge compliance
Tx, IEEE802.11b, PN9, worst antenna port 0, worst data mode 1Mbps
Tx, 2412MHz Tx, 2462MHz
# Agilent RL # Agilent RL
Mkrl 2.411 56 GHz Mkrl 2.463 08 GHz
Ref 97 dBpV #Atten 28 dB 90.57 dBpV Ref 97 dBpV #Atten 28 dB 90.30 dBpV
#Peak » #Peak e
Log ' Log v
18 AR 18 U R
dB/ P n dB/ | i
o ! wa 1
1] v 1] R e
0.6 - 0.8
dBpY dBmY
LgAv LgAv
51 §2 51 §2
Start 2.336 08 GHz Stop 2430 80 GHz Start 2.446 08 GHz Stop 2.540 88 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (&3] Freg 2.411 5@ GHz 96,67 dBpl 1 (&3] Freg 2.463 BA GHz 96.88 dBpl
2 (&3] Freg 2.480 BA GHz 47.66 dBpl 2 (&3] Freg 2.483 5@ GHz 35.79 dBpl
3 (&3] Freg 2.390 8@ GHz 37.25 dBpl

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place
Date

UL Japan, Inc. Shonan EMC Lab.
February 7, 2013

Temperature / Humidity 22deg.C , 31%RH

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Band Edge compliance
Tx, IEEE802.11g, PN9, worst antenna port 0, worst data mode 6Mbps
Tx, 2412MHz Tx, 2462MHz
# Agilent RL # Agilent RL
Mkrl 2.413 25 GHz Mkrl 2.463 25 GHz
Ref 97 dBpV #Atten 28 dB 57.58 dBpY Ref 97 dBpV #Atten 28 dB 57.70 dBpV
#Paak 1 #Peak F
Lo sy Lo sy
1o ’,)-w 1o ',)-»w
dB/ / dB/ /
5 \»\. - M"’"MM’ \‘d\m..
1] - s il 1] s
67.5 67.7
dBwY dBpY
LgAv LgAv
51 §2 51 §2
Start 2.336 08 GHz Stop 2430 80 GHz Start 2.446 08 GHz Stop 2.540 88 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (&3] Freg 2.413 25 GHz 87.58 dBpl 1 (&3] Freg 2.463 25 GHz 87.78 dBpl
2 (&3] Freg 2.480 BA GHz 48.98 dBpl 2 (&3] Freg 2.483 5@ GHz 41,17 dBpl
3 (&3] Freg 2.390 8@ GHz 41.25 dBpl 3 (&3] Freg 2.499 42 GHz 43.24 dBpl
4 (&) Freq 2.384 B8 GHz 42.83 dBpl

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place
Date

Temperature / Humidity 26deg.C

UL Japan, Inc. Shonan EMC Lab.

January 31, 2014

, 44%RH

Test report No. : 10068267S-H

No.5 Shielded Room

Engineer Shinichi Takano
Spurious emission (Conducted)
Band Edge compliance
Tx, IEEE802.11n(HT20), SISO, PN9, worst antenna port 0, worst data mode 2(MCS)
Tx, 2412MHz Tx, 2462MHz
# Agilent RL # Agilent RL
Mkrl 2.413 25 GHz Mkr2 2.483 50 GHz
Ref 97 dBpV #Atten 28 dB 57.51 dBpY Ref 97 dBpV #Atten 28 dB 41.58 dBpY
#Peak T #Peak F
Log M Log Q
1o L 1o T !
dB/ IJ L'L dB/ Iﬁ I&
1] - DI - MWW
67.5 67.3
dBwY dBpY
LgAv LgAv
51 §2 51 §2
Start 2.336 08 GHz Stop 2430 80 GHz Start 2.446 08 GHz Stop 2.540 88 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (&3] Freg 2.413 25 GHz 87.51 dBpl 1 (&3] Freg 2.463 25 GHz 87.82 dBpl
2 (&3] Freg 2.480 BA GHz 47.47 dBpl 2 (&3] Freg 2.483 5@ GHz 41.58 dBpl
3 (&3] Freg 2.390 8@ GHz 41.83 dBpl

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date January 31, 2014
Temperature / Humidity 26deg.C , 44%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Band Edge compliance
Tx, IEEE802.11n (HT20), CDD, PN9, antenna port 0, worst data mode 2(MCS)
Tx, 2412MHz Tx, 2462MHz
# Agilent RL # Agilent RL
Mkrl 2.413 33 GHz Mkrl 2.463 33 GHz
Ref 97 dBpV #Atten 28 dB 58.19 dBpV Ref 97 dBpV #Atten 28 dB 57.57 dBpV
#Peak #Paak T
Log M Log
10 s 10 SR
dB/ IJ Ll dB/ ; l\
2 " . ;
] I B D I T iy .
68.1 ; 67.6 & "
dBwY dBuY
LgAv LgAv
51 §2 51 §2
Start 2.336 08 GHz Stop 2430 80 GHz Start 2.446 08 GHz Stop 2.540 88 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (&3] Freg 2.413 33 GHz 88.19 dBpl 1 (&3] Freg 2.463 33 GHz 87.67 dBpl
2 (&3] Freg 2.480 BA GHz 51.45 dBpl 2 (&3] Freg 2.483 5@ GHz 46.93 dBpl
3 (&3] Freg 2.390 8@ GHz 42.42 dBpl

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test place
Date

UL Japan, Inc. Shonan EMC Lab.
January 31, 2014
Temperature / Humidity 26deg.C

, 44%RH

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Band Edge compliance
Tx, IEEE802.11n (HT20), MIMO(SDM), PN9, antenna port 0, worst data mode 10(MCS)
Tx, 2412MHz Tx, 2462MHz
# Agilent RL # Agilent RL
Mkrl 2.413 25 GHz Mkr2 2.483 50 GHz
Ref 97 dBpy #Atten 20 dB 37.58 dBpY Ref 97 dBpy #Atten 20 dB 41.17 dBpY
#Peak T #Paak T
Log M Log M
10 o 10 s
dB/ IJ Ll dB/ ij l\
" Mg L
Dl S e o P R
67.5 T o T 67.1 v =
dBwY dBpl
LgAv LgAv
5152 5152
Start 2.330 99 GHz Stop 2.430 00 GHz Start 2,440 99 GHz Stop 2.540 60 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (&3] Freg 2.413 25 GHz 87.58 dBpl 1 (&3] Freg 2.463 25 GHz 87.18 dBpl
2 (&3] Freg 2.480 BA GHz 49,68 dBpl 2 (&3] Freg 2.483 5@ GHz 41.17 dBpl
3 (&3] Freg 2.390 8@ GHz 43.36 dBpl

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test place
Date

, 44%RH

UL Japan, Inc. Shonan EMC Lab.
January 31, 2014
Temperature / Humidity 26deg.C

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Band Edge compliance
Tx, IEEE802.11n (HT40), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)
Tx, 2422MHz Tx, 2452MHz
# Agilent RL # Agilent RL
Mirl 2.424 58 GHz Mkr3 2.498 58 GHz
Ref 97 dBu #Atten 20 dB 34.11 dBpY Ref 97 dBu #Atten 20 dB 42.35 dBpY
#Peak N #Paak 7
Log Log
16 o L -Wﬂm 16 WMMA Ll |
dB/ | v dB/ V
; "
f \\
A, s
T
ol . rm' ol I B
64.1 64.8 e
dBuY dEpY
LgAv LgAv
5152 5152
Start 2.338 90 GHz Stop 2.438 80 GHz Start 2.448 90 GHz Stop 2.548 80 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (&3] Freg 2.424 5@ GHz 84.11 dBpl 1 (&3] Freg 2.443 5@ GHz 84.82 dBpl
2 (&3] Freg 2.480 BA GHz 52.77 dBpl 2 (&3] Freg 2.483 5@ GHz 46.87 dBpl
3 (&3] Freg 2.390 8@ GHz 46.58 dBpl 3 (&3] Freg 2.498 5@ GHz 42.86 dBpl

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test place

Date

Temperature / Humidity 26deg.C , 44%RH

UL Japan, Inc. Shonan EMC Lab.

January 31, 2014

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Band Edge compliance
Tx, IEEE802.11n (HT40), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Tx, 2422MHz Tx, 2452MHz
# Agilent RL # Agilent RL
Mkrl 2.419 50 GHz Mkrl 2.449 50 GHz
Ref 97 dBpV #Atten 28 dB 54.25 dBpY Ref 97 dBpV #Atten 28 dB 54.10 dBpY
#Peak T #Paak 7
Log Log
18 1 PR NPAETY I S NURVY): VYR VT
dB/ | v dB/ y
!
[ y
” L’I \'J\. g
o] T e i o] R
4.2 [abe = * 64.0 .
dBpY dBpl
LgAv LgAv
s1 2 s1 2
Start 2.336 08 GHz Stop 2.430 00 GHz Start 2.446 08 GHz Stop 2.540 00 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (&3] Freg 2.413 5@ GHz 84.28 dBpl 1 (&3] Freg 2.443 5@ GHz 84,18 dBpl
2 (&3] Freg 2.480 BA GHz 52.51 dBpl 2 (&3] Freg 2.483 5@ GHz 46.93 dBpl
3 (&3] Freg 2.390 8@ GHz 47.88 dBpl 3 (&3] Freg 2.497 32 GHz 42.75 dBpl

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test place

Date

Temperature / Humidity 26deg.C

UL Japan, Inc. Shonan EMC Lab.

January 31, 2014

, 44%RH

No.5 Shielded Room

Test report No. : 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Band Edge compliance
Tx, IEEE802.11n (HT40), MIMO(SDM), PN9, antenna port 0, worst data mode 8(MCS)
Tx, 2422MHz Tx, 2452MHz
# Agilent RL # Agilent RL
Mkr3 2.398 09 GHz Mkr3 2.498 92 GHz
Ref 97 dBpy #Atten 20 dB 47.41 dBpY Ref 97 dBpy #Atten 20 dB 42.84 dBpY
#Peak T #Paak 7
Lo it Los
18 s i 1 (oiddd N
4B/ | v 4B/ v
; "
/ |
iy .u.Mi} \_FJ‘\ 3
1] i ol NS v 2
4.5 4.0
dBpY dBpl
LgAv LgAv
5152 5152
Start 2.330 99 GHz Stop 2.430 00 GHz Start 2,440 99 GHz Stop 2.540 60 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (&3] Freg 2.413 5@ GHz 84.55 dBpl 1 (&3] Freg 2.443 5@ GHz 84.86 dBpl
2 (&3] Freg 2.480 BA GHz 53.78 dBpl 2 (&3] Freg 2.483 5@ GHz 39.98 dBpl
3 (&3] Freg 2.390 8@ GHz 47.41 dBpl 3 (&3] Freg 2.498 32 GHz 42.84 dBpl

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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Test place
Date

Temperature / Humidity 23deg.C

UL Japan, Inc. Shonan EMC Lab.

November 12, 2013

, 38%RH

No.5 Shielded Room

Test report No.

: 10068267S-H

Engineer Shinichi Takano
Spurious emission (Conducted)
Band Edge compliance
Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 6Mbps
Tx, 5745SMHz Tx, 5825MHz
# Agilent RL # Agilent RL
Mkr2 5725 009 GHz Mkrl 5.826 250 GHz
Ref 97 dBpy #Atten 20 dB 46.63 dBpY Ref 97 dBpy #Atten 20 dB 36.72 dEpY
#Peak (1) #Peak L
Log Log
10 HTRA 16 Far hoa!
dB/ IJ 'L\ dB/ | |
M sy - _,,W m s
ol o ey ol o AT YA
672 [ Sas o 66.7
dBwY Bl
LgAv LgAv
5152 5152
Start 5.650 088 GHz Stop 5.560 800 GHz Start 5.775 088 GHz Stop 5.925 800 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 14.4 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 14.4 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (&3] Freg 5.743 758 GHz 87.22 dBpl 1 (&3] Freg 5.826 258 GHz 86.72 dBpl
2 (&3] Freg B.725 @88 GHz 46.63 dBpl 2 (&3] Freg £.850 @8A GHz 48.21 dBpl
3 (&3] Freg 5.857 875 GHz 41.88 dBpl

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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21746
Text Box
Spurious emission (Conducted)


Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Band Edge compliance
Tx, IEEE802.11n (HT20), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)
Tx, 5745SMHz Tx, 5825MHz
# Agilent RL # Agilent RL
Mkrl 5.746 375 GHz Mkrl 5.826 258 GHz
Ref 97 dBpV #Atten 28 dB 58.39 dBpV Ref 97 dBwY #Atten 28 dB 56.10 dBpY
#Peak > #Peak 1
Log Log o
10 L G 10 btk
dB/ [ | dB/ |
| |
M %‘M' '“M M
ol i e ol R i
68.3 M 66.1
dBpY dBuY
LgAv LgAv
51 §2 51 §2
Start 5.658 960 GHz Stop 5.808 808 GHz Start 5.775 600 GHz Stop 5.925 800 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 14.4 ms (1261 pts) #Res BH 100 kHz #UBH 366 kHz Sveep 14.4 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (&3] Freg B.746 375 GHz 88.39 dBpl 1 %)) Frag 5.826 258 GHz 86.10 dBpl
2 (&3] Freg B.725 @88 GHz 48.84 dBpl 2 [&)) Frag 5.850 @88 GHz 41.81 dBpl

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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21746
Text Box
Spurious emission (Conducted)


Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Band Edge compliance
Tx, IEEE802.11n (HT20), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Tx, 5745SMHz Tx, 5825MHz
# Agilent RL # Agilent RL
Mkrl 5.748 375 GHz Mkrl 5.826 375 GHz
Ref 97 dBpy #Atten 20 dB 3811 dBpY Ref 97 dBpy #Atten 20 dB 36.94 dBpY
#Peak T #Peak T
Log Q Log &
10 A 10 SR
dB/ f | dB/ | [
| I
WS " A My,
ol o ol R o
68.1 s 66.9
dBwY dBuY
LgAv LgAv
5152 5152
Start 5.650 088 GHz Stop 5.560 800 GHz Start 5.775 088 GHz Stop 5.925 800 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 14.4 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 14.4 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (&3] Freg B.746 375 GHz 88.11 dBpl 1 (&3] Freg 5.826 375 GHz 86.94 dBpl
2 (&3] Freg B.725 @88 GHz 50.95 dBpl 2 (&3] Freg £.858 @88 GHz 42.15 dBpl

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013

Temperature / Humidity 23deg.C , 38%RH

Engineer Shinichi Takano

Spurious emission (Conducted)

Band Edge compliance

Tx, IEEE802.11n (HT20), MIMO(SDM), PN9, antenna port 0, worst data mode 8(MCS)
Tx, 5745MHz Tx, 5825MHz
# Agilent RL # Agilent RL
Mkrl 5.746 375 GHz Mkrl 5.826 375 GHz
Ref 97 dBpY #fitten 28 dB 87.79 dBpY Ref 97 dBpY #fitten 28 dB 87.29 dBpY
#Peak é #Peak T
Log Log
10 )*WT“W'\‘ 10 HM"”M
B/ j{ \ o/ fj |
Pl
] e "l N IO Pt
67.7 o 67.2
dBwY dBpY
LgAv LgAv
51 52 51 52
Start 5.650 069 GHz Stop 5.600 000 GHz Start 5.775 009 GHz Stop 5.925 006 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 14.4 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 14.4 ms (1261 pts)
Marker Trace Type ¥ Axig Amplitude Marker Trace Type ¥ Axig Amplitude
1 (&) Freq E.74E 375 GHz 87.79 dBpl 1 (&) Freq 5.B2E 375 GHz 87.29 dBpl
2 (&) Freq 5.725 808 GHz 47.99 dBpl 2 (&) Freq 5.850 808 GHz 42.51 dBpl

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Band Edge compliance
Tx, IEEE802.11n (HT40), SISO, PN9, worst antenna port 0, worst data mode 0(MCS)
Tx, 5755MHz Tx, 5795MHz
# Agilent RL # Agilent RL
Mkrl 5.752 506 GHz Mkrl 5.798 758 GHz
Ref 97 dBpV #Atten 28 dB 34.35 dBpY Ref 97 dBpV #Atten 28 dB 54.89 dBpV
#Peak N #Peak i
Log Log
18 A, A 10 |ptutbbaty bty
dB/ ] ! B/ || V \
| i i i
WWW \V‘u " \‘N -
M
] " ol
64.3 ' 64.8 "
dBpY dBpl
LgAv LgAv
51 §2 51 §2
Start 5.658 960 GHz Stop 5.808 808 GHz Start 5.775 G960 GHz Stop 5.925 800 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 14.4 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 14.4 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (&3] Freg 5.752 588 GHz 84.35 dBpl 1 (&3] Freg 5.798 750 GHz 84.89 dBpl
2 (&3] Freg B.725 @88 GHz 54.88 dBpl 2 (&3] Freg £.858 @88 GHz 35.15 dBpl

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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Text Box
Spurious emission (Conducted)


Test report No. : 10068267S-H

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date November 12, 2013
Temperature / Humidity 23deg.C , 38%RH
Engineer Shinichi Takano
Spurious emission (Conducted)
Band Edge compliance
Tx, IEEE802.11n (HT40), CDD, PN9, antenna port 0, worst data mode 0(MCS)
Tx, 5755MHz Tx, 5795MHz
# Agilent RL # Agilent RL
Mkrl 5.757 625 GHz Mkrl 5.792 625 GHz
Ref 97 dBpV #Atten 28 dB 34.73 dBpV Ref 97 dBpV #Atten 28 dB 34.43 dBpY
#Peak 1 #Peak N
Log Log
18 Al by n 10 |agsoadih il
4B/ ] | e/ || ! |
| I |
——_— MMMM“ y \J\. i Ay
ul} Lyl ul}
64.7 64.4
dBpY dBpY
LgAv LgAv
51 §2 51 §2
Start 5.658 960 GHz Stop 5.808 808 GHz Start 5.775 G960 GHz Stop 5.925 800 GHz
#Res BH 180 kHz #UBH 366 kHz Sweep 14.4 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 14.4 ms (1261 pts)
Marker Trace Type X Axis Amplitude Marker Trace Type X Axis Amplitude
1 (&3] Freg B.757 625 GHz 84.73 dBpl 1 (&3] Freg B.792 625 GHz 84.43 dBpl
2 (&3] Freg B.725 @88 GHz 52.78 dBpl 2 (&3] Freg £.858 @88 GHz 36.13 dBpl

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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